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1. Section number 

This parts list is divided into machine sections and each section has a number. 

( Example) Section number 

5323Z 120 
Section number 

Machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number ( when ordering the part 

Part to replace 
Find the section number needed 
on this illustration of the machine. 
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2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

To find the section number and 
the position identification number, 
use the part number index at the 
end of this manual. 
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5323Z 110 

5323Z 120 

5323Z 170 

5323Z 210 

5323Z 220 
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<1*41tS> 
MA41- (OPS) 

64.7\41, (NOPS) 

<Beci section> 

Bed frame  

Drive  

Pump piping  

<Main section> 

Cylinder pressure (OPS)  

Cylinder pressure (NOPS)  

8 
10 

12 

16 

20 

5322Z 230 Impression cylinder  22 

5323Z 240 F Blanket cylinder  24 

5323Z 250 Main drive'  28 

5320Z 260 t .4; Cam shaft  32 

5322Z 290 *47 (OPS) Main frame (OPS)  34 

5323Z 295 *47 (NOPS) Main frame (NOPS)  36 

<Wfifin> <Feeder section> 

5323Z 310 Paper feed table  38 

5310Z 312 Multi-size paper pile bored  40 

5323Z 320 Paper guide  42 

5320Z 330 L'AiWki Suction drive  46 

5290Z 340 *.y 7'7-r — Skip feed device  50 

5320Z 350 Counter drive  52 

5323Z 360 —  Feed roller  54 

5323Z 370 -( — F-7--7/4-n Feed table lifting  58 

5323Z 380 /\-r 7-r —F Height control bar, Feed lever  62 

*15> <Ink, Water section> 

5323Z 510 Ink fountain  66 

5323Z 512 Ink roller  70 

5323Z 514 Ink oscillating roller  74 

5323Z 516 Form roller  76 

5323Z 518 4 additional ink rollers  78 

5323Z 520 Operating lever  89  

5323Z 530 1:1 —5 — Water roller  84 

5323Z 536 W) 0-7— Squeeze roller  88 

5323Z 540 Jaw Plate cylinder  90 

5323Z 550 — Ink frame  94 





/  CONTENTS 

• 
Section No. Section name 

Page 

< > <Electrical section> 

5323Z 610 Wi 7 7. (200V) Control box (200V)  96 
5323Z 612 $11-071 (230V/DEU) Control box (230V/DEU)  98 
5323Z 616 ttfg7ttsy Operation box  100 
5323Z 630 MtXtt Static eliminator  102 

‹ftIMAlfas> <Accessories section> 

5323Z 650 oft-Xela Accessories  104 
5323Z 652 Work organizer  106 
5323Z 660 (OPS) Lubrication (OPS)  108 
5323Z 662 M5Eti (NOPS) Lubrication (NOPS)  110 
5322Z 683 — — Tape inserter  112 

<Cover section, etc.> 

5323Z 700 Cover  114 
5323Z 750 ji -1 Safety cover 1  118 
5323Z 752 2 Safety cover 2  120 
5320Z 820 5 Zi Blanket cleaning device  122 
5323Z 834 Powder spray device  126 
5310Z 841 Envelope feeder  130 

<1. /( 1)—s> <Chain delivery section> 

5323Z 860 Frame  132 
5320Z 870 , tgt Drive, Driven shafts  134 
5320Z 872 z — Chain gripper  136 
5323Z 880 Delivery table dolly  138 
5323Z 890 Stand lifting drive  142 
5310Z 892 +1--( -r F Side guide  146 
5320Z 894 i'. 2Y.-( Back guide  148 
5323Z 896 Cover  150 

<Part number index> 
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Na a tY  
1 

• 4 / COMPONENT 
'"Yhw 
A5— 
✓ 1,111 11,i,  M6X20 
1(D V-97"575F 
1r2)nA-9 FR—A024-0.75K 

FR—A024-1.5K 

4  I 

PART Na 

1  5323 11 110-4 
3 5323 11 152-1 
4 9670062008 
5 5323 61 131-1 
6 95103042 
6 95103044-1 

PARTS'Ila 

BED   
STAY 
HEXAGON SOCKET BOLT M6X20 
INVERTER BRACKET 
INVERTER FR—A024-0.75K 
INVERTER FR—A024-1.5K 
FOR CE SPEC. 

7 9642051214 
8 9710050008 
9 9670102008 
10 5290 13 111 
11 9670081608 
12 9670041008 
13 5290 14 120 
14 9660100014 
15 5323 61 132-1 
16 5290 31 216 
17 9660060014 
18 9672065014 
1 9 5290 31 213 
20 5290 31 214 
21 9721070008 
22 5310 31 215 
23 5290 31 217 
24 5300 76 001-1 
25 99776 
26 9642042014 
27 9710040008 
28 9660040014 
29 5344 74 314 
30 9642051014 

2 
2 

16 
4 
4 
4 
4 
4 
1  
1 
2 
2 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 

1-\":EJ" M5X12 
A"V,"/J" M5 
✓ T1-701111,  m10X20 
7"55-Th 
V5.5h111"11A,  M8X16 
Vb- T WIDF M4X10 
!J"1,S s` —A 
J-Th M10 
.f pw%-9/3v- 
T'57')F 
J-Sh M6 
o51)9tN4F m6X50 

7"9D2 
E- 11:,9" E-7. 
D1,7h 
7”75F 
t-fIDA°D 
l.fA"7-111/9— FR—BIF 
/-\"2D" M4X20 
W`V”))." M4 
1-Th M4 
11%':):9-fD3,).:4-1A"D 

t'\"]s" M5X10 

SMALL PAN—HEAD SCREW M5X12 
SPRING WASHER M5 
HEXAGON SOCKET BOLT M10X20 
BRACKET 
HEXAGON SOCKET BOLT M8X16 
HEXAGON SOCKET BOLT M4X10 
JACK BASE 
HEXAGON NUT M10 
INVERTER COVER 
BRACKET 
HEXAGON NUT M6 
HEXAGON HEAD BOLT M6X50 
WHEEL 
BUSHING 
E—RING E-7 
SHAFT 
BRACKET 
OIL PAN 
NOISE FILTER FR—BIF 
SMALL PAN—HEAD SCREW M4X20 
SPRING WASHER M4 
HEXAGON NUT M4 
NUMBER PLATE 
SMALL PAN—HEAD SCREW M5X10 

9 
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No. Lit 
T iNi4/COMPONENT PARTS ka— 

1 5323 15 511-1 MOTOR BASE 

1 5323 15 611 T-9-1"—A MOTOR BASE 
CED9') FOR CE SPEC. 

2 5323 1 5 111 7o_ q_ PULLEY 

2 5340 1 5 111 7o_ q_ PULLEY 
CED3') FOR CE SPEC. 

3 9672081614 oV139*Nbh M8X16 HEXAGON HEAD BOLT M8X16 

4 9710080008 VVP'JJ" M8 SPRING WASHER M8 

5 97034 750W 200V MOTOR 750W 200V 
5 97038-1 1.5KW 3PH 200V MOTOR 1.5KW 3PH 200V 

CED3') FOR CE SPEC. 

6 9716080014 t5/"/J" M8 PLAIN WASHER M8 

8 9660080014 tVh M8 HEXAGON NUT M8 
9 9684050508 F;L D" M5X5 SET SCREW M5X5 

9 9684060608 h D" M6X6 SET SCREW M6X6 
CED3 FOR CE SPEC. 

1 0 5323 11 163-1 MOTOR COVER 

11 5330 11 163-2 MOTOR COVER 
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5290 1 6 200-4 m7-*°D7° ASSY - AIR PUMP ASSY 1 
7-9,12-14,29-35,37-48,62,63,67,68,72,73 

91100-2 I7-ii°D7° ASSY AIR PUMP ASSY 1 
48,67,68 

1 9684061208 h- )t f," M6X12 SET SCREW M6X12 2 
1 9684081208 1- )t E," M8X12 SET SCREW M8X12 2 

CEDE') FOR CE SPEC. 
3 90101 ku\N1.1- A-35 V-BELT A-35 1 

60HZ 60HZ 
3 90102 VY'11,1- A-36 V-BELT A-36 1 

50HZ 50HZ 
4 5290 16 111-1 7°-U-(60HZ) PULLEY(60HZ) 1 

CEDB,, FOR CE SPEC. 
4 5290 1 6 112-1 7°-U-(50HZ) PULLEY (50HZ) 1 

CED3,) FOR CE SPEC. 
4 5330 16 111-2 7°- 11- PULLEY 1 

60HZ 60HZ 
4 5330 1 6 112-2 70- 11- PULLEY 1 

50HZ 50HZ 
7 91233 /W 3/4" ELBOW 3/4" 1 
8 91240 :V7°J1) 3/4" NIPPLE 3/4" 5 
9 5290 16 212 tVV70  CAP 2 
10 5290 16 421 15X22X600 HOSE 15X22X600 1 
11 91213 -XA"h" 1 9 HOSE BAND 1 9 2 
1 2 91200 t-A:V7°11, PT3/4" HOSE NIPPLE PT3/4" 1 
1 3 91232 T-IW 3/4" T-TYPE ELBOW 3/4" 1 
1 4 5290 34 1 52-1 =V7°11, NIPPLE 2 
1 5 5290 1 7 1 27 1 0X1 7X580 HOSE 10X17X580 1 
1 6 91211 Ai-AW`DF" 16 HOSE BAND 16 5 
17 5310 17 1 23 D"GbDit-7, 9X15X1050 HOSE 9X15X1050 1 
19 9642051014 J-%"Th'i" M5X10 SMALL PAN-HEAD SCREW M5X10 3 
20 9710050008 11”/IN M5 SPRING WASHER M5 9 
21 5290 17 1 20-1 17-5-2 1, AIR TERMINAL 1 
23 9670052008 V7Vh$9,F M5X20 HEXAGON SOCKET BOLT M5X20 2 
24 5320 1 6 422 1 0X17X550 HOSE 10X17X550 2 
25 9672061214 c0/39V11,1- M6X12 HEXAGON HEAD BOLT M6X12 4 
26 9710060008 A"V,"13" M6 SPRING WASHER M6 4 
27 9716060014 t5V'ts' M6 PLAIN WASHER M6 4 
28 95104-1 1 00/200V 400W MOTOR 100/200V 400W 1 
28 97020-1 -9-SCL-KS 230V 400W MOTOR SCL-KS 230V 400W 1 

CED3,) FOR CE SPEC. 
29 91251 t-MtV7° 6 OIL CUP 6 1 
30 5290 16 412-1 CAP 1 
31 90502 0-117,9" P-46 0-RING p-46 1 
32 91150 -11/ WICK 1 
33 5290 16 414 t"1-11, BOTTLE 1 
34 5290 1 6 413 fVF NUT 1 
35 91234 /W 3/4" ELBOW 3/4" 1 
36 5310 1 7 1 25 n'stoiDt-A 9X15X310 HOSE 9X15X310 1 
37 5290 1 6 311 BOTTLE 2 
38 9664050014 T2,5J"Vh M5 WING NUT M5 2 
39 5290 1 6 315 7VD1,- WASHER 2 
40 5290 1 6 313 FILTER 2 
41 5290 1 6 316 SCREW 2 
42 5290 1 6 314 A7°117)9" SPRING 2 
43 5290 1 6 312 PACKING 2 
44 91231 7 E)/ 3/4"X3/8" BUSHING 3/4"X3/8" 2 
45 91237 zT7°A, 1/8" NIPPLE 1 /8" 1 
46 91236 mW 1/8" ELBOW 1/8" 1 
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t / S E T Na 
t -•/PART Na *)I /COMPONENT PARTS 

PART NAME 
Na 

47 5290 16 411 A°-f7°  PIPE 
48 5290 1 6 215-1 IY-V7,7°  AIR PUMP 
49 9672081614 oVh9VIDF M8X16 HEXAGON HEAD BOLT M8X16 
50 9710080008 VVP`t" M8 SPRING WASHER M8 
51 5290 17 112 At°Dh"Iti NEEDLE 
52 5290 17 111 ANO" VALVE 
53 9642053014 M5X30 SMALL PAN-HEAD SCREW M5X30 
54 5290 17 117 v7a KNOB 
55 9684050508 M5X5 SET SCREW M5X5 
56 5300 17 116 1)11"- COVER 
57 5290 17 115 7,7°I1D9" SPRING 
58 5290 17 114 At°DhNI, NEEDLE 
59 5290 17 113 ANO" VALVE 
60 5300 17 118 957/7° CLAMP 
61 5290 17 119 95D7°  CLAMP 
62 5290 16 418 7"51.. BRACKET 
63 5290 16 417 7"55')F BRACKET 
67 5290 16 226 7°- 11- PULLEY 
68 9670081608 V7VF$NO. M8X16 HEXAGON SOCKET BOLT M8X16 
69 5310 17 1 24 3"037)*- 9X15X1080 HOSE 9X15X1080 
70 5290 17 126 3 A-7 9X1 5X430 HOSE 9X1 5X430 
72 5290 16 419 FILTER 
73 5290 1 6 416-1 NOZZLE 
74 90904 71" -, 5X5X28 KEY 5X5X28 

CED3-03"-f FOR NON CE SPEC. 
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PART NAME 
PARTS No  

gR 
O'ty NS A LTV T"aNci 

ge. 4/ 
WItt/COMPONENT 

5290 21 610Z hGLA"— ASSY CAM LEVER ASSY 1 
CED3') FOR CE SPEC. 
25,26 

5323 21 620 hGLA"— ASSY LEVER ASSY 1 
JAPAN 

26,99 
5323 22 110 -(D757-1, ASSY IMPRESSION ARM ASSY 

55,56,96 
2 9721120008 E- 11:0" E-12 E—RING E-12 3 
3 5290 29 316 WASHER 2 
4 5322 22 1 41-1 A3Sh" STUD 1 
6 9710100008 A"Vf"h" M10 SPRING WASHER M10 2 
7 9660100014 tVh M10 HEXAGON NUT M10 4 
8 5290 22 420-1 Y—G ARM 1 
9 9721070008 E- 11:0" E-7 E—RING E-7 4 
10 5290 22 210 V11." GUIDE 2 
11 90700 UtVF M8 U—NUT M8 2 
12 5290 22 222 HOLDER 4 
13 5290 22 221 A7011 0" SPRING 1 
14 5322 22 224 7"1:P:0 BLOCK 1 
15 5290 22 223 WASHER 2 
16 90711 oV/3951- M8 2D/ HEXAGON NUT M8 2TYPES 2 
17 9662080014 M8 HEXAGON NUT M8 3 
18 9670083008 Vh")F7N"l1iF M8X30 HEXAGON SOCKET BOLT M8X30 4 
19 9660060014 1-51- M6 HEXAGON NUT M6 1 
20 90640 A‘V ,/"h" B6 TOOTHED LOCK WASHER B6 1 
21 5290 21 623-1 t°D PIN 1 
22 5290 21 712 11:0 LINK 1 
23 9721100008 E- 11:0" E-10 E—RING E-10 2 
24 5290 29 311 WASHER 2 
25 5290 21 610 DA"— LEVER 1 

CED3') FOR CE SPEC. 
26 5290 21 612 7"VD/ BUSHING 
27 5322 21 711 A9Sh" STUD 
30 9410301208 7,7° 11:0"t°D 3X1 2 SPRING PIN 3X12 
31 5290 21 510 $10"— HOLDER 
32 5290 21 521 A7° 11:0" SPRING 
33 5290 21 315 51.9 LATCH 
34 9721040008 E—'1 9" E-4 E—RING E-4 
35 9716060014 t5I"h" M6 PLAIN WASHER M6 
36 9642051014 t1"DD" M5X10 SMALL PAN—HEAD SCREW M5X10 
37 9710050014 A"V/"ip" M5 SPRING WASHER M5 
38 98501 13A"— 360010-1 COVER 360010-1 
39 9642040814 J-1"3 .D" M4X8 SMALL PAN—HEAD SCREW M4X8 
40 9710040014 A"V,"h" M4 SPRING WASHER M4 
41 9716040014 t5,"t" M4 PLAIN WASHER M4 
42 95118 7921-3— VAL2 ACTUATOR VAL2 
43 5300 21 424 70 PLATE 
44 97313 A-f55: VX-5-1C22 SWITCH VX-5-1C22 
45 5310 25 529 7"i7'VF BRACKET 
46 90644 A V,"ii" A3 TOOTHED LOCK WASHER A3 
47 9642032014 "3D" M3X20 SMALL PAN—HEAD SCREW M3X20 
48 5300 29 317 91)D1,— WASHER 
49 9660050014 tV1- M5 HEXAGON NUT M5 
50 9672052514 o1”0713"Ilds M5X25 HEXAGON HEAD BOLT M5X25 
52 5290 21 522 A3Vh" STUD 
53 5290 29 313 9VDt- WASHER 
54 5290 21 410 LEVER 
55 5290 22 110-2 -(D7V7—G IMPRESSION ARM 
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M. aVde4/ T-ria + / COMPONENT PARTS No 
56 5290 22 1 61 7"VD2 BUSHING 
57 9670062008 ')7VF7ti"lbh M6X20 HEXAGON SOCKET BOLT M6X20 
58 9662100014 tVF M10 HEXAGON NUT M10 
59 9660080014 tVh M8 HEXAGON NUT M8 1 
60 90642 W)”"h"* B8 TOOTHED LOCK WASHER B8 1 
61 5290 22 121 t°D PIN 1 
62 5290 21 313 DV- LEVER 1 
63 5290 38 1 41-1 7,7°I1D7's SPRING 1 
67 5290 25 527 UD9 LINK 1 
68 5310 25 528 PLATE 1 
69 5330 22 221 AT'ilD9" SPRING 1 
70 5290 22 224 7"0.99 BLOCK 1 
71 5290 21 811 BRACKET 1 
72 5290 21 812 SPACER 3 
73 5290 21 813 

1
17,9 LINK 1 

74 5290 21 814 BOSS 1 
75 5290 21 815 t11,3"- HOLDER 1 
76 5290 21 816 UV- LEVER 1 
77 5290 21 820 /1" t7 SPRING STUD 1 
78 5290 21 824 A7°97)9" SPRING 1 
79 5290 21 831-1 7"”Vh BRACKET 1 
80 5290 21 841 A9Vh" STUD 1 
81 5290 61 822 PROXIMITY SWITCH 1 
82 91710001 SPACER 2 
83 9684050508 M5X5 SET SCREW M5X5 4 
84 5300 56 313-1 t°D PIN 1 
85 5290 61 732 SOLENOID(230V) 1 

CED3') FOR CE SPEC. 
85 5323 61 733-1 VDJ1'F"(200V) SOLENOID(200V) 1 
86 90628 7tV7°t°D SSP-4 SNAP PIN SSP-4 2 
87 9670041008 V7Th;104)F M4X10 HEXAGON SOCKET BOLT M4X10 4 
88 5327 21 314-1 t°7) PIN 1 
89 9670052508 V7VFV1L,F M5X25 HEXAGON SOCKET BOLT M5X25 2 
90 9642030614 tY\DE," M3X6 SMALL PAN-HEAD SCREW M3X6 2 
91 9710040008 A"Vf'ir' M4 SPRING WASHER M4 4 
92 9660040008 tV1- M4 HEXAGON NUT M4 4 
93 9642052514 t'N"D -D" M5X25 SMALL PAN-HEAD SCREW M5X25 1 
94 9716050008 C54”/3" M5 PLAIN WASHER M5 1 
95 5290 22 1 41 7,3')1" STUD 1 
96 91169 VD*" PEF-4 ELBOW PEF-4 1 
97 5323 21 860-1 hit"- COVER 1 
98 5290 33 515 5 LATCH 1 
99 5323 21 610 UV- LEVER 1 

.1- V7N°D JAPAN 
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Na 
-
U -j r1fr,/Ura KU 

VP/ COMPONENT PARTS tY 

5290 21 6101 hGDA"- ASSY CAM LEVER ASSY 1 
27.30 

5310 22 300 l'727T5B''t-rD"9 ASSY IMPRESSION ADJUSTMENT SHAFT 1 
46.48.49 

5323 22 150 -(7)?V7-G ASSY IMPRESSION ARM ASSY 1 
1 .2.55 

1 5290 22 161 7")D/ BUSHING 1 
2 5290 22 150-2 -C DT.97-1, IMPRESSION ARM 1 
3 5290 22 1 42 7N9'YF" STUD 1 
4 90721 oT9rnD1'- AW02 LOCK WASHER AW02 1 
5 90720 oV9tTF AN02 LOCK NUT ANO2 1 
6 5290 22 121 t°:-) PIN 1 
7 9660100014 tVF M10 HEXAGON NUT M10 3 
8 9710100008 A"”"/1" M10 SPRING WASHER M10 3 
9 90642 AVV,"t" B8 TOOTHED LOCK WASHER B8 1 
10 9660080014 J")F M8 HEXAGON NUT M8 1 
11 9662080014 tV1' M8 HEXAGON NUT M8 2 
12 90711 oVh71Vh M8 2D/ HEXAGON NUT M8 2TYPES 2 
13 5290 22 223 OVDt- WASHER 2 
1 4 9670083508 97VF;11'lliF M8X35 HEXAGON SOCKET BOLT M8X35 4 
1 5 5290 22 224 7"n9 BLOCK 2 
16 5290 22 222 th,9"- HOLDER 4 
17 5290 22 221 X7° 11.7)9" SPRING 1 
1 8 90700 UtVF M8 U-NUT M8 2 
19 9721070008 E- 117)9" E-7 E-RING E-7 4 
20 5290 22 210 /3"-(h" GUIDE 2 
21 5290 21 622 11f7 LINK 1 
22 9670062008 V7Vh*"11/1.- M6X20 HEXAGON SOCKET BOLT M6X20 1 
24 5290 21 643 73°UD9" SPRING 1 
25 5290 21 630 DA"- LEVER 1 
26 5290 21 623-1 t°D PIN 1 
27 5290 21 610 DA"- LEVER 1 
28 90640 AV4,"13" B6 TOOTHED LOCK WASHER B6 1 
29 9660060014 tVF M6 HEXAGON NUT M6 1 
30 5290 21 612 7"VD/ BUSHING 1 
31 5290 29 311 T)Di'- WASHER 1 
32 9721100008 E-UD7" E-10 E-RING E-10 1 
33 5290 21 621 X5Oh" STUD 1 
35 5290 22 1 41 7,3'.9h" STUD 1 
36 5290 29 316 9VD1- WASHER 1 
37 9721120008 E- 11:29" E-12 E-RING E-12 2 
39 5290 22 430-1 7-/, ARM 1 
40 5300 22 317 70 D-F PLATE 1 
41 5300 22 316-1 7,7-11 SCALE 1 
42 9650062014 7J1,4,53D" M6X20 SCREW M6X20 1 
43 5310 22 313-1 51"- 1 (51"-97"D-) DIAL(DARK GRAY) 1 
44 9410301608 A7° 11:.7"t°D 3X16 SPRING PIN 3X16 3 
45 5290 22 314 .fDYVht IMPRESSION CAM 1 
46 5310 22 311 D'h7h SHAFT 1 
47 5290 22 315 -(:)7VW, IMPRESSION CAM 1 
48 9410302008 AT'UD9"t°:. 3X20 SPRING PIN 3X20 1 
49 5290 22 320 13-f-A,  WHEEL 1 
50 5290 22 330 70-VA°- STOPPER 1 
51 9710050008 A 13" M5 SPRING WASHER M5 2 
52 9642051014 1-'1"/ D" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
53 5290 21 641 A" n-  SPRING STUD 1 
54 5330 22 221 X7°11 " SPRING 1 
55 91169 inall" PEF-4 ELBOW PEF-4 1 
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/SET W NAV*/ 
Bat -9*i PART Na /COMPONENT PARTS 

PART NAME 
k 

fait( 
Q'ty 

5310 23 121Z-1 YVF",) ASSY IMPRESSION CYLINDER ASSY 
1,22 

5310 23 210 9" 1.1VA°—D1,71- ASSY GRIPPER SHAFT ASSY 1 
4,10,11 

1 5290 23 234 NN V 7 7)]. BUSHING 2 
2 5290 29 315 F; 1425— LOCK COLLAR 2 
3 9684050508 [- $D" M5X5 SET SCREW M5X5 8 
4 5310 23 211 D1,71- SHAFT 1 
6 9670062508 V F V11/1- M6X25 HEXAGON SOCKET BOLT M6X25 6 
7 9652041014 1-57,3 D" M4X10 SMALL TRUSS SCREW M4X10 6 
8 5290 23 122 AhVA°— STOPPER 6 
9 5290 23 123 9"9VA°— GRIPPER 6 

10 5290 23 220 DAN'— LEVER 1 
11 9411302500 5—n°—t° D 3X25 TAPER PIN 3X25 1 
12 5290 23 236 A?°11:-/9" SPRING 2 
13 5290 23 235 ATION'— HOLDER 2 
14 5290 24 127 Ai"Ild- BOLT 3 
15 5330 23 113 'Mt— WASHER 3 
16 5290 23 112 '' Y GEAR 1 
17 9670051 001 9 1- VII,F M5X10 HEXAGON SOCKET BOLT M5X10 6 
19 5290 23 115 tnu— COVER 1 
20 90210 'N"7 11D9" 6206LLBC2P6 BALL BEARING 6206LLBC2P6 1 
21 5310 23 114 D1,7h SHAFT 1 
22 5310 23 121-1 7Vh",, IMPRESSION CYLINDER 1 
23 90209 'Y'7 11 9" 6205VVp6 BALL BEARING 6205VVP6 1 
24 5290 23 116-1 MI's— COVER 1 
25 5290 23 117 (t 1-, 5— LOCK COLLAR 1 
26 9684060608 h)L.D" M6X6 SET SCREW M6X6 2 
27 5300 86 113 tL CAM 1 
28 5290 23 311 7„N0_,_ SPACER 1 
29 9670064508 V”Ft"11.ih M6X45 HEXAGON SOCKET BOLT M6X45 2 
30 5290 23 231 9

.1j,"0-9.,..r GRIPPER BASE 6 
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I 
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till Pc ir /I I, 1111 

5322 24 200 9-( 9tVF7'5::)7'.9h4-111, 5"— QUICK SET BLANKET HOLDER ASSY 1 
54,88-90 

5322 24 230 95D7° ASSY CLAMP ASSY 1 
2,12,13,85 

5322 24 550 -(DD'7-9—D1,71- ASSY INDICATOR SHAFT ASSY 1 
17,27,37 

2 5322 24 231 95D7°  CLAMP 2 
3 90672 cP9 /3 971" *"11,1- M8X16 BOLT M8X16 1 
4 5340 24 122 9VD1, — WASHER 1 
5 5320 24 123 1.- -fli1JL CAM 1 
6 9670061208 V7Vht"10- M6X12 HEXAGON SOCKET BOLT M6X12 11 
8 90208 V-11.1 YIJD9" 6205VV BALL BEARING 6205VV 2 
9 9670052008 V7'91-404,1- M5X20 HEXAGON SOCKET BOLT M5X20 8 

10 5322 24 131-2 7'"55".9t. BRACKET 1 
12 5322 24 232 957)7° CLAMP 2 
13 5290 24 234 757,7V1-1- BLANKET FIXING SCREW 8 
14 5330 24 351 9'"(1,11, DIAL 1 
15 9684060608 h -") " M6X6 SET SCREW M6X6 5 
1 6 5330 24 349-3 V7E(51 -97"1"—> KNOB(DARK GRAY) 1 
17 5322 24 560 D1'7h SHAFT 1 
18 9670051608 V7')F4i'll'h M5X16 HEXAGON SOCKET BOLT M5X16 2 
19 5340 24 541 7'57')F BRACKET 1 
20 5300 21 424 7° D—h PLATE 1 
21 97380 79/1-9— VAM21 ACTUATOR VAM21 1 
22 97303 A-r) V-15-1C26 SWITCH V-15-1C26 1 
23 9642031614 t1"3*D" M3X16 SMALL PAN—HEAD SCREW M3X16 2 
24 9642040814 J-1"DD's M4X8 SMALL PAN—HEAD SCREW M4X8 2 
25 9710040008 A"VP`t" M4 SPRING WASHER M4 2 
26 98501 1JA"— 360010-1 COVER 360010-1 1 
27 9410301608 7,7° 117)9"t'D 3X16 SPRING PIN 3X16 2 
28 5310 33 538-1 '97E(50`-99"D—) KNOB(DARK GRAY) 1 
29 9648041014 4/53Ds' M4X10 SMALL FLUSH HEAD SCREW M4X10 1 
30 5290 35 131-1 A7°C.-,9" SPRING 1 
31 9721070008 E—UD9" •E -7 E—RING E-7 1 
32 5290 29 313 T)D1, — WASHER 3 
33 5322 24 570 DV— LEVER 1 
35 5290 24 251 7,7°IlD9's SPRING 3 
36 5330 24 341 A.)D"7/9' HOUSING 1 
37 5330 24 344 GEAR 1 
38 5290 29 315 1 5— LOCK COLLAR 4 
39 9684050508 1-)t*DN' M5X5 SET SCREW M5X5 2 
40 5310 24 211 D1,71- SHAFT 2 
41 5320 24 322-1 4311,9"— HOLDER 2 
42 5290 24 252 tVh NUT 1 
44 5320 24 240 V7:7: KNOB 1 
46 5290 24 253 tVI- NUT 1 
48 9670051008 V FtNbh M5X10 HEXAGON SOCKET BOLT M5X10 6 
49 5330 24 312 1j5— COLLAR 6 
50 5330 24 311 "'? GEAR 1 
51 5330 24 319-2 s' 7;ti-f—Ili GEAR WHEEL 1 
52 9672051214 loTh2t"lbh M5X12 HEXAGON HEAD BOLT M5X12 2 
53 5330 24 321-1 7"oT9 BLOCK 1 
54 9648040814 /53.D" M4X8 SMALL FLUSH HEAD SCREW M4X8 1 0 
55 5330 24 322-1 -(DD"7-9— INDICATOR 1 
56 5330 23 113 9TD1'— WASHER 6 
57 91298 9"U-7,=V7°Il, C/3"3 GREASE NIPPLE C—TYPE 1 
58 9686082508 1- )t ,D" M8X25 SET SCREW M8X25 1 
59 9660080014 tVF M8 HEXAGON NUT M8 1 
60 5322 24 311 D"LF"..) BLANKET CYLINDER 1 
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61 5290 23 112 4"Y GEAR 1 
63 5290 24 1 27 VW BOLT 3 
64 90477 A5AF1N'YU:i9" CRT8-16 THRUST BEARING CRT8-16 1 
65 5330 24 317 s'. 7 GEAR 1 
66 5330 24 314-1 GEAR 1 
67 90784 OV9V.91.. M8 LOCK NUT M8 1 
68 5330 24 316-1 7''55Vh BRACKET 1 
69 5330 24 315 'N Y GEAR 2 

70 9410301208 A7°11:-i9"t°D 3X12 SPRING PIN 3X12 2 

71 5330 24 318 D1'7F SHAFT 1 
72 5330 24 313 7"5Th BRACKET 1 
73 5322 24 112-1 `I Y GEAR 1 

74 5322 24 114-2 7-f—F"1i, CAM 1 
75 5322 24 121-2 D1'71' SHAFT 1 
76 5322 24 531-2 A9VI.-'' STUD 1 
77 5322 24 124-1 1"7 11D9"1Jil"— BEARING COVER 1 
78 5322 24 534 T'D-2F BRAKE 1 
79 9710050014 A"VP'h" M5 SPRING WASHER M5 4 

80 9642051014 J-1"D.DN' M5X10 SMALL PAW—HEAD SCREW M5X10 4 

81 9642040414 J- 7:P' M4X4 SMALL 'PAN—HEAD SCREW M4X4 3 

82 5322 24 533-2 tAl'— COVER 1 
83 5322 24 532-1 V'A BOSS 1 
85 5290 24 233 7'"5D7Vt.h.)4D 11. BLANKET FIXING SCREW 12 
86 5340 24 266 7"5D7V(T=1.95MM) BLANKET(T.1.95MM) 1 
87 5340 24 267 YD51"—D—F UNDER SHEET 1 
88 9648051014 4/5:D" M5X10 SMALL FLUSH HEAD SCREW M5X10 8 
89 5310 24 236 957)7 0  CLAMP 4 

90 5322 24 235 95D7°(330MM) CLAMP(330MM) 2 

91 5322 24 591 )411"D NAME PLATE 1 
92 5322 24 563 7"5Vh BRACKET 1 
93 5322 24 271 7"5-.)5)F(PUN—t”) BLANKET(PUN TYPE) 1 
94 5340 24 262 Ts5 VF PUN—/P'9 BLANKET(PUN TYPE) 1 

95 5340 24 263 7:0"—D—F UNDER SHEET 1 
96 5322 24 583 7"57Vh BRACKET 1 
97 90730 n°—h—t"2') 1.6X5 RIVET 1.6X5 2 

98 5323 24 125 10,— SPACER 1 
99 5323 24 1 26 IJ A's":, SCALE 1 
100 5330 24 515 "(D.D”-9— INDICATOR 1 
1 01 9642054014 t1"DD" M5X40 SMALL PAN—HEAD SCREW M5X40 1 
103 90688 /5AN' L8 CONED DISC SPRING L8 1 
104 9710050008 M"V, M5 SPRING WASHER M5 1 
105 5323 24 128 51"Hi LABEL 1 
106 90644 ilVVf"V A3 TOOTHED LOCK WASHER A3 2 
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631%. 4"4/  
5290 25 502z 

4i44/COMPONENT PARTS U titY 

Ts5M-  ASSY BRACKET ASSY 1 
CED3', FOR CE SPEC. 
46,47 

5290 25 505Z-1 VNY ASSY GEAR ASSY 1 
CED3 FOR CE SPEC. 
68,69 

5323 25 110-2 r'Dt.”D''9 ASSY DRIVING SHAFT ASSY 1 
=V7N°D   
6-8,84,85 

JAPAN 

5323 25 120 *11,51'` - ASSY HOLDER ASSY 1 
CED3') FOR CE SPEC. 
4,10 

5323 25 420-1 vt7h ASSY SHAFT ASSY 1 
=V$OD JAPAN 
5,88-93 

5323 25 430-1 "7 ASSY GEAR ASSY 1 
=VAT°D JAPAN 
85,94,95 

5323 25 440-1 D1,7F.ASSY SHAFT ASSY 1 
nt°7, JAPAN 
88-92 

5323 25 510 D177F ASSY SHAFT ASSY 1 
CED3r) FOR CE SPEC. 
6,7,72 

1  964205101 4 m5x10 SMALL PAN-HEAD SCREW M5X10 3 
cE:93,) JAPAN 

2 9710050008 A t M5 SPRING WASHER M5 3 
CED3') FOR CE SPEC. 

3 5323 25 412 7"”`9t• BRACKET 
JAPAN 

1 

4 90207 V-11 7 1JD9" 6203LLB 
5 9410402508 7,7 Q UD9"t°7)  4x25 
6 5330 25 118 *"7 
7 9411602500 5-i\°-t°  D 6x25 
8 5323 25 111-1 7  'DFD'`9 

=W7)  

BALL BEARING 6203LLB 
SPRING PIN 4X25 
GEAR 
TAPER PIN 6X25 
DRIVING SHAFT   
JAPAN 

2 
1 
1 
2 
1 

9 90900 - 5X5x16 KEY 5x5x16 1 
10 5323 25 121 1"YU2,9"71i10- BEARING HOLDER 1 

CED3') FOR CE SPEC. 
i 11 5290 25 114 13,1 1'.- COVER 1  

13 9670066008 V7VI-V11,h m6X60 HEXAGON SOCKET BOLT m6x60 3 
CED3') FOR CE SPEC. 

15 5290 22 318 z,s` SCREW 1 
17 5323 25 131 7,,N0-/- SPACER 1 
18 5340 25 213 /11i°-9- SUPPORTER 1 
19 5340 25 215 A„\0_11_ SPACER 1 
20 5340 25 212 7°-q- PULLEY 1 
21 90211 V-ID"\\\7 117,” 6202zz BALL BEARING 62021z 1 
22 5341 25 211 7°-9- PULLEY 1 

CE,t)3r) FOR CE SPEC. 
23 90072 v,N\40. 3v 670 V-BELT 3v 670 1  
24 9723350008 C-99" C-35 C-RING C-35 1  
25 5290 24 126 'MI,- WASHER 1  
26 9710080008 n"V,"/ m8 SPRING WASHER M8 3 
27 9672081614 W9b9V1W,  M8X16 HEXAGON HEAD BOLT M8X16 1  
28 5340 25 214 7,509F" STUD 1  
29 5290 23 113 TJDA,- WASHER 2 
30 9670064508 V $Ntd• M6x45 HEXAGON SOCKET BOLT M6X45 2 
37 9660080014 J-V- m8 HEXAGON NUT m8 4 
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40 97656-1 9D)-(1" AS-05—N 230V SOLENOID AS-05—N 230V 1 
FOR CE SPEC. 

41 9710040008 "h" M4 SPRING WASHER M4 5 
CED37 FOR CE SPEC. 

43 90628 SSP-4 SNAP PIN SSP74 2 
CEDT) FOR CE SPEC. 

44 5290 25 506-1 D1,7h SHAFT   1 
CED3') FOR CE SPEC. 

49 9684060608 F V)" M6X6 SET SCREW M6X6 2 
CUi3r) FOR CE SPEC. 

50 90308 t"-11,"%"79D9" 606ZZ BALL BEARING 606ZZ 1 
CED3 FOR CE SPEC. 

59 95111 7,1")  Z-15GW22—B SWITCH Z-15GW22—B 1 
CED3t FOR CE SPEC. 

. F.I /SET Na 
AZ'4,  PART Na 

38 9670041008 

BAZA/ 'PART NAME 
WittiCOMPONENT PARTS Na 

V7Vht"lbh M4X10 HEXAGON SOCKET BOLT M4X10 
CEDB FOR CE SPEC. 

11,,JIck 
Q'ty  

4 

39 5290 25 525 BRACKET 1 
CED3,) FOR CE SPEC. 

42 9660040014 'VI- M4 HEXAGON NUT M4 5 
FOR CE SPEC. 

45 9670052008 V7Vh74"11)h M5X20 HEXAGON SOCKET BOLT M5X20 3 
46 5290 21 612 7"VD2 BUSHING 1  

CEDB") FOR CE SPEC. 
47 5290 25 502 7"5'.91.• BRACKET  1 

CED3') FOR CE SPEC. 
48 5290 25 504-1 GEAR  1 

CED3', FOR CE SPEC. 

51 5290 25 503-1 4"Y GEAR  1 
CEDS7 FOR CE SPEC. 

53 5290 25 524-1 t°D PIN  1 
CED3t FOR CE SPEC. 

54 5290 25 523 A7°,1D9" SPRING  1 
CED3') FOR CE SPEC. 

55 9721070008 E—'1 9" E-7 E—RING E-7 2 
56 5290 25 522 qD9 LINK 1 

CED3,) FOR CE SPEC. 
57 9716050014 t5I"1" M5 PLAIN WASHER M5 2 

CED2') FOR CE SPEC. 

 

58 5290 25 526 BRACKET 1 
CED3') FOR CE SPEC. 

60 9716040014 ti/"h" M4 PLAIN WASHER M4 2 
CED3') FOR CE SPEC. 

61 9642042514 J-\"Df.," M4X25 SMALL PAN—HEAD SCREW M4X25 2 
CED3') FOR CE SPEC. 

62 95115 SWITCH COVER 1 
CED3 FOR CE SPEC. 

63 5290 25 521 A9VF" STUD  1 
CED3') FOR CE SPEC. 

64 5290 25 510-1 DA"— LEVER 1 
CEDT) FOR CE SPEC. 

65 9710060008 A"Vt"h"  M6 SPRING WASHER M6 1 
CED2') FOR CE SPEC. 

66 9660060014 /")f- M6 HEXAGON NUT K6 1 
cEDa,) FOR CE SPEC. 

 

67 5290 25 508 7,”h" STUD  1 
CEDT, FOR CE SPEC. 

68 5290 25 505-1 "7 GEAR   
CEDB") FOR CE SPEC. 
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Pa  

-L7r4E.S/JL.1 A 
45 t PART Na 42i4/COM PONENT PARTS 0 'ty 

69 90247 7"VD2 DUB1010 BUSHING DUB1010 2 
CEJB FOR CE SPEC. 

70 5290 25 509 7,70 I):)9 SPRING 1 
C E 2 FOR CE SPEC. 

71 5290 29 312 'Mt— WASHER 1 
72 5323 25 511 D1'7h SHAFT 1 

CED3,) FOR CE SPEC. 
73 5290 25 507-3 ADF"*-1-11, HANDWHEEL 1 
74 9410402008 7,70 1J D9

,t0:, 4X20 SPRING PIN 4X20 1 
CED3r) FOR CE SPEC. 

75 5290 25 512 t°D PIN 1 
CED3,5 FOR CE SPEC. 

76 5323 25 310 7°-9— ASSY PULLEY ASSY 1 
=Viti°D JAPAN 

77 5290 25 113 *11.051"— HOLDER 1 
JAPAN 

78 5290 25 211 95”/W'— CLUTCH COVER 
JAPAN 

79 5290 25 212 7"c09 BLOCK 1 
=WD JAPAN 

-80 5323 25 213-1 77° 11:)9'N SPRING 2 
=V7N°:, JAPAN 

81 5290 25 216 /35— COLLAR 1 
1-Vt°D JAPAN 

82 5340 53 274 SPACER 1 
JAPAN 

83 9670063508 97'.9F1TN1,1- M6X35 HEXAGON SOCKET BOLT M6X35 3 
=VAI°D JAPAN 

84 5323 25 416-1 V%7 GEAR 1 
zyt°D JAPAN 

85 90214 V-11, 7 11D9" 6000ZZ BALL BEARING 60002Z 2 
=TVD JAPAN 

86 5323 25 413 STUD 3 
:Vt°D JAPAN 

87 5323 25 415 A50W' STUD 1 
IV*Op JAPAN 

88 5323 25 441 Dt7h SHAFT 1 
=VVD JAPAN 

89 5323 25 442-1 GEAR 1 
13 G  JAPAN 

90 9411402200 5--11°—t°D 4X22 TAPER PIN 4X22 1 
JAPAN 

91 90206 ;10'-1\"7 11D9" 6201ZZ BALL BEARING 6201/Z 1 
JAPAN 

92 5290 29 311 WASHER 1 
JAPAN 

93 5323 25 414 BRACKET 1 
JAPAN 

94 5323 25 431-1 t"7 GEAR 1 
aVtoD JAPAN 

95 91609 V—IV\"YIJD9's 6900ZZ BALL BEARING 6900ZZ 1 
JAPAN 

96 9670052508 Thlis'IDF M5X25 HEXAGON SOCKET BOLT M5X25 3 
JAPAN 
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i'AT4/ 12,  • 'A /2 T AU Na 4n4/COMPONENT PARTS M Q'ty 

5310 26 1 20-1 hLD” ASSY CAM SHAFT ASSY 
29,30,33 

1 9642020514 J-1"7V-J" M2X5 SMALL PAN—HEAD SCREW M2X5 2 
2 9710020008 A"VP'h" M2 SPRING WASHER M2 2 
3 97500 7,-(T RS-95 SWITCH RS-95 1 
4 5300 61 416 7,-.(V5.3'-f SWITCH BOARD 1 
5 9710050008 A"VPh" M5 SPRING WASHER M5 5 
6 9642053014 t'V'DD" M5X30 SMALL PAN—HEAD SCREW M5X30 2 
8 9660100014 J")h M10 HEXAGON NUT M10 1 
9 9710100008 il'*/"h" M10 SPRING WASHER M10 1 

15 5300 61 415-1 A-(T”'"( SWITCH BASE 1 
16 97528 79"Th RS-8MR MAGNET RS-8MR 1 
17 9710030008 W`Vf"t" M3 SPRING WASHER M3 2 
1 8 9642031014 J-1":5)" M3X10 SMALL PAN—HEAD SCREW M3X10 2 
1 9 9716100014 t5+Ph" M10 PLAIN WASHER M10 1 
20 9670063508 Vb-9ht'll'h M6X35 HEXAGON SOCKET BOLT M6X35 4 
21 5290 26 223 hL CAM 1 
22 5290 26 222 )35— COLLAR 1 
23 5290 26 224 hL CAM 1 
24 5290 26 221 t1451'— HOLDER 1 
25 5300 26 225-2 tL CAM 1 
26 9642051014 J-1"7D" M5X10 SMALL PAN—HEAD SCREW M5X10 3 
27 5290 25 115 hA"— COVER 1 
28 90207 V-11.11's79D9" 6203LLB BALL BEARING 6203LLB 2 
29 5290 26 122-1 r'"Y GEAR 1 
30 9411503200 T--i°—t° D 5X32 TAPER PIN 5X32 1 
33 5310 26 121-1 13LD 149 CAM SHAFT 1 
34 5290 26 124 '1"7 1)D9"13V— BEARING COVER 1 
35 9648051014 ifiD D" M5X10 SMALL FLUSH HEAD SCREW M5X10 3 
36 5323 26 212 A'N°—/— SPACER 1 
37 5290 26 211 ;MO"— HOLDER 1 
38 5323 26 215 hL CAM 1 
39 5290 26 212 t5— COLLAR 1 
40 5290 26 216 hL CAM 1 
41 9716060014 t5IP'h" M6 PLAIN WASHER M6 5 
43 5290 26 213 7'"JD2 BUSHING 1 
44 90690 W'V'Ph" M10(t”q) SPRING WASHER M10(LEFT) 1 
45 90710 oTh9M.. M10(t52" 10 HEXAGON NUT M10(LEFT) 1 
49 5323 21 832 tD/—hL SENSOR CAM 1 
50 9670064008 V I- VlId- M6X40 HEXAGON SOCKET BOLT M6X40 2 

33 





34 





Na ;a4WARTNahla fara/COMPONENT -"-' 6q)% 
5322 29 111z-6 71-L AssY FRAME ASSY 

2,10 
1 9670081608 Vv1-7N"110- m8X16 HEXAGON SOCKET BOLT M8X16 4 
2 5322 29 111-6 7D-L. FRAME 1 
3 5310 29 233 AT- STAY 2  
4 9670062508 V5'9I-V1111- m6X25 HEXAGON SOCKET BOLT M6X25 4 
5 5290 29 114 GUIDE 1 
6 9670061208 V7v W11.0. m6x12 HEXAGON SOCKET BOLT M6X12 2 
8 5322 29 113-2 ?D-L FRAME 1 
9 9670052008 VvhAiNtit- m5x20 HEXAGON SOCKET BOLT M5X20 2 
10 5290 29 115 7`"YD2 BUSHING 1 
11 5310 29 232 AT- STAY 2 
12 5310 32 410 A5- STAY 1 
13 5310 61 412 41110-51- SUPPORTER 1 
14 97825 SENSOR 1-  4 p•A N-c--ro 1 
15 9710030008 1\" VP'12" m3 SPRING WASHER M3 2 
16 9642031014 . 1-N"MDI' M3X10 SMALL PAN—HEAD SCREW M3X10 2 
17 5290 29 116 tiou- HOLDER 1 
18 5330 55 121-1 77DUD9" SPRING 1 
19 5330 55 122 hu-fh." GUIDE 1 

35 





36 





No ALT4/kAT% Uri/COMPONENT PARTS la"  Sty 

5290 29 112Z-5 7U-1, ASSY FRAME ASSY 2 
1,9 

1 5290 29 112-5 7U—L FRAME 2 
2 9670082508 97Vhiti"ILF M8X25 HEXAGON SOCKET BOLT M8X25 4 
3 5290 29 114 13".0-" GUIDE 1 
4 9670062508 V7V1-$"11,F. M6X25 HEXAGON SOCKET BOLT M6X25 4 
5 5290 29 113-4 7D—G FRAME 1 
7 9670061208 9D'91-10'Ild- M6X12 HEXAGON SOCKET BOLT M6X12 3 
8 9670052008 9D.VI-t"11,1- M5X20 HEXAGON SOCKET BOLT M5X20 2 
9 5290 29 115 7'sVD2 BUSHING 2 

1 0 95211 5D7° VL-18—PH LAMP VL-18—PH 1 
12 5290 61 151-2 7"55")h BRACKET 1 
13 9670051608 9D".91-t"11,1- M5X16 HEXAGON SOCKET BOLT M5X16 2 
1 4 5290 29 116 itilli9"— HOLDER 1 
15 5330 55 121-1 X7° I1 D9" SPRING 1 
1 6 5330 55 122 t'-fh" GUIDE 1 
17 9670062008 97VhVILF M6X20 HEXAGON SOCKET BOLT M6X20 1 
18 5523 74 122 5'\NI, LABEL 1 
19 95513003 5D7° RC220V 60W LAMP RC220V 60W 1 
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5310 31 1 20-1 5- I (9"-7"U-) 
5,21-23,25 

1 5320 31 211 1/-lb 
2 9648051014 .1.53D" M5X10 
3 9716060014 t5.4”) M6 
4 9670061208 97'.:W43 M6X12 
5 5310 31 121-2 5 -74019F(9-99"U-) 
6 5290 31 213 $1'-11) 
7 5290 31 214 7'n2 
8 5290 31 116 qD9 
9 9721070008 E- 11 s' E-7 
10 5310 31 113-1 A9Vh" 
11 5290 31 117 c-5- 
12 5310 31 114-1 A5IVF‘' 
13 5310 31 115-1 A9Vt," 
14 5310 31 111-3 5--7N1,(9"-99‘'D-) 
15 9642051014 J-V‘o.D" M5X10 
16 9710050008 W`VP%/3 M5 
1 7 9710080008 A"VP'13" M8 
18 9660080014 1".9 m8 
19 5290 31 112 Al- 
20 5290 31 118-1 AT- 
21 9642030614 t 3:=J" M3X6 
22 9710030008 il" VP`h M3 
23 9660030014 tVh M3 
24 5290 31 212 A9Vh" 
25 5290 31 122 DT.fht9" 
27 5310 31 119 7°D-f- 

WHEEL ASSY 2 

TABLE FOOT ASSY(DARK GRAY) 2 

RAIL 2 
SMALL FLUSH HEAD SCREW M5X10 6 
PLAIN WASHER M6 2 
HEXAGON SOCKET BOLT M6X12 2 
TABLE FOOT(DARK GRAY) 2 
WHEEL 2 
BUSHING 211 
LINK 4 
E-RING E-7 4 
STUD 2 
ROLLER 4  
STUD 2 
STUD 2 
TABLE(DARK GRAY) 1 
SMALL PAN-HEAD SCREW M5X1O 1 
SPRING WASHER M5 1 
SPRING WASHER M8 6 
HEXAGON NUT M8 6 
STAY 1 
STAY 1 
SMALL PAN-HEAD SCREW M3X6 4 
SPRING WASHER M3 4 
HEXAGON NUT M3 4 
STUD 2 
FIXING PLATE 2 
PLATE 2 

39 

NQ if& 4/ PART Na 

5290 31 2I3Z iti1.-1()  ASSY 
6.7 



• 
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11"DP72')D9" -f ASSY MULTI—SIZE PAPER PILE BOARD 1 
1-14,18 

/53!"-J M4X25 SMALL FLUSH HEAD SCREW M4X25 5 
9.-)"4.1X16 WOOD SCREW 4.1X16 2 

7°I.)-1- PLATE 1 
7°D-1- PLATE 1 
7°1,—F PLATE 1 
7°D—F PLATE 1 
t"—b" BOARD 1 
VV/"/3" M4 SPRING WASHER M4 5 
tVh M4 HEXAGON NUT M4 5 
tVls M3 HEXAGON NUT M3 4 
W'V/"Jr' M3 SPRING WASHER M3 4 
D -f—fht” FIXING PLATE 2 
J-N"DVP' M3X6 SMALL PAN—HEAD SCREW M3X6 4 
7Vh FOOT 1 
.f9o/.0."1j"1'hs' MICRO SIDE GUIDE 1 
t5/"13. M4 PLAIN WASHER M4 1 

- , - /SET Na g5A 4/ TART NAME 
6 / PART Na 411t/CompoNENT PARTS Na n 
5341 31 510 

1 9648042514 
2 91319007 
3 5341 31 512 
4 5341 31 514 
5 5341 31 515 
6 5341 31 513 
7 5341 31 511 
8 9710040014 
9 9660040014 
10 9660030014 
11 9710030014 
12 5290 31 122 
13 9642030614 
14 5341 31 516-1 
15 5341 32 1 40-1 
18 9716040014 
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v 
4 -  
I 
--, 
1 
4 
i;-  t,  

i -a4/PART% 4*ai4/COMPONENT PARTS Ila CrtY 
5290 32 420-4 t 9-7MY- ASSY CENTER BLOWER ASSY 1 

4,85,86,88-90 
5290 32 430-4 tD51-7"o7- ASSY CENTER BLOWER ASSY 1 

7.86-90 
5290 84 300 13- "..11" ASSY CARD GUIDE ASSY 1 

55,116-119 
5290 84 660 )1”91)'%-rh" ASSY BACK GUIDE ASSY 2 

1,21,22.80.82,83 
5300 32 5642 7''571)F. ASSY BRACKET ASSY 2 

11,45 
5300 32 5732 o-5- ASSY ROLLER ASSY 2 

37.38 
5300 32 575Z 7''5PVh ASSY BRACKET ASSY 2 

11,46 
5300 32 580 V'7D1,71- ASSY GEAR SHAFT ASSY 2 

33,34,44 
5310 32 560 /3"-fh''19qE1".!)51 ASSY SCREW ASSY 2 

23-25 
5310 32 570 13'"W`t9 ,1 m ASSY SCREW ASSY 2 

8,24,25 
5320 83 300-1 A'"997"o3-'),)5' ASSY BACK BLOWER DEVICE ASSY 1 

1.5.10,14.16,21.22.39.40,76.79,80,82,83,91-114 
1 9642040414 J-\\\0 D'% M4X4 SMALL PAN-HEAD SCREW M4X4 12 
2 9716040014 t5 /3" M4 PLAIN WASHER M4 16 
3 5290 32 451-1 D-ht1\°D-9- SHEET SEPARATOR 4 
4 5290 32 429-1 tD51-7''o?- CENTER BLOWER 1 
5 91316004 /iJ1,7D3,7 D" M5X27 - KNOB BOLT M5X27 6 
6 5290 32 440-2 D-Ft1\°D-9- SHEET SEPARATOR 2 
7 5290 32 439-1 tD5-7"o7- CENTER BLOWER 1 
8 5310 32 567 :)" SCREW 2 
9 5300 32 572 t5- COLLAR 4 

10 9684050508 1- ). -D" M5X5 SET SCREW M5X5 9 
11 5300 32 568 7"'JD2 BUSHING 12 
12 5290 32 532-1 7"W)9 BLOCK 2 
13 5290 32 533-3 /.0."T'DY- SIDE BLOWER 2 
14 9642051614 1-l''3:7)" M5X16 SMALL PAN-HEAD SCREW M5X16 7 
1 5 9660080014 t'9F M8 HEXAGON NUT M8 6 
16 9710080008 A '' t M8 SPRING WASHER M8 7 
17 5300 32 565 A91Jh" STUD 6 
1 8 5310 32 561-1 7D-L FRAME 2 
19 5300 32 563 t(1-" GUIDE 2 
20 5300 32 562 t"-(1" GUIDE 1 
21 9710040008 A"VP't M4 SPRING WASHER M4 8 
22 9642040814 J-\''3 D's M4x8 SMALL PAN-HEAD.SCREW M4X8 16 
23 5310 32 566 '"D" SCREW 2 
24 5300 32 571 7\7

0
o5")F SPROCKET 4 

25 9410302008 7,7° 11D9"t° D 3X20 SPRING PIN 3X20 6 
26 5300 32 569 7"5Vh BRACKET 4 
27 5290 32 531 t's-(1" GUIDE 2 
28 9648041014 /53*D" M4X10 SMALL FLUSH HEAD SCREW M4X10 4 
30 9670061208 Vh-.9hV'llii- M6X12 HEXAGON SOCKET BOLT M6X12 12 
31 90804 I-.:, R525-1 84P CHAIN R525-1 84P 2 
32 90852 D''3-(DI- 11D9 R525(1/4") JOINT LINK R525(1/4") 2 
33 9410301608 7\7° ,1D9"t°D 3X16 SPRING PIN 3X16 4 
34 5300 32 574 V'? GEAR 4 
35 9721070008 E-9.7)9" E-7 E-RING E-7 4 
36 5290 29 312 91)D1'- WASHER 2 
37 5300 58 144 T'W)/ BUSHING 2 
38 5300 32 573 o-5- ROLLER 2 
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P ART NAME tvl-St/SET Na NaZt/ 
gat-.1-tPART NaN No. i'vt`; 4 / COMPONENT PARTS 

39 9710050008 W`VP'/3 M5 SPRING WASHER M5 13 

40 9642051014 t'\"Dn's M5X10 SMALL PAN-HEAD SCREW M5X10 11 

41 5300 32 510 W"fl.." GUIDE 1 

42 5300 32 550 13"-(h" GUIDE 1 

43 5300 32 520 /3'"W' GUIDE 1 

44 5300 32 576 D1'71-  SHAFT 2 

45 5300 32 564 -2s`5”1- BRACKET 2 

46 5300 32 575 7"55- 1.- BRACKET 2 

47 5310 32 577-2 tw\- COVER 1 
48 5310 12 220-1 ADI-Nt)(9"-99"L'-3 HANDLE(DARK GRAY) 2 
49 5310 1 2 223-1 a(9"-99"1.)-) KNOB(DARK GRAY) 2 
50 9650052014 711/ 4/5 M5X20 SCREW M5X20 2 
51 5300 12 224 7°D-1- PLATE 2 
52 9716050014 t5/"/3 M5 PLAIN WASHER M5 4 
53 5310 32 578-1 tn"- - COVER 1 
54 5290 32 211-2 *11,50"- HOLDER 2 
55 5290 32 141 '97E. KNOB 3 
56 9670081608 9 - M8X16 HEXAGON SOCKET BOLT M8X16 2 
57 5290 32 112 135- COLLAR 1 
58 5290 32 115 7-t ARM 1 
59 5310 32 111 AT- STAY 1 
60 5310 44 314 A-ll, SCALE 1 
61 5290 32 126 5'\Nt, LABEL   1 
62 5290 32 125 77-lb SCALE 1 
63 5290 32 123-1 '7E KNOB 1 
64 9410201008 77°qD9"t'D 2X10 SPRING PIN 2X10 1 
65 5310 32 118 D1,7h SHAFT 1 
66 5310 32 116 AT- STAY 1 
67 5310 32 130 7-(9 (h")i-f MICRO SIDE WAY 1 
68 5290 32 114 7-L, ARM 1 
69 5290 32 117 A)A° P - STOPPER 2 
70 5290 32 113 /35- COLLAR 1 
71 5290 32 121 770 9D9" SPRING 1 
72 5290 32 122 /211"- COVER 1 
73 90603 CE-,L)9" CE-12 CE-RING CE-12 1 
74 9642041014 / !)" M4X10 SMALL PAN-HEAD SCREW M4X10 4 
76 5290 32 212-3 7°I.,-F PLATE 3 
77 5290 32 313 77011D9s' SPRING 2 
78 5290 32 310 7,7°,1D9”'"f SPRING BASE 2 
79 5290 32 216 ")qa KNOB 8 
80 5290 32 213 T'0'.')9 BLOCK 3 
81 5290 32 214 A7° 11D9" SPRING 1 
82 5290 84 666 W")9/3"fh" BACK GUIDE 2 
83 5290 84 667 A7° 1J -.)7" SPRING 2 
84 5290 32 217 TE, KNOB 2 
85 5290 32 422-2 tD9-7"07- CENTER BLOWER 1 
86 5290 32 426-1 I7-)A"11, AIR NOZZLE 2 
87 5290 32 432-2 tD9-7'N07- CENTER BLOWER 1 
88 90510 0-'J 9" P-6 0-RING P-6 2 
89 9710030008 A 3 M3 SPRING WASHER M3 6 
90 9642030614 1'N"3D" M3X6 SMALL PAN-HEAD SCREW M3X6 6 
91 5290 83 352 t":-114,-7 8X13.5X320 HOSE 8X13.5X320 1 
92 5290 83 351 3 99- CONNECTOR 1 
93 5290 83 353 n.7-1143-7, 8X13.5X110 HOSE 8X13.5X110 1 
94 9672062003 0 9$4.0. M6X20 HEXAGON HEAD BOLT M6X20 8 
95 5290 83 340-1 7'5M- BRACKET 2 
96 5290 83 345-2 A":07'07- BACK BLOWER 2 
97 5290 83 355 t"=-114-7, 10X17X375 HOSE 10X17X375 1 
98 5290 83 347-1 AFV1)°- STOPPER 1 
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number. xnen oraersaig parts, P.L..be --• ••-•••— • 
h,1- /SET No No. ars t 9-/ PART Na 

B4Z4t/ 
iitat/COMPONENT PARTS 

PART NAME 
No Wt.),  

99 5290 83 354 8X13.5X500 HOSE 8X13.5X500 1 
—100 5290 84 665 705,, PLUG 1 
101 964203041 4 t'N":VP' M3X4 SMALL PAN—HEAD SCREW M3X4 2 
102 91327 /h"11, #13 SADDLE #13 1 
103 91239 V7VF Ei13”(G3PH—B) SOCKET B—TYPE(G3PH—B) 1 
104 9670081208 V7VhiV11,1, M8X12 HEXAGON SOCKET BOLT M8X12 1 
105 5290 83 337 T'”Th BRACKET 
106 5290 83 336-1 7"57'91,  BRACKET 
107 5290 83 331 ANIOs' VALVE 
108 5290 83 332 At°DhND SPINDLE 
109 5290 17 115 7,70117)9" SPRING 
110 5300 17 116 COVER 1 
111 5290 17 117 V7E KNOB 1 
112 5310 83 356 1 0X17X1800 HOSE 10X17X1800 1 
113 5290 83 357 t"=-11)*—A 10X17X1500 HOSE 10X17X1500 1 
114 91211 t—\":) H" 16 HOSE BAND 1 6 2 
116 90604 CE—'J9 CE-26 CE—RING CE-26 2 
117 5290 84 310 GUIDE 1 
118 5290 84 313 COLLAR 2 
119 5290 84 320 GUIDE 1 
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412i4/COMPONENIT PARTS Ma tg -a4/ViaT ila lin 
5290 33 1102 hGDA"- ASSY CAM LEVER ASSY 

24.63 
5290 33 2132-1 7-L ASSY ARM ASSY 1 

48.59 
5290 33 2152-1 7-G ASSY ARM ASSY 1 

48.56 
5290 33 4102 tGDA"- ASSY CAM LEVER ASSY 1 

24.62 
5290 33 4402 DA"- ASSY LEVER ASSY 1 

' 22.24 
5310 33 200-2 #9DBD,Vh ASSY SUCTION FOOT ASSY 1 

25.26.46-48.53-56.59.67 
5310 33 210-1 19D3)Y-1 ASSY SUCTION ARM ASSY 1 

48.54-56,59.67 
5310 33 220-2 /737./7'9F ASSY SUCTION FOOT ASSY 1 

25.26.53 
1 9721070008 E-q:)g" E-7 E-RING E-7 8 
2 5290 33 143 t°D PIN 2 
3 5290 33 420 Il D9 LINK 1 
4 9710060008 A"”"t" M6 SPRING WASHER M6 4 
5 9660060014 1-Vh M6 HEXAGON NUT M6 4 
6 9660080014 J- Vi' M8 HEXAGON NUT M8 2 
7 9710080008 A "h" M8 SPRING WASHER M8 2 
8 5290 21 1 21 X9Vh" STUD 1 
10 9660050014 1-Vt• M5 HEXAGON NUT M5 2 
11 9710050008 A"Vi"b" M5 SPRING WASHER M5 7 
13 5290 29 312 9VD7- WASHER 2 
14 5290 21 1 43-1 A7°U.--)9" SPRING 2 
16 5290 21 1 23 t°.) PIN 1 
17 5290 34 110 LA"- LEVER 1 
18 5290 34 121 Il Dg LINK 1 
19 9721100008 E-Up," E-10 E-RING E-10 2 
20 5290 29 311 9VD7- WASHER 1 
21 9642051014 1-N"DD" M5X10 SMALL PAN-HEAD SCREW M5X10 3 
22 5290 33 440 DA"- LEVER 1 
23 5290 33 453-1 hL CAM 1 
24 5290 37 123 7"n2. BUSHING 3 
25 5290 33 230-2 7-6 ARM 1 
26 9411503000 t--A°-t°:, 5X30 TAPER PIN 5X30 1 
27 5290 33 455 73°9D9" SPRING 1 
28 5290 33 452 A5P.9h" STUD 1 
31 9710100008 A "/3" M10 SPRING WASHER M10 
32 9660100014 tV. M10 HEXAGON NUT M10 2 
33 5290 34 1 42 A9Vt." STUD 1 
34 9716050014 t5/"1" M5 PLAIN WASHER M5 1 
35 5290 34 141-1 A°114:, PACKING 1 
36 5290 34 130 DA"- LEVER 1 
37 5290 37 434-1 A7° 11.-)9" SPRING 1 
38 5290 21 161 1 ",37 SPRING STUD 1 
39 91211 t-i"'" 16 HOSE BAND 16 1 
40 5290 34 152-1 =V7°11/ NIPPLE 2 
41 5290 34 151 A"167" VALVE 1 
42 9670062008 Vh")1-*"li,h M6X20 HEXAGON SOCKET BOLT M6X20 2 
43 91213 ii-AA"Dh" 19 HOSE BAND 1 9 2 
44 5290 34 153 D"LAI-A 7 8X18X310 RUBBER HOSE 7.8X18X310 1 
45 5290 33 431 t°7.) PIN 1 
46 9684050508 t-$ D" M5X5 SET SCREW M5X5 4 
47 5290 29 314 h 13.5- LOCK COLLAR 2 
48 5290 33 214 7"VD2 BUSHING 2 
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117(1ART NAME  No. t,1-&q./sET No 
No. Qtygli al -/ PART 

gia n/ 
fit' /COMPONENT PART'S 

49 5290 33 312 ;NO"- HOLDER 13 
50 5290 33 313 ,73. KNOB 1 3 
51 90500 0-q9" P-4 0-RING P-4 1 3 
52 90600 CE-J9" CE-4 CE-RING CE-4 1 3 
53 5310 33 221-1 D1,71- . SHAFT 1 
54 5310 33 211-1 D1,71- SHAFT 1 
55 9411503600 5--i\°-t°  D 5X36 TAPER PIN 5X36 3 
56 5290 33 215-1 ?.--L, ARM 1 
57 5290 33 314 /Vt- SUCKER 13 
58 5290 33 311 19D2D7Vh SUCTION FOOT 13 
59 5290 33 213-1 7-L ARM 1 
60 5290 29 210 7”:.)1 BUSHING 2 
61 9642051614 J-\"77D" M5X16 SMALL PAN-HEAD SCREW M5X16 4 
62 5290 33 410 Dit'"- LEVER 1 
63 5290 33 110 L W"- LEVER   1 
64 5290 33 121 9Vt-" STUD 1 
65 5290 33 122 )1" 135' SPRING STUD 1 
66 5290 33 130 UD9 LINK 1 
67 5290 33 212-1 W- LEVER 1 
68 5290 33 1 41 to D  PIN 1 
69 5290 21 643 7,7° 1W" SPRING 1 
70 5290 33 1 42-1 M"*n' SPRING STUD 1 
71 5290 33 454 A bh.  SPRING STUD 1 
72 9721050008 E-'J 2" E-5 E-RING E-5 1 
73 5290 21 114 135- COLLAR 1 
74 5290 17 127 t's:-J14-7, 1 0X17X580 HOSE 1 0X17X580 1 
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No. if-LAt4/ PART -ma R) / COMPONENT I Ax 

5290 83 200-1 A*V7°7.1-F'"),) ASSY SKIP FEED DEVICE ASSY 1 
1-34 

5290 84 940 5 V91-7h.f-11) ASSY RATCHET WHEEL ASSY 1 
2.29,30 

1 5290 84 980-1 Vr)Iti., OPERATING CAM 1 
2 9410301008 7,7°,1D9't°D 3X10 SPRING PIN 3X10 1 
3 9721070008 E- 1)D9" E-7 E-RING E-7 3 
4 9642051014 J-1 " M5X10 SMALL PAN-HEAD SCREW M5X10 3 
5 5290 37 123 7'VD1 BUSHING 1 
6 5290 84 990 liV- LEVER 1 
7 5290 84 910 Y-L, ARM 1 
8 90643 ir P' B5 TOOTHED LOCK WASHER B5 2 
9 9660050014 tVh M5 HEXAGON NUT M5 2 

10 5290 84 893 v7a KNOB 1 
11 9684050508 h)4D' M5X5 SET SCREW M5X5 1 
12 9721050008 E-UD9" E-5 E-RING E-5 3 
13 5290 84 891 t'D PIN 1 
14 9642040814 Vt"DD" M4X8 SMALL PAN-HEAD SCREW M4X8 4 
15 9710040008 A'VP/3" M4 SPRING WASHER M4 4 
16 9716040014 t5.#'13 M4 PLAIN WASHER M4 4 
17 5290 84 970 7-L. ARM 1 
1 8 5300 56 088 73°[17)2" SPRING 1 
1 9 5290 84 991 7-L ARM 1 
20 5290 43 121 3')t-(9'9E)1,- ADJUSTMENT WASHER 5 
21 5340 51 096 A-9 1P)' PAWL 2 
22 5290 84 953 7,7° 11:29" SPRING 2 
23 5290 84 950 7°U-h PLATE 1 
24 5290 84 960 A*V7°7-(-F" SKIP FEED DEVICE 1 
25 9410301608 AT'UD”t'D 3X16 SPRING PIN 3X16 1 
26 5290 84 963-1 7V9 HOOK 1 
27 5290 29 312 9VD1,- WASHER 1 
28 5290 89 219 7'"):-.) 1 BUSHING 2 
29 5290 84 941 ht, CAM 1 
30 5290 84 942 5 V91- RATCHET 1 
31 9717300008 ta/wt, M30 CORRUGATED WASHER M30 2 
32 5290 84 933 9TD1,- WASHER 1 
33 5290 84 920 1JD9 LINK 1 
34 5290 84 930 Y-L, ARM 1 
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i-igk'i"'4/ PART Na 44&4 /COMPONEN1 YAKIJ M, 
5290 35 1101 tLiiws- ASSY CAM LEVER ASSY 1 

1 7,18 
1 5322 35 132 qD9 LINK 1 
2 5290 35 135 t°7, PIN 1 
3 9670031008 V7VI-V1h M3X10 HEXAGON SOCKET BOLT M3X10 1 
4 5290 35 134 U11"- LEVER 1 
5 9642030614 J—N"DD" M3X6 SMALL PAN-HEAD SCREW M3X6 4 
6 9710030008 A"V3"/P M3 SPRING WASHER M3 4 
7 95331006 h,)D9- RS-204-51L92 COUNTER RS-204-51L92 1 
8 5290 35 133 7”"h.VI' BRACKET 1 
9 9710050008 fl' ' 1 M5 SPRING WASHER M5 3 

10 9642051014 1-V'M')" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
11 9721040008 E-qD2" E-4 E-RING E-4 1 
12 5322 35 120 IJ D9 LINK 1 
1 3 5290 35 1 36-1 77°,1.7,9" SPRING 1 
14 5290 21 123 to D  PIN 1 
15 9721070008 E.- 11.)7" E-7 E-RING E-7 1 
1 6 9660050014 tVh M5 HEXAGON NUT M5 1 
17 5290 37 513-1 7"VD1 BUSHING 1  
18 5290 35 110 DV- LEVER 1 
19 5290 29 311 7VD1,- WASHER 1 
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HAZ#/ 
1 /COMPONENT PARTS VR T 

NAME -
6 ty  M g-a41UR Na  TNa 

5290 36 111Z ."'Y ASSY GEAR ASSY 1 
52,53 

5310 36 310-1 7-1—F"o-5-7—L ASSY UPPER FEED ROLLER ARM ASSY 1 
9-12 

5310 36 330Z T9,1
0
-7-f—ho-5— ASSY UPPER FEED ROLLER ASSY 1 

21,22 
5323 36 210 7-f—t"'o-5— ASSY FEED ROLLER ASSY 1 

41-43 
1 9648051614 15Th'-," M5X16 SMALL FLUSH HEAD SCREW M5X16 4 
2 5290 29 220-1 7"TD2 BUSHING 2 
3 5290 33 514-1 73°11D9" SPRING 1 
4 5322 36 340 UV— LEVER 1 
5 9721050008 E- 11D7's E-5 E—RING E-5 1 
6 90200 t"-11/1 799" 607ZZ BALL BEARING 607ZZ 1 

' 7 5290 36 351 VV37 SPRING STUD 1 
8 5300 36 352 v7a KNOB 1 
9 5290 36 312-3 7-1, ARM 1 

10 9411402500 T--A°—t°D 4X25 TAPER PIN 4X25 2 
11 5310 36 311-1 D1,71- SHAFT 1 
12 5290 36 313-2 7—L, ARM 1 
13 9684050508 I- )( D" M5X5 SET SCREW M5X5 7 
14 5290 29 315 h>1435— LOCK COLLAR 1 
15 5290 36 355-1 77°qD9" SPRING 1 
16 5290 36 321 to

...) 
 PIN 2 

17 5290 36 354-1 VW- BOLT 1 
18 5290 36 353 .r9w,  LEAF SPRING 1 
19 9710050008 A"”"t" M5 SPRING WASHER M5 7 
20 9642051014 1—\"DD" M5X10 SMALL PAN—HEAD SCREW M5X10 1 
21 90202 V-11, 7,17)9N' 624ZZ BALL BEARING 624ZZ 2 
22 5310 36 330 7VA°-7-f—FN'o-5— UPPER FEED ROLLER 1 
38 9642051614 1-'\"3:jPs M5X16 SMALL PAN—HEAD SCREW M5X16 6 
39 5290 36 211 '\"7 11D9"1ill,”— BEARING HOLDER 1 
40 90352 V—IPN'`7 112,9" 6982Z BALL BEARING 698ZZ 2 
41 5290 36 214 "'Y GEAR 1 
42 9410301608 7,7°11)9't°D 3X16 SPRING PIN 3X16 1 
43 5323 36 211 [17-7-f—ho-5— LOWER FEED ROLLER 1 
44 5310 36 215 1-'035— LOCK COLLAR 1 
45 5290 36 212 Aillp Ts— HOLDER 1 
46 9716050014 t54P'13 M5 PLAIN WASHER M5 2 
47 91169 1W PEF-4 ELBOW PEF-4 1 
48 9660100014 19h M10 HEXAGON NUT M10 1 
49 9710100008 W /3" M10 SPRING WASHER M10 1 
50 5290 36 112-1 79Th" STUD 1 
51 9721100008 E—UD9" E-10 E—RING E-10 1 
52 5290 36 111 '' T GEAR 1 
53 5290 37 121 7'"YD1 BUSHING 1 
54 5290 29 311 9TD1,— WASHER 1 
55 9642031414 J-\"DD" M3X14 SMALL PAN—HEAD SCREW M3X14 2 
56 9710030008 VVP'/3" M3 SPRING WASHER M3 6 
57 5320 61 616 1-73,) LIGHT PROJECTOR 1 
58 9672031414 ob9*"10- M3X14 HEXAGON HEAD BOLT M3X14 2 
60 5310 36 420 W".0." GUIDE 1 
61 9670051 608 Vb*VI-V10- M5X16 HEXAGON SOCKET BOLT M5X16 4 
62 5290 36 411 7'sciT9 BLOCK 2 
63 5320 61 617 D"27')+ LIGHT RECEIVER 1 
64 90653 GS—'J'2" GS-12 GS—RING GS-12 1 
65 5310 36 323 Ai-vn°— STOPPER 1 
66 5310 36 322-1 )1\"— COVER "— 1 
67 90813 11''fDh's3.D" M5X10 SMALL BINDING SCREW M5X10 2 

55 





AI,T4/1qiiT% 
68 5310 36 440-1 
69 9672032514 
70 5290 61 821 

6-56a,64Sh/ VAKi AM k 
* /COMPONENT PARTS Na   

7V/1°-'\°-21°-h'"fF" UPPER PAPER GUIDE 
oVt91TNIA' M3X25 HEXAGON HEAD BOLT M3X25 
t7)/- SENSOR 
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NCI aik.i4/PART —Nci 4& /COMPONENT PARTS•Na 

5290 37 110Z-1 bLlin"- ASSY CAM LEVER ASSY 
3,4 

5290 37 230Z-1 Y-L, ASSY ARM ASSY 
36,38 

5290 37 300-1 5IVF7N-1-11) ASSY RATCHET WHEEL ASSY 
23,24,26 

5290 37 300Z-1 5mVh7ti-f-Ili ASSY RATCHET WHEEL ASSY 
4,23,24,26 

5290 37 610 t-LV'Y ASSY WORM GEAR ASSY 
64-69 

5290 38 110Z UW"- ASSY LEVER ASSY 
11,12 

5310 37 510Z 11`114” ASSY BEVEL GEAR ASSY 
73,75 

5310 37 710 77°D75h ASSY SPROCKET ASSY 
54,61,63,85 

5310 37 730 AT'cl F ASSY SPROCKET ASSY 
54,55,61,63,85 

5310 37 810 MDFND ASSY (5"-99"L'-) HANDLE ASSY(DARK GRAY) 
81-84 

1 9721100008 E-10 E-RING E-10 
2 5290 29 311 WASHER 
3 5290 37 110-1 hLW- CAM LEVER 
4 5290 37 123 T"YD2 BUSHING 
5 5290 37 122 7,509h" STUD 
6 9710080008 W'VP/3" M8 SPRING WASHER M8 
7 9660080014 J-Th M8 HEXAGON NUT M8 
8 9721070008 E-7 E-RING E-7 
9 5290 37 130 LINK 

1 0 5290 29 312 WASHER 
11 5290 38 110 UV- LEVER 
12 5290 38 121 7").D2 BUSHING 
13 5290 38 122 X9Vh" STUD 
1 4 5290 29 313 9VDt- WASHER 
15 5290 38 1 41-1 ATDIJD9" SPRING 
16 5290 38 130 LINK 
17 9710050008 AuVP't" M5 SPRING WASHER M5 
18 9660050014 ”t. M5 HEXAGON NUT M5 
19 5290 38 142 t0 D PIN 
20 5290 37 314 957)1,- WASHER 
23 5290 37 332 125- COLLAR 
24 5290 37 320-1 CAM 
26 5290 37 310-2 ”V9h. RATCHET 
27 5290 37 240-1 *9 115 PAWL 
28 5290 37 251-1 7,7° 117,9" SPRING 
29 5290 37 151-1 7O J 9S SPRING 
30 5290 37 140 ,JD9 LINK 
31 5290 21 641 A"V37 SPRING STUD 
33 5290 21 164-1 RUBBER STOPPER 
34 9721040008 E- 117)9" E-4 B-RING E-4 
35 5290 37 421-1 STUD 
36 5290 37 230-1 9F'",7-[, ARM 
37 5290 37 233-1 77O J9\ SPRING 
38 5290 37 232 7"9D2 BUSHING 
40 5290 37 432 5 LATCH 
41 5290 37 434-1 7:7° 'J:7" SPRING 
42 5290 37 431 7,951" STUD 
43 5290 37 433 VV37 SPRING STUD 
44 5290 37 210 51-" STUD 
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PART It. tom6n/ Lumek_n,E,  

45 9710100008 A'VP'h" M10 SPRING WASHER M10 2 
46 9660100014 J-Vh M10 HEXAGON NUT M10 2 
47 9642050514 t'\"7D" M5X5 SMALL PAN—HEAD SCREW M5X5 1 
49 5290 37 814 709:29" SPRING 1 
51 5290 21 612 7'"9D2 BUSHING 1 
52 5310 37 720 GEAR 1 
53 5310 37 724 135— COLLAR 1 
54 9410503208 A7°11D9"t°D 5X32 SPRING PIN 5X32 3 
55 5290 37 722 "Y GEAR 1 
56 5290 37 721 135— COLLAR 1 
57 9642051614 J-1"DE)" M5X16 SMALL PAN—HEAD SCREW M5X16 4 
58 5290 29 210 ”VD2 BUSHING 2 
59 9722120008 C—IlD9" C-12 C—RING C-12 1 
60 90800 RS37-1 111P CHAIN RS37-1 111P 2 
61 5290 37 712 A7°D7'9F SPROCKET 1 
62 90856 D"3-(DFIJ)9RS37-1 1/2" JOINT LINK RS37-1 1 /2" 2 
63 5310 37 711 D1,7h SHAFT 1 
64 5290 37 612 Dt7h SHAFT 1 
65 9410302008 7:7°1JD9s't°D 3X20 SPRING PIN 3X20 1 
66 5290 37 614 "7 GEAR 1 
67 5290 37 611 7"5”F BRACKET 1 
68 5290 37 613 BEVEL GEAR 1 
69 9410302508 770,JD9 0D 3X25 SPRING PIN 3X25 1 
71 9670063008 M6X30 HEXAGON SOCKET BOLT M6X30 2 
73 5310 37 510 GEAR 1 
75 5290 26 112 7 57_ BUSHING 1 
76 5310 37 511 7,95F" STUD 1 
77 90400 A5— W-11, 5/16 STEEL BALL 5/16 1 
78 5290 37 412 A7° 11D9" SPRING 1 
79 5290 37 411 7,”h" STUD 1 
81 5310 37 811-1 A7A.N147)511'(9"-99N)—) HANDLE BODY(DARK GRAY) 1 
82 5310 37 815-1 701)—F(51w-991/—) PLATE(DARK GRAY) 1 
83 9648051014 /5Df-P' M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
84 5310 37 820 ADI"11/(9"-991,—) HANDLE(DARK GRAY) 1 
85 5290 37 713 7:70 o 5 SPROCKET 1 
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,ILL 6 A t -4/ ART Na f#0:4,,y/ cumruo,L1.1,. 
5290 38 2101-1 AssY 

18,19 
5310 33 560-1 7-1—F"DA"— ASSY 

35-37 
1  5290 32 454 V7.: 
2 5310 38 351 WfDDA"— 
3 5290 38 310-1 DA"— 
4 9660060014 tVF M6 
5 9710060008 W'V/I't" m6 
6 5290 38 321 A51VP' 
7 9721050008 E- 117)9" E-5 
8 5290 38 330 u n"— 
9 5290 38 341 7,51Vh" 

1 2 5290 38 322-2 7,7°117)9" 
13 5290 38 231 7,51VP` 
1 4 5290 38 220-1 -1:-/D”-5— 
1 5 9721070008 E- 11D9'‘ E-7 
1 6 5290 38 232 D"311DF 
1 7 9716060014 t5#"Ir M6 
18 5290 38 210-1 UW`— 
1 9 5290 38 121 
20 5290 29 312 .27 
21 9642050814 t'\"DD" M5X8 
22 9710050008 W'VP'W' M5 
23 5290 38 238 -19)1" 
24 9670062008 Vh"In-VIld- M6X20 
25 5290 38 233 7"c7V9 
26 9410201008 7,7°UD9"t°D 2X10 
27 9410301608 7,7°U.)9"t°D 3X16 
28 5300 38 234-1 V:P' 
29 5290 38 236 V7Z 
30 9650052014 71l0,5D D" m5X20 
31 9648041014 /53::'," m4X10 
32 5310 33 538-1 V7a0"-99'1,—> 
33 9684050508 F F.J'I M5X5 
34 5290 33 562 710'7, 
35 5310 33 570 lAl'—  
36 9410302008 7,7° 11D9't°7; 3X20 
37 5310 33 574-1 D1,71,  
38 5310 33 580 WI"— 

-39 5290 21 521 7,7°U7)9" 
40 5322 33 552 t°D 
41 9684060608 h -,D" m6x6  
42 5322 33 540 liAN'—  
43 9660050014 ,TF m5 

A9')1"'  44 5322 33 551 
45 9642041014 t"\‘'3:Ds' m4x10  
46 9710040008 VVP'/3" M4  
47 9716040014 t5/"/Ps  m4  
48 5290 33 554-1 7—L 
49 5290 33 537 to:, 

50 5322 33 553 gD9 
51 5322 33 563 UD2 

7VDV—  52 5290 29 313 
53 9660040014 ”F m4 

ArV7°t°D ssp-4  54 90628 
55 5300 33 561-2 tc'D 
56 5290 33 555 7"5 h 

enr,..1 au 
ARM ASsY 1 

FEED LEVER AsSY 1 

KNOB 2 
HEIGHT CONTROL BAR 1 
LEVER 1 
HEXAGON NUT m6 3 
SPRING WASHER M6 3 
STUD 1 
E—RING E-5 3 
LEVER 1 
STUD 1 
SPRING 1 
STUD 1 
INDICATOR 1 
E—RING E-7 8 
JOINT 1 
PLAIN WASHER M6 1 
LEVER 1 
BUSHING 1 
WASHER 3 
SMALL PAN—HEAD SCREW M5X8 1 
SPRING WASHER M5 2 
LEAF SPRING 1 
HEXAGON SOCKET BOLT m6X20 2 
BLOCK 1 
SPRING PIN 2X10 1 
SPRING PIN 3X16 1 
SCREW 1 
KNOB 1 
SCREW m5X20 1 
SMALL FLUSH HEAD SCREW M4X10 1 
KNOB(DARK GRAY) 1 
SET SCREW M5X5 4 
BOSS 2 
LEVER 1 
SPRING PIN 3X20 1 
SHAFT 1 
LEVER 1 
SPRING 2 
PIN 1 
SET SCREW m6X6 1 
LEVER 1 
HEXAGON NUT M5 3 
STUD 1 
SMALL PAN—HEAD SCREW M4X10 2 
SPRING WASHER m4 6 
PLAIN WASHER M4 2 
ARM 1 
PIN 1 
LINK 1 
LINK 1 
WASHER 2 
HEXAGON NuT m4 6 
SNAP PIN sSp-4 2 
PIN 1 
BRACKET 1 
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I number. vita unieciLIK 

Nalici No. gIs -ialra T T"
RT  

41Z / COMPONENT 
NAME 

PARTS   
gR 
Vty 

57 97618-1 sA)/ -11" AS-05-N SOLENOID AS-05-N 1 
CED3 FOR CE SPEC. 

57 97631-1 Viii-fh" AS-05N 200V SOLENOID AS-05N 200V 1 
58 9670041008 97')ht4,F M4X10 HEXAGON SOCKET BOLT M4X10 4 
59 90758 VN-11/9"TV7° 3203V9) BALL GRIP 32<BLACK) 1 
60 5290 33 536 7,7°117;9" SPRING 1 
61 9721100008 E- 1P.29" E-10 E-RING E-10 1 
63 5290 29 311 'Mt- WASHER 1 
64 5290 33 513 7-L ARM 1 
65 5290 33 512 A1°-/- SPACER 1 
66 5290 33 515 5” LATCH 1 
67 5290 33 511 L5Jf-" STUD 1 
68 9710100008 VV,",JN' M10 SPRING WASHER M10 1 
69 9660100014 'VI, M10 HEXAGON NUT M10 1 
70 5290 33 514-1 2,7°9D9" SPRING 1 
71 9672052514 oTh;139)h M5X25 HEXAGON HEAD BOLT M5X25 1 
72 5290 33 520 tJA"- LEVER 1 
73 5290 33 534 A7011D SPRING 1 
74 5290 33 533 )1 -  SPRING STUD 1 
75 5290 33 532 At.VA°- STOPPER 2 
76 5290 33 531 7,3TF" STUD 1 
77 9710080008 ils\ VP', M8 SPRING WASHER M8 1 
78 9660080014 tVF M8 HEXAGON NUT M8 1 
79 5340 53 161 7,•\°-1,- SPACER 3 
80 9715050014 t5I"1J"* M5 PLAIN WASHER M5 1 
81 9710050014 VVPt" M5 SPRING WASHER M5 1 
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99 

I 



KWAft/ 
Mat-qvcompoNENT PARTS 

PAR1 NAME 
Na 

Itgfa 
Crty Na -t-,,Fs,4 /SET Na 

60,4/ PART Na 

54 5290 51 1 34 A7011,7)” SPRING 1 
57 9642051014 t'\"M")" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
58 5300 51 150-1 7-L ARM 1 
59 5322 51 310-1 INK FIRST ROLLER 1 
60 5290 51 312 4"7 GEAR 1 
61 9410302508 77°117)9"t°D 3X25 SPRING PIN 3X25 1 
62 9721100008 E-q-.)9" E-10 E-RING E-10 2 
63 5290 29 311 WASHER 
64 5290 51 322 7s`r)D1 BUSHING 
65 5290 51 321 4"Y GEAR 
66 5290 51 323 A515h" STUD 1 
67 9410402008 7°117)9"t°D 4X20 SPRING PIN 4X20 1 
68 9680051208 F;t 1)" M5X12 SET SCREW M5X12 2 
70 5340 51 142 f.)1,71- SHAFT 1 
71 90331 ;10'-11P\"7 1JD9" 607DD BALL BEARING 607DD 2 
72 90627 G-UD9" G-7 G-RING G-7 2 
73 9410301250 7,7°117)9"t°D 3X12 SPRING PIN 3X12 1 
78 5340 51 040-1 KNOB 2 
79 5340 51 043-2 7"”".9h BRACKET 1 
80 5340 51 044-2 7"5-7')h BRACKET 
81 9670052008 V751.13"110- M5X20 HEXAGON SOCKET BOLT M5X20 4 
83 5290 51 017 t°D PIN 2 
84 5290 52 422 to D  PIN 
85 5290 51 047 A9'YF's STUD 2 
86 5290 51 048 7"1:7'99 BLOCK 2 
87 9684060608 F)t D" M6X6 SET SCREW M6X6 2 
88 9721120008 E- 117,9" E-12 E-RING E-12 1 
91 91706 97:P,111955 HF1616 ONE WAY CLUTCH HF1616 
92 5310 51 091 im"-*"7, LEVER BOSS 1 
93 5340 51 080 U1l"-(3N'-99"1)-) LEVER(DARK GRAY) 1 
95 9710050014 il"VP'V M5 SPRING WASHER M5 2 
96 5310 55 318-3 -17)* V'hA"- INK FOUNTAIN COVER 1 
97 90371 A5AFT9D1,- AS1101 THRUST WASHER AS1101 1 
98 5290 51 049 -151A" LEAF SPRING 2 
99 9670050608 M5X6 HEXAGON SOCKET BOLT M5X6 2 

100 5300 45 243 7"TD/ BUSHING 2 
101 5290 52 423-1 t°D PIN 1 
102 5430 51 537 PLAIN WASHER 2 
103 9410402208 7.7° 11D7"t°D 4X22 SPRING PIN 4X22 1 
104 5310 55 322 - INK FOUNTAIN COVER 
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Ila  ali k4'.-4/PART% 4a4/COMPONENT PARTS No. Sty 

5290 51 042Z-2 tW- ASSY HOLDER ASSY 1 
14,15 

5290 51 321Z t"7 ASSY GEAR ASSY 1 
64,65 

5310 51 090 W-''A ASSY LEVER BOSS ASSY 1 
91,92 

5310 51 110-1 9h'‘ 1,7h ASSY DRIVE SHAFT ASSY 1 
45,46,58,67,103 

5322 51 1 00-2 9 D1'7h ASSY DRIVE SHAFT ASSY 1 
3,25,31,36-39,43-50,52,54,58,67,68,102,103 

5322 51 300-1 --(:) 7Y-7l-o-5- ASSY INK FIRST ROLLER ASSY 1 
59-61 

5340 51 0411 D"9 , ASSY BUSHING ASSY 1 
12,15 

5340 51 0601 t9 117-/, ASSY ARM ASSY 
23.26 

1i 

5340 51 1 40Z -f:) 51"99-o-5- ASSY INK DUCTOR ROLLER ASSY 1 
53,71 

1 5340 51 014 -f.". 3 ,)t'f.D" INK FEED VOLUME CONTROL SCREW 18 
2 5322 51 015 77°9D9' SPRING 1 
3 9710050008 A"VP'Irs M5 SPRING WASHER M5 2 
5 5322 51 000-4 .1D V,7A-DT-Do-5- INK FOUNTAIN,FOUNTAIN ROLLER 1 
7 5290 51 052-1 DA"- LEVER 1 
8 90752 V-11,9 11 )7 ° 25(7”")9) BALL GRIP 25 (BLACK) 1 
9 5290 51 081-1 A9'9F" STUD 1 

10 9710080008 W'VP'h" M8 SPRING WASHER M8 2 
11 9660080014 tV1- M8 HEXAGON NUT M8 2 
12 5340 51 041 7"'.9D1 BUSHING 1 
14 5290 51 042-2 till,”- HOLDER 1 
15 5290 51 043 7` D "Y2 BUSHING 2 
23 5290 33 214 VD T"2 BUSHING 1 
25 9660050014 1"91- M5 HEXAGON NUT M5 4 
26 5340 51 060 7-L ARM 1 
27 5290 51 064 770 9p9" SPRING 1 
28 5290 51 070 1-9 11 PAWL 1 
29 5290 51 063-1 toD PIN 1 
30 5340 51 053-2 i nt.11-(-11, RATCHET WHEEL 1 
31 9684050508 1,;14D" M5X5 SET SCREW m5X5 8 
32 5290 51 051-1 q7,9" RING 1 
33 5290 51 082 t9 1P!)" PAWL 1 
34 5290 51 083 A7°IlD9" SPRING 1 
35 9648051614 *J" i7D" M5X16 SMALL FLUSH HEAD SCREW M5X16 1 6 
36 9721040008 E-'1 9" E-4 E-RING E-4 2 
37 5290 51 135 /35- COLLAR 2 
38 5290 51 133 77°,JD2" SPRING 1 
39 5330 51 132 5':) LATCH 2 
40 5290 37 433 A"V), SPRING STUD 1 
41 5290 51 123-1 73°U.D9" SPRING 1 
42 5290 29 220-1 7'n/ BUSHING 4 
43 5290 51 122 t° D PIN 1 
44 90200 t'-W7IlD9N` 60721 BALL BEARING 6072Z 1 
45 5290 51 120-3 1.As" LEVER 1 
46 5310 51 111-1 Dt7h SHAFT 1 
47 5290 51 131-2 3'-G ARM 2 
48 5290 29 315 1- )035- LOCK COLLAR 3 
49 5290 51 112-2 7-G ARM 2 
50 9670062008 VVI-t"Iiih M6X20 HEXAGON SOCKET BOLT M6X20 2 
52 5340 51 136-1 AY- STAY 1 
53 5340 51 1 40 -(7.4”99-o-5- INK DUCTOR ROLLER 1 
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1,11, r n  

5290 51 2321-1 97)9 ASSY LINK ASSY 1 
32,33 

5290 51 640-2 tt°”D"i  "i)91Jt ASSY DOG & CAM ASSY 2 
6,9 

5300 51 641Z *11,50'— ASSY HOLDER ASSY 2 
10,13 

5310 51 210-2 D1,7h ASSY SHAFT ASSY 1 
35,39,40 

5322 51 600-3 
-
(.74ADo-5— ASSY INK OSCILLATING ROLLER ASSY 1 
1,5-10,12-15,52 

5322 51 620-2 D1,7h ASSY SHAFT ASSY 1 
5,619,15 

5322 51 630-3 -(.74*5Do-5— ASSY INK OSCILLATING ROLLER ASSY 2 
1,7,8,10,12-14,52 

5323 51 910-1 VA,-5 -(D9"o-5— ASSY OSCILLATING ROLLER ASSY 1 
1,5-10,12-14,25-27,50,52 

5323 51 920-1 D1,7h ASSY SHAFT ASSY 1 
5,6,9,27 

5323 53 560 Ailt/9"— ASSY HOLDER ASSY 2 
64,65 

5327 51 431Z DV— ASSY LEVER ASSY 1 
41,43 

1 5322 51 610-2 -(:) th  ']511Do--5— INK RIDER OSCILLATING ROLLER 2 
2 5290 51 623 Th. FOOT 2 
3 9710050008 11 1' M5 SPRING WASHER M5 7 
4 9660050014 tVh M5 HEXAGON NUT M5 3 
5 9410302008 73°Up9"t°D 3X20 SPRING PIN 3X20 2 
6 5290 51 622-2 bL CAM 2 
7 5300 51 633-2 7O PLATE  PLATE 2 
8 5290 51 650 $11,5''— HOLDER 2 
9 5290 51 632-2 t9,M.)t PAWL 2 

10 5290 51 642-2 7"1)E1 BUSHING 2 
12 5300 51 644 h;4135— LOCK COLLAR 4 
13 5300 51 641-1 AiW— HOLDER 2 
1 4 5322 51 643 D1,7h SHAFT 4 
15 5322 51 621 D1,7h SHAFT 1 
16 9672061614 oTt971;N1h M6X16 HEXAGON HEAD BOLT M6X16 2 
17 9660060014 J-Th M6 HEXAGON NUT M6 2 
18 5290 51 522 TN”Th BRACKET 2 
1 9 9670062008 V7hitiNlJh M6X20 HEXAGON SOCKET BOLT M6X20 6 
20 90601 CE—IlD9" CE-8 CE—RING CE-8 4 
21 5290 51 521 7"9D2 BUSHING 4 
22 5322 51 510 

-
(:) J-7"3E0-5— INK DISTRIBUTOR ROLLER 2 

23 5323 53 553-1 7's5 h BRACKET 1 
24 9710060008 A" "V M6 SPRING WASHER M6 1 
25 5290 29 315 h$)35— LOCK COLLAR 2 
26 9684050508 h)t D" M5X5 SET SCREW M5X5 7 
27 5323 51 921-1 D1,7h SHAFT 1 
29 9710050014 11"VP`1 M5 SPRING WASHER M5 4 
30 5322 51 932-1 7'“57')h BRACKET 2 
31 9721070008 E—UD9" E-7 E—RING E-7 2 
32 5290 21 212 7""9,D2 BUSHING 2 
33 5290 51 232-1 UDg LINK 1 
34 5290 51 231-1 7,91)F" STUD 1 
35 5290 51 212-3 GEAR 1 
36 9642051614 J-\"DE," M5X16 SMALL PAN—HEAD SCREW M5X16 8 
37 5290 29 210 7s"YD2 BUSHING 2 
38 5290 51 213-2 ht CAM 1 
39 9410403208 7,7° 11:0't°D 4X32 SPRING PIN 4X32 1 
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hiSA 4/ 
00 1 COMPONENT PARTS 

etimi 
Na Q'ty 

4tt-  / S E T Na 
afi Att/PART Na 

40 5310 51 211-1 Dt7h SHAFT 1 
41 5327 51 431 LEVER 1 
42 5290 51 435 "P"J.D2 BUSHING 1 
43 5290 51 432 7s`VD2 BUSHING 1 
44 5290 51 433 D1,71- SHAFT 1 
45 5290 51 437-1 hj- COLLAR 1 
46 90230 1-017, IR10X13X12.5 INNER RING IR10X13X12.5 1 
47 5290 51 436 to D  PIN 1 
48 5290 51 434-1 T'5M- BRACKET 1 
49 9684060608 f- )4D' M6X6 SET SCREW M6X6 2 
50 9410303008 7,7°Y7)2"t°D 3X30 SPRING PIN 3X30 2 
52 9648040814 /53*D' M4X8 SMALL FLUSH HEAD SCREW M4X8 4 
53 9662060014 M- M6 HEXAGON NUT M6 1 
55 5323 53 551 7"5-M. BRACKET 1 
56 5323 53 552 7"57S1- BRACKET 1 
57 9410501608 7,7°U.D9N't°D 5X16 SPRING PIN 5X16 2 
58 9670061208 M6X12 HEXAGON SOCKET BOLT M6X12 4 
59 5323 53 555 T7air4,t. KNOB BOLT 2 
60 9410301608 77°U)9"t°D 3X16 SPRING PIN 3X16 2 
61 9670040808 M4X8 HEXAGON SOCKET BOLT M4X8 4 
62 5323 53 556 7"571- BRACKET 1 
63 5323 53 557 T'5D- Th BRACKET 1 
64 5323 53 561 HOLDER 2 
65 9410501208 A7°IlD9"t°D 5X12 SPRING PIN 5X12 2 
66 9670051608 V7V1-71iNUF M5X16 HEXAGON SOCKET BOLT M5X16 4 
67 5480 51 1 93 7° 'J'9" SPRING 2 
68 5330 57 121 h5— COLLAR 4 
69 5332 53 523 t° 7) PIN 2 
70 5341 53 526 9" 11570  GRIP 2 
71 5323 53 554-1 BRACKET 1 
72 9410500808 77° 117,9`Nt°) 5X8 SPRING PIN 5X8 2 
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No- h't 4/ VA R T-Na 4 /COMPONENT PARTS M 

5310 52 500-4 o-5-tDD"3')(9"-99"D-) ROLLER CLEANER ASSY(DARK GRAY) 1 
3-7.20-23 

5322 51 400-2 -fD4A- Do-5- ASSY INK OSCILLATING ROLLER ASSY 1 
11.12,40-42 

5327 51 450 *JO"- ASSY HOLDER ASSY 
27,28 

1 9410301608 77°U9"t°D 3X16 SPRING PIN 3X16 2 
2 5290 52 532 t°D PIN 2 
3 5290 52 523 LEVER 1 
4 90752 V-11,9" W)7° 25(7"5”) BALL GRIP 25(BLACK) 1 
5 5310 52 510-1 ROLLER CLEANING TRAY 1 
6 5310 52 523 70 1,-h PLATE 1 
7 5310 52 521 7"D- h" BLADE 1 
8 90740 17 1- M5X15 KNOB BOLT M5X15 2 
9 5290 52 535 t°7) PIN 2 

10 5290 52 536-1 Y-G ARM 2 
11 5290 51 413 "7 GEAR 1 
12 9411403200 5--)1°-t°D 4X32 TAPER PIN 4X32 1 
13 9670062008 V5'91.10'10. M6X20 HEXAGON SOCKET BOLT M6X20 4 
15 9642051014 M5X10 SMALL PAN-HEAD SCREW M5X10 6 
1 6 9710050008 A"V,"h" M5 SPRING WASHER M5 6 
17 5290 52 531 7"57Sh BRACKET 1 
1 8 9660050014 /")F M5 HEXAGON NUT M5 2 
19 5290 52 533 7"5”h BRACKET 2 
20 9716060014 t5/"/3" M6 PLAIN WASHER M6 1 
21 9660060014 t5h M6 HEXAGON NUT M6 1 
22 9642041014 t1"DV," M4X10 SMALL PAN-HEAD SCREW M4X10 6 
23 9710040008 A"VP/3" M4 SPRING WASHER M4 6 
24 5290 52 534 7"57Sh BRACKET 1 
25 9648051014 /5DV," M5X10 SMALL FLUSH HEAD SCREW M5X10 6 
26 5290 51 423 COVER 2 
27 5327 51 451 ita,51"- HOLDER 2 
28 5290 51 043 7"VD1 BUSHING 2 
29 5341 51 421 td1,51"-hil”-f3 PLATE 2 
30 5290 51 414 WHEEL 1 
31 9710100008 AkkV),%13N,, M1 0 SPRING WASHER M10 1 
32 90701 U 1- M10 U-NUT M10 1 
33 5290 51 427 A"V37 SPRING STUD 2 
34 90610 BE- J'9" BE-60 BE-RING BE-60 4 
35 5290 29 313 WASHER 4 
37 5290 51 424-1 SCREW 4 
38 5290 51 426-1 7"n9 BLOCK 2 
39 5290 51 425-1 7"059 BLOCK 2 
40 5322 51 410-2 INK OSCILLATING ROLLER 1 
41 9411405000 4X50 TAPER PIN 4X50 1 
42 5290 51 412 4'7 GEAR 1 
43 5290 51 429 WASHER 4 
44 9670061608 .)7Vh*"J1t- M6X16 HEXAGON SOCKET BOLT M6X16 6 





cs) 
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/PART Na WOO1P4/Lumey, 
5290 52 1 20 7-L ASSY ARM ASSY 2 

23,24,29 
5290 52 130 7-L ASSY ARM ASSY 2 

23,24,32 
5290 52 131Z 4"7 ASSY GEAR ASSY 1 

38,39 
5320 51 720 ...( D7t-Lo-5-77)1,71- ASSY INK FORM ROLLER SHAFT ASSY 2 

2,3 
5322 51 7002 7511°-7t-Lo-5- ASSY UPPER FORM ROLLER ASSY 1 

12,13 
5322 51 810Z oY-7*-Lo-5- ASSY LOWER FORM ROLLER ASSY 1 

12,47 
1 5290 51 123-1 7,7°IlD9" SPRING 4 
2 5290 51 722 v7a KNOB 2 
3 5320 51 721 INK FORM ROLLER SHAFT 2 
4 5290 51 735 t°D PIN 2 
5 5290 51 732 SPRING STUD 6 
6 9662080014 tVt. M8 HEXAGON NUT M8 4 
9 5290 51 730-1 SCREW 2 

1 0 9684060608 h$V," M6X6 SET SCREW M6X6 14 
11 5290 51 736 F.$1]5- LOCK COLLAR 4 
12 90205 t"-11,1"7 1J)9" 6001 LLB BALL BEARING 6001LLB 4 
13 5322 51 700 7'9A°-7t-Lo-5- UPPER FORM ROLLER 1 
14 5290 51 742 HOLDER 2 
15 5290 51 740 7"57Sh BRACKET 1 
17 9660060014 tV1- M6 HEXAGON NUT M6 2 
18 9684061608 1-)14D" M6X16 SET SCREW M6X16 2 
19 5290 51 731-1 7"57Vh BRACKET 1 
20 9710080008 A"”"t" M8 SPRING WASHER M8 
21 5290 51 738 7"TDD9" BUSHING 1 
22 90204 Ai"-IVN"7 1JD9" 6001ZZ BALL BEARING 6001ZZ 2 
23 5290 51 737 to:' PIN 4 
24 9410302508 A7' 11)9"t'D 3X25 SPRING PIN 3X25 4 
25 5290 22 318 SCREW 1 
26 5290 52 1 21-1 BOSS 1 
27 9684050508 h)1. D" M5X5 SET SCREW M5X5 5 
28 5290 52 112 LOCK COLLAR 2 
29 5290 52 114 UD9 LINK 2 
31 5290 52 119-1 70° 11.7,9" SPRING 2 
32 5290 52 115 9D9 LINK 2 
33 5290 52 1 40 hL CAM 1 
34 9410302008 77°UD2"t'D 3X20 SPRING PIN 3X20 1 
35 5323 52 110 D1,71- SHAFT 1 
36 9721120008 E-9D9" E-12 E-RING E-12 1 
37 5290 29 317 9551,- WASHER 1 
38 5290 52 132-2 7"TD2 BUSHING 1 
39 5290 52 131 t,7  GEAR 1 
40 5290 52 117 COLLAR 1 
41 5290 52 150 13t CAM 1 
42 5290 51 744 7" 7"552,9" BUSHING 1 
43 5290 52 122-2 DA"- LEVER 1 
44 90752 V-11,9 1157° 25(7"559) BALL GRIP 25(BLACK) 1 
45 5290 51 823 7"'95D2" BUSHING 1 
46 90206 6201ZZ BALL BEARING 6201ZT 2 
47 5322 51 810 o7-7t-Lo-5- LOWER FORM ROLLER 1 
48 5290 51 822 SPRING STUD 2 
49 5290 51 821-1 7"5”h BRACKET 1 
50 5290 51 830 7"57')F BRACKET 1 
51 5290 51 832 7"57"A- BRACKET 1 
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Na 4/ PART Na tlighX3Pqi uumeu 12. 

5290 51 640-2 tt°7J"F'"Y9134. ASSY DOG & CAM ASSY 2 
21,27 

5300 51 641Z iti11/9"- ASSY HOLDER ASSY 2 
1 5,16 

5322 51 520 tDD- "o-5-D1'?h OSCILLATING ROLLER SHAFT ASSY 1 
1 8,21,22,27 

5322 51 530-2 tDD-5-fD9"o-5- ASSY OSCILLATING ROLLER ASSY 1 
1 0,14-16,18,20-24,27,56 

5322 51 630-3 )o-5- ASSY INK OSCILLATING ROLLER ASSY 2 
10,14-16,20,23,24,56 

5322 51 900-3 c3-5- ASSY INK OSCILLATING ROLLER ASSY 1 
1 0,14-16,20-24,27,32,56 

5322 51 920-2 Dt7F ASSY SHAFT ASSY 1 
21,22,27,32 

5323 51 500 4*.-.)!9-03 - 11-5- ASSY 4 ADDITIONAL INK ROLLERS ASSY 1 
1,4,5,7-16,18,20-24,26-32,36-39,41-49,56,57 

5323 51 550 o?-tD1)- 9"o-5-ASSY LOWER OSCILLATING ROLLER ASSY 1 
10,11,13-16,20-24,27,31,32,36-39,41-49,56 

1 9642040807 J-1"Th')" M4X8 SMALL PAN-HEAD SCREW M4X8 4 
4 5295 75 064-1 n"LAhVA°- RUBBER STOPPER 2 
5 5323 75 454 - COVER 1 
7 9672061614 W143910'10- M6X16 HEXAGON HEAD BOLT M6X16 2 
8 9660060014 t5t- M6 HEXAGON NUT M6 2 
9 5320 51 522-2 BRACKET 1 

1 0 5322 51 643 Dt7h SHAFT 4 
11 9670062008 M6X20 HEXAGON SOCKET BOLT M6X20 8 
1 2 5290 29 315 h 35- LOCK COLLAR 2 
1 3 9684050508 M5X5 SET SCREW M5X5 8 
1 4 5300 51 644 h)035- LOCK COLLAR 
15 5290 51 642-2 7/D2 BUSHING 2 
16 5300 51 641-1 *JO"- HOLDER 2 
1 8 5322 51 521 Dt7h. SHAFT 1 
20 5322 51 610-2 3EV,T7A3-5- INK RIDER OSCILLATING ROLLER 2 
21 5290 51 622-2 /3G CAM 2 
22 9410302008 X7° 11D2"t°D 3X20 SPRING PIN 3X20 2 
23 5300 51 633-2 PLATE 2 
24 5290 51 650 $11/9"- HOLDER 2 
26 5320 51 523-1 7"5h.!/h BRACKET 1 
27 5290 51 632-2 4-99”$ PAWL 2 
28 90601 CE-9D9" CE-8 CE-RING CE-8 4 
29 5290 51 521 7N".)D2 BUSHING 4 
30 5322 51 510 INK DISTRIBUTOR ROLLER 2 
31 5330 51 566 1 /35- COLLAR 2 
32 5322 51 921 Dt7h SHAFT 1 
36 9410301608 77°11D9"t°D 3X16 SPRING PIN 3X16 4 
37 5320 52 531 7"cis BLOCK 1 
38 9410201008 X7° 11 -.)9"t°D 2X10 SPRING PIN 2X10 2 
39 5300 56 091 V7E KNOB 2 
41 5330 51 563 D" SCREW 2 
42 5330 51 564 ARM 2 
43 5320 52 541 T`57Sh BRACKET 1 
44 5320 52 533 STOPPER 2 
45 5290 38 235 7,70 9:)2N' SPRING 2 
46 5330 51 565 SCREW 2 
47 90703 UtTF M6 U-NUT M6 2 
48 5320 52 542 BRACKET 1 
49 5320 52 534 7"1:02 BLOCK 1 
56 9648040814 /5:D" M4X8 SMALL FLUSH HEAD SCREW M4X8 4 
57 5290 74 082-1 LABEL(ENGLISH) 1 
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57 5290 74 092 51"11/(Z;tiDD") LABEL(JAPANESE) 1 
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-t 1- 4-9-  /S ET Na 
RIS A -g-/ PART Na UV/COMPONENT PARTS Na Q ty 

5322 52 200 V D"9 ASSY OPERATION SHAFT ASSY 1 
30,33,34,36,37,46 

1 5300 51 160 95” CLUTCH 1 
2 9721070008 E—qD9" E-7 E—RING E-7 14 
3 9721040008 E—q7,9" E-4 E—RING E-4 4 
4 5310 51 180-1 7U—G FRAME 1 
5 971 6050014 t5 " M5 PLAIN WASHER M5 2 
6 9710050008 A"V,"/J" M5 SPRING WASHER M5 3 
7 9642051014 t'\"75)" M5X10 SMALL PAN—HEAD SCREW M5X10 2 
8 5310 51 190 7—G ARM 1 
9 5310 51 170 UD9 LINK 1 

10 5290 21 316 7,7°U.D9N` SPRING 2 
11 5310 52 293 *"A BOSS 2 
12 9684050508 1-..i D" M5X5 SET SCREW M5X5 6 
13 5320 52 294 IlD9 LINK 1 
1 4 5310 52 292 7N991.-" STUD 1 
15 5320 52 290 DM"— LEVER 1 
16 5290 21 1 61 )1" /3 SPRING STUD 1 
17 5290 51 123-1 A7 °1JD9" SPRING 1 
1 8 5327 52 240 UM"— LEVER 1 
19 90203 ili"— W7 117)9" 625ZZ BALL BEARING 625ZZ 1 
20 9670052008 V”F1iN1,1- M5X20 HEXAGON SOCKET BOLT M5X20 1 
21 5290 52 243-1 X9')F" STUD 1 
22 9710080008 i h" M8 SPRING WASHER M8 3 
23 9660080014 J"91- M8 HEXAGON NUT M8 3 
24 90758 1i"-11,9" 11T7° 32(7"”9) BALL GRIP 32(BLACK) 1 
25 5290 52 213-1 DM"— LEVER 1 
26 9710060008 A"Vf"h" M6 SPRING WASHER M6 2 
27 9660060014 tVh M6 HEXAGON NUT M6 2 
28 5290 22 318 :')" SCREW 1 
29 5290 52 212-1 iti"7, BOSS 1 
30 9410502508 7,7° 1 9"t'D 5X25 SPRING PIN 5X25 5 
31 5290 52 232 ,J D9 LINK 2 
32 5290 52 233 t°) PIN 2 
33 5290 52 231 7—G ARM 1 
34 5322 52 220-1 hL CAM 1 
35 5290 29 314 1-'035— LOCK COLLAR 2 
36 5322 52 211 D1,7 SHAFT 1 
37 5322 52 240 hL CAM 1 
38 9684060608 h$E)" M6X6 SET SCREW M6X6 2 
39 5320 52 270 hL CAM 1 
40 5322 52 291 hG CAM 2 
41 5322 52 292 A5P9h" STUD 2 
42 5322 52 270 UD9 LINK 1 
43 5322 52 280 UD9 LINK 1 
44 9660050014 tVF M5 HEXAGON NUT M5 1 
45 5300 59 839 h5— COLLAR 2 
46 5290 52 234 Y—L ARM 1 
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NCI afS Z*4/PART —Na 064#/COMPONENT PARTS Na tY 

5300 53 250-5 EAINV'114”7° 
ASSY WATER BOTTLE CAP ASSY 1 

78-83 
5321 51 641Z not"- ASSY HOLDER ASSY 1 

3.5 
5323 53 510-1 7U-L ASSY FRAME ASSY 

20,44.84 
5323 53 520-1 7U-G ASSY FRAME ASSY 1 

20.44,45 
5332 58 280 BOU300-5- ASSY METERING ROLLER ASSY 1 

20.114 
5332 58 290 TBOU30o-5- ASSY METERING ROLLER ASSY 1 

1.2,19,20,114 
5341 53 600-1 1-Dli-T-fD9o-5- ASSY OSCILLATING ROLLER ASSY 1 

1 -12 
5341 53 620 D1,71- ASSY SHAFT ASSY 1 

7,9,10,12 
5341 53 630-1 190'130o-7- ASSY METERING ROLLER ASSY 1 

1,2,19-21 
5341 53 640-1 3')U300-5- ASSY METERING ROLLER ASSY 1 

20,21 
1 5290 29 315 h)035- LOCK COLLAR 10 
2 9684050508 F$D" M5X5 SET SCREW M5X5 20 
3 5290 51 642-2 ”VD2 BUSHING 1 
4 5290 53 336 tVt. NUT 2 
5 5321 51 641-1 MODNN:J9" HOUSING 1 
6 5341 53 622 E)" SCREW 2 
7 5341 53 621 D1,71.. SHAFT 1 
8 5341 53 610-1 tDU-T-9"o-5- OSCILLATING ROLLER 1 
9 5290 51 922-2 hL CAM 1 

10 9410302008 AT'IJD9't°D 3X20 SPRING PIN 3X20 1 
11 5321 51 630 Aill,9"- HOLDER 1 
12 5290 51 632-2 t7IPP'$ PAWL 1 
14 9670061208 97VI-VIDF M6X12 HEXAGON SOCKET BOLT M6X12 6 
1 6 5323 53 558 AT- STAY 1 
19 5341 53 631-1 .J1'7F SHAFT 2 
20 90461 V-11, 7 ,1D9' 6001HDDU BALL BEARING 6001HDDU 8 
21 5341 53 650-1 T3093')o-5-(q1D/D) METERING ROLLER(RILSAN) 1 
22 9670051608 V7VFV11.0. M5X16 HEXAGON SOCKET BOLT M5X16 1 2 
23 5341 53 527 70 1„-t. PLATE 2 
28 9670040608 9h.TFV10- M4X6 HEXAGON SOCKET BOLT M4X6 2 
29 5340 21 175 77°,1D2" SPRING 4 
30 5430 35 314 A1°-7- SPACER 4 
31 9684060608 1-)t D" M6X6 SET SCREW M6X6 2 
32 5341 53 523 A9Vh" STUD 2 
33 5341 53 528 ”IVh RATCHET 2 
34 5312 53 522 .," SCREW 2 
35 9670062008 97'91- VI1'I- M6X20 HEXAGON SOCKET BOLT M6X20 2 
36 9670052508 V”1-71iNDF M5X25 HEXAGON SOCKET BOLT M5X25 6 
37 5341 53 521 7"°V9 BLOCK 2 
39 5290 38 235 ?7°9D9" SPRING 2 
40 5341 53 516 7"c:0)9 BLOCK 2 
43 5341 53 517 A”F" STUD 1 
44 90240 7")Di 70B-1210 BUSHING 70B-1210 2 
45 5323 53 521-1 7U-L FRAME 1 
46 9710060008 W`VP/31' M6 SPRING WASHER M6 2 
47 90924 79o1Vh M6 DOMED CAP NUT M6 2 
51 9710080008 A "13" M8 SPRING WASHER M8 3 
52 9660080014 J"9h M8 HEXAGON NUT M8 3 
53 5323 53 541 7-L, ARM 2 





No. 
-t7l'Itt/SET Na af E. t '@-/ PART Na 

BE1, 4/ 
400Ilt / COMPONENT PARTS 

ART NAME 
Na 

fft 
Q 'ty 

54 5323 53 544 t..7.)  PIN 2 
55 5323 53 543 7N`oV9 BLOCK 2 
56 5323 53 542 7"o” BLOCK 2 
57 5300 58 513 h)(135- LOCK COLLAR 2 
58 5332 53 738 Do ROLLER 2 
59 90308 tO'-W7 1))9" 6061Z BALL BEARING 606ZZ 2 
60 9716060014 t5/"/P' M6 PLAIN WASHER M6 2 
61 9670082508 V7VI-VIDh M8X25 HEXAGON SOCKET BOLT M8X25 2 
62 9660050014 tVF M5 HEXAGON NUT M5 2 
63 9670065008 Vh*Vt-t"IliF M6X50 HEXAGON SOCKET BOLT M6X50 2 
64 5323 53 517 7,51 Vh" STUD 1 
65 5341 53 151 71"YDD9" BUSHING 1 
67 5290 29 311 9VD1,- WASHER 2 
69 5323 53 598-2 7"57'h BRACKET 1 
70 5323 53 410-2 Vh11/7,97A-" BOTTLE STAND 1 
71 5323 53 597-1 DU:DA-1-7, 10X13X490 HOSE 10X13X490 1 
72 5323 53 599-2 DIJDD*-7, 10X13X240 HOSE 10X13X240 1 
73 5300 82 520-1 7””h BRACKET 1 
74 5322 53 217-1 AFVA°- STOPPER 1 
75 9710050014 W'VP'/ M5 SPRING WASHER M5 2 
76 9642051014 1-1 1'3 D" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
77 5330 53 251-1 a70`Vh11, WATER BOTTLE 1 
78 5300 53 256-3 n'T*D PACKING 1 
79 9721030050 E-Up9" E-3 E-RING E-3 3 
80 5300 53 254-3 71 11/ A°T7) BOTTLE PACKING 1 
81 5290 53 255 A7°UD9" SPRING 1 
82 5300 53 253 t.D  PIN 1 
83 5300 53 252-1 l'')7° CAP 1 
84 5323 53 511-1 7U-L FRAME 1 
85 90178 F34 D" M5X5 SET SCREW M5X5 4 
86 5341 53 580-3 EV7l-Lo-5- WATER FORM ROLLER 1 
88 5341 53 571-2 "'7 GEAR 1 
89 5341 53 532-1 E.)" SCREW 1 
90 9723220008 C-U.)9" C-22 C-RING C-22 2 
91 91609 it"-IL, 7 11DV` 6900ZZ BALL BEARING 6900ZZ 2 
92 5321 43 118 7„.\0_41 _ SPACER 1 
93 5321 43 116 V'Y GEAR 1 
94 5341 53 531 7,51'.91-" STUD 1 
95 5341 53 560-1 liV7A-D5-Do-7- WATER FOUNTAIN ROLLER 1 
97 5341 53 551-2 GEAR 1 
98 5341 53 596-1 7'"3h- V1- BRACKET 1 
99 90651 GS-UD9" GS-6 GS-RING GS-6 2 

1 00 5341 53 590-1 ".iV7" WATER FOUNTAIN 1 
101 5341 53 597 '.)7E KNOB 2 
103 90730 A°-1j-t"2') 1.6X5 RIVET 1.6X5 2 
1 04 5323 74 061 $-W`D NAME PLATE 1 
1 08 5332 53 735-1 'P't:09 BLOCK 4 
109 9670052008 V ht"10. M5X20 HEXAGON SOCKET BOLT M5X20 4 
110 9670051208 V7VF;tiNlit. M5X12 HEXAGON SOCKET BOLT M5X12 6 
111 5341 53 1 52 " /9's 7')D2 BUSHING 1 
112 9670062508 V7')Fiti1tit. M6X25 HEXAGON SOCKET BOLT M6X25 4 
113 5332 53 575-1 11°17°W\-1" PIPE GUIDE 1 
114 5332 58 270 5.3,,T13,,o-5-(F",,,O) METERING ROLLER(COPPER PLATED) 1 
117 5332 53 526-1 /35- COLLAR 2 
118 9672052514 o5139V10- M5X25 HEXAGON HEAD BOLT M5X25 2 
119 5560 54 226 1.)t*D" M6X6(5-9)W99) SCREW M6X6(TECHNO-LOCK) 4 
120 5312 53 733 17" KNOB 2 
121 5312 53 756 7"WJ9 BLOCK 2 
122 5312 53 781-1 .7:) " SCREW 2 
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wty  

2 
2 
2 

'114/ PkTT Na 
 a Na 

123 9642040514 
124 9710040008 
125 9670041201 

FaZ4/ 
- 

,PART NAME 
4 / COMPONENT PARTS Na 

M4X5 SMALL PAN-HEAD SCREW M4X5 
AN'VP'h" M4 SPRING WASHER M4 
9”Fi1i"11)F M4X12 HEXAGON SOCKET BOLT M4X12 
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No. IPUT Na Na  -AVV 
BZVti 
41/#"4/COMPONENT PARTS 

 PART NAME V gra 
(rty 

5323 53 800-2 DV9c7-5— ASSY SQUEEZE ROLLER ASSY 1 
1-12 

5332 53 840 DAO'llo-5— ASSY SQUEEZE ROLLER ASSY 1 
1,2 

1 5332 53 850 SQUEEZE ROLLER 1 
2 91627 V'-11,1"7 11D9"606HZZMC3 BALL BEARING 606HzZmc3 2 
3 5332 53 761-1 BRACKET 1 
4 5332 53 771-1 BRACKET 1 
5 5332 53 772 GEAR COVER 1 
6 5522 51 117 70 1,_h PLATE 2 
7 9670051408 V7VhitiNliF M5X14 HEXAGON SOCKET BOLT M5X14 2 
8 9662050014 tVh M5 HEXAGON NUT M5 2 
9 9684051008 1- D" M5X10 SET SCREW M5X10 2 

1 0 9670040608 sl”h1"10. M4X6 HEXAGON SOCKET BOLT M4X6 1 
11 9670052508 V Ft"lbh M5X25 HEXAGON SOCKET BOLT M5X25 2 
12 9672061614 t:Ot91t h M6X16 HEXAGON HEAD BOLT M6X16 2 
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%14AART%1 PARTS 4a
ART NAME 

IRO/COMPONENT 
• @V 

Vty 
5322 52 250Z 9 9/36 ASSY ON/OFF CAM ASSY 1 

5,9 
5322 52 260Z ”99"V13L ASSY ON/OFF CAM ASSY 1 

5,25 
5323 22 410 ilD7 ASSY LINK ASSY 1 

1 3,14 
5323 22 420 U)9 ASSY LINK ASSY 1 

14,22 
5323 54 500 7A51 -1".W` ASSY MASTER GUIDE ASSY 1 

91-96,98,99 
5323 54 520 7 -110,5-- ASSY SCALE STAY ASSY 1 

94-96 
1 5290 54 542-1 A7 °11 19" SPRING 1 
2 5290 21 641 11 /37 SPRING STUD 1 
3 5290 52 112 F 1)5.- LOCK COLLAR 2 
4 9684050508 F D'I M5X5 SET SCREW M5X5 8 
5 5290 52 253 7'VD/ BUSHING 2 
6 9642041014 J-\":D" M4X10 SMALL PAN-HEAD SCREW M4X10 2 
7 9710040008 W'VP't"* M4 -SPRING WASHER M4 2 
9 5322 52 250 hL CAM 1 

1 0 5290 52 256 tL CAM 1 
12 9670062508 Vh"YhAiNI,F M6X25 HEXAGON SOCKET BOLT M6X25 1 
13 5323 22 411 IlD9 LINK 1 
1 4 5290 22 412 7"VD2 BUSHING 2 
15 9670051608 V7'91-114/1- M5X16 HEXAGON SOCKET BOLT M5X16 8 
1 6 9710050008 W`Vf"t" M5 SPRING WASHER M5 2 
17 5290 54 520 95D7° CLAMP 1 
18 5290 54 522-1 7” -7.) 3. BUSHING 1 
1 9 5320 54 760 t-11,95D7 °  CLAMP 1 
20 5310 54 114 t°)WN-3'"f PIN BAR BASE 1 
21 9648041014 153:-P' M4X10 SMALL FLUSH HEAD SCREW M4X10 3 
22 5323 22 421 IJ D9 LINK 1 
23 5290 11 152 F.A15- LOCK COLLAR 1 
24 9684060608 h)t !)" M6X6 SET SCREW M6X6 4 
25 5322 52 260 tL CAM 1 
26 9642051614 t'1"DEP` M5X16 SMALL PAN-HEAD SCREW M5X16 2 
27 5290 52 255 hL CAM 1 
28 9721070008 E-IlD9" E-7 E-RING E-7 4 
29 5290 54 540 UW`- LEVER 1 
30 9670051001 V7')I-1140- M5X10 HEXAGON SOCKET BOLT M5X10 6 
31 5290 23 115 hn"- COVER 1 
32 90210 '\"7 1J.)9" 6206LLBC2P6 BALL BEARING 6206LLBC2P6 1 
33 5290 54 669-1 9')1." STUD 2 
34 5290 54 115 t° -.) PIN 2 
35 5320 54 511 Dt7 F SHAFT 1 
36 5290 54 117 7,9'9F" STUD 2 
37 5320 54 721 qA5-DIJD”- MASTER CYLINDER 1 
38 9414161014 7qt°D 1.6X10 SPLIT PIN 1.6X10 2 
39 5290 54 413 7,7°11 )9" SPRING 2 
40 5290 35 131-1 73° U)9" SPRING 2 
41 5320 54 753 '  97E KNOB 2 
42 90209 Y'797,9" 6205VVP6 BALL BEARING 6205VVP6 1 
43 5290 23 112 V'Y GEAR 1 
44 5330 23 113 '-) Dt- WASHER 3 
45 5290 24 127 VW- BOLT 3 
46 5290 23 116-1 1J1 "- COVER 1 
47 5290 54 531-1 T"VD2 BUSHING 1 
48 5320 54 735 77,5-7b'W- MASTER STOPPER 1 
49 5320 54 730-1 95f7°  CLAMP 1 
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L Q ALTI/MT% EAVt/ 
fitaVq/COMPONENT PARTS 

PART NAME 
No, 

lEkt 
Q'ty 

50 5290 54 325 A70 9D9" SPRING 2 
51 5320 54 744 759 HOOK 1 
52 5320 54 736 t"-fh"A"D PLATE 2 
53 5320 54 750 LEVER 1 
54 9670050808 M5X8 HEXAGON SOCKET BOLT M5X8 14 
55 5320 54 745 759 HOOK 1 
56 5320 54 740 7"575t- BRACKET 1 
57 9670052008 11 5ht"Wh M5X20 HEXAGON SOCKET BOLT M5X20 2 
58 5320 54 743 Y—L ARM 1 
59 5290 54 682-1 SCREW 2 
60 9717100008 J "1j" M10 CORRUGATED WASHER M10 2 
61 5290 54 681-1 KNOB 2 
62 9716080014 t5 /3" M8 PLAIN WASHER M8 4 
63 5320 54 734 HINGE 1 
64 9670040608 M4X6 HEXAGON SOCKET BOLT M4X6 6 
65 5320 54 733-1 ')"—A BASE 1 
67 5320 54 656-2 7A57 -7oDhh" -fh" GUIDE 1 
68 5290 54 667 A5151-" STUD 1 
69 5320 54 742 7"5”1.- BRACKET 1 
70 9670062008 9751-41"W M6X20 HEXAGON SOCKET BOLT M6X20 
71 5290 54 654 7"”)9" BUSHING 
72 9648030614 4,53D" M3X6 SMALL FLUSH HEAD SCREW M3X6 8 
73 5323 54 710 25)7 0 7—G CLAMP ARM 
74 5290 29 315 LOCK COLLAR 
75 5290 54 645 LINK 
76 5323 54 690 Y—L ARM 
77 5320 54 683-1 SHAFT 
78 5320 52 420 7"”n”. BRACKET 1 
79 5290 33 534 A70 9)9" SPRING 1 
80 9670061208 V”ht"filF M6X12 HEXAGON SOCKET BOLT M6X12 2 
81 5290 29 312 WASHER 1 
82 5320 52 410-1 LEVER 1 
83 90752 li"—H,9"957° 25(7"559) BALL GRIP 25(BLACK) 1 
84 5300 54 512 SPACER 1 
85 9716050014 t5/"13" m5 PLAIN WASHER M5 4 
86 9670061608 V75h1"lbh M6X16 HEXAGON SOCKET BOLT M6X16 1 
87 9660060014 J-51.- M6 HEXAGON NUT M6 
88 5320 52 414 0-5— ROLLER 
89 9716060014 t5/"13" M6 PLAIN WASHER M6 
90 9721040014 E-9)9" E-4 E—RING E-4 
91 5323 54 510 h"-(1-" GUIDE 1 
92 5323 54 514 7"575t- BRACKET 1 
93 5323 54 515 7".”. 5h BRACKET 1 
94 5323 54 521 AT- STAY 1 
95 5323 54 522 20-11, SCALE 1 
96 90730 A ° -5—t"3 ,) 1.6X5 RIVET 1.6X5 4 
98 9670061008 V5"9Ft"Iiih M6X10 HEXAGON SOCKET BOLT M6X10 1 
99 9670051208 s.1 5h1"11JF M5X12 HEXAGON SOCKET BOLT M5X12 4 
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Na "t 7 /SET Na 
litS AS -1'/ PART Na 

BagV5 / 
4 / COMPONENT PARTS 

PART
NAME  Na 

gR 
Wty 

1 9670082508 95")FA4Jh M8X25 HEXAGON SOCKET BOLT M8X25 4 
2 5290 55 314 to D  PIN 2 
3 5322 55 111-8 7D—L, FRAME 1 
4 5310 55 315 AT— STAY 1 
5 5310 55 311 7l,—G FRAME 1 
6 5322 55 211-10 7li—L, FRAME 1 
7 5290 55 31-2 t°) PIN 1 
8 91250 A—NOVI/7° 1/4" OIL CUP 1/4" 2 
9 9710120008 A"VPV M12 SPRING WASHER M12 2 

1 0 9660120014 tVh M12 HEXAGON NUT M12 2 
11 5290 55 313-1 t°D PIN 1 
12 9642042514 'I' V'2 .:1" M4X25 SMALL PAN—HEAD SCREW M4X25 2 
13 9716040014 t54P't M4 PLAIN WASHER M4 2 
14 95111 A -C” Z-15GW22—B SWITCH Z-15GW22—B 1 
15 9642051014 J-N"DV.J" M5X10 SMALL PAN—HEAD SCREW M5X10 2 
16 9710050008 A V' M5 SPRING WASHER M5 2 
17 5322 52 257 7"57Vh BRACKET 1 
18 95115 A-NYThA"— SWITCH COVER 1 
19 9670081608 9h-)Fit'10- M8X16 HEXAGON SOCKET BOLT M8X16 4 
21 5310 55 317 AT— STAY 1 
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No. g iVaNTNak 
ART NAME 

MI/COMPONENT PARTS Na Q'ty 

5320 61 1 40-3 9'5DF'h-9114Y))51- ASSY GRAND TOTAL COUNTER ASSY 1 
5,6,73,74 

3 5295 61 124 h"-F"(7'5)9) GUARD (BLACK) 
4 5323 61 122 51"11, LABEL 1 
5 9642051014 M5X10 SMALL PAN-HEAD SCREW M5X10 1 0 
6 9710050008 1 ',3' M5 SPRING WASHER M5 1 0 
7 5323 61 121 t"597\ BOX 1 
8 95171 7x1

.5: WD1122 SWITCH WD1122 1 
9 97400 A-CY5' WD1121 SWITCH WD1121 1 
10 5290 61 123-1 COVER 1 
1 9 98111008 HL1-HTM-DC24V RELAY HL1-HTM-DC24V 1 
21 5290 61 111-10 t1W'341'59A CONTROL BOX 1 
22 97160 G4B112T-FD-US-RP RELAY G4B112T-FD-US-RP 1 

1 PHASE 
24 97942 h5DA PT-4B TRANSFORMER PT-4B 1 
25 5290 61 611 CONTROL CIRCUIT BOARD 1 
26 5290 61 112-2 COVER 1 
27 97190 UL'- DSP1-DC24V RELAY DSP1-DC24V 7 
35 5663 74 131 5'1'11)(=1)3') LABEL (JAPANESE) 1 
41 99305007 t1Dt-f] VARIABLE RESISTANCE 1 
42 98949004 57.7.: CM-25 KNOB CM-2S 1 
45 98135-3 7"5D5"VhD L*2,51-f BLANKET JAM DETECTOR 1 
46 5290 61 140-1 7'57Vh BRACKET 1 
47 5290 61 143 COVER 1 
48 97729-2 A -r” P1-25/E/SVB SWITCH P1-25/E/SVB 1 
49 9642030614 M3X6 SMALL PAN-HEAD SCREW M3X6 4 
50 99303002 100007-190 CONDENSER 10000MICRO 1 
52 9710030008 n"vluhw M3 SPRING WASHER M3 4 
69 5290 61 810-2 t-W'3*'59 CONTROL BOX 1 
70 5320 21 851 7"”SF BRACKET 1 
71 9642031614 M3X16 SMALL PAN-HEAD SCREW M3X16 4 
73 5320 61 141-1 thD9-7"57SF COUNTER BRACKET 1 
74 5330 61 622-1 n2,9- H7EC-N-300 COUNTER H7EC-N-300 1 
75 5290 24 118 t5- COLLAR 4 
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Na /PART Na MI/COMPONENT PARTS PART NAME ty 

5320 61 1 40-3 9'5DF'h-9114),,79- ASSY GRAND TOTAL COUNTER ASSY 
5,6.73,74 

3 5295 61 1 24 (7N`3T9) GUARD (BLACK) 1 
4 5323 61 1 22 51NU LABEL 1 
5 9642051014 M5X10 SMALL PAN-HEAD SCREW M5X10 12 
6 9710050008 ))'‘ ”13" M5 SPRING WASHER M5 1 2 
7 5323 61 121 VV9A BOX 1 
8 95171 A -fV WD1122 SWITCH WD1122 1 
9 97400 A-f” WD1121 SWITCH WD1121 1 

1 0 5290 61 123-1 ZA"- COVER 1 
19 98111008 

1
11.)- HL1-HTM-DC24V RELAY HL1-HTM-DC24V 1 

21 5290 61 1 36-3 t-W'3e”A CONTROL BOX 1 
22 97206 AR66222 RELAY AR66222 2 
24 97942 h5DA PT-4B TRANSFORMER PT-48 1 
25 5290 61 611 CONTROL CIRCUIT BOARD 1 
26 5290 61 137 hA"- COVER 1 
27 97190 UD- DSP1-DC24V RELAY DSP1-DC24V 9 
31 97403 3"LI,57° AT-402 CAP AT-402 2 
41 99305007 )117T-fDr) VARIABLE RESISTANCE 1 
42 98949004 '!) RF, CM-2S KNOB CM-2S 1 
45 98135-3 T'5Dh- VhD"PLAiD9-( BLANKET JAM DETECTOR 1 
46 5290 61 1 40-1 7N"5-7')h BRACKET 1 
47 5290 61 1 43 /311'"- COVER 1 
48 97729-2 A -f” P1-25/E/SVB SWITCH P1-25/E/SVB 1 
49 9642030614 1-N"]D" M3X6 SMALL PAN-HEAD SCREW M3X6 4 
50 99303002 OD”D/- 100007-0o CONDENSER 1 0000MICRO 1 
51 97685 TIMER 1 

5""f95VD9'MD!"iti-f-IL/2') FOR DECLUTCHING HANDWHEEL 
52 9710030008 A"V,"/3" M3 SPRING WASHER M3 4 
53 97713 7°0595?- 374-202-101 CIRCUIT PROTECTOR 374-202-101 1 
54 95145 t-110°59" DP-500 PLUG DP-500 1 
55 5290 61 634 9DD9"-f TERMINAL 1 
62 5323 11 114 7"57"Jh BRACKET 1 
63 98945012 7"Wvi 3247 BUSHING 3247 1 
64 9710050014 AN'VP`t M5 SPRING WASHER M5 2 
65 9642051214 J-\"DD" M5X12 SMALL PAN-HEAD SCREW M5X12 2 
66 5310 61 411-1 7"5”F BRACKET 1 
67 96519 Al AVW401-R SWITCH AVW401-R 1 
69 5290 61 810-2 t-f 3t"59A CONTROL BOX 1 
70 5320 21 851 7"5 h BRACKET 1 
71 9642031614 t1"2 M3X16 SMALL PAN-HEAD SCREW M3X16 4 
72 5341 74 081 )k-fDAf'”D-A,(V)-(h) MAIN SWITCH SEAL(WHITE) 1 
72 5341 74 082 ,t -fDA -(T5D-$(7"5V9> MAIN SWITCH SEAL(BLACK) 1 
73 5320 61 1 41-1 h0D51-7"5 h COUNTER BRACKET 1 
74 5330 61 622-1 1 0D9- H7EC-N-300 COUNTER H7EC-N-300 1 
75 9660050014 J".9h M5 HEXAGON NUT M5 2 
76 99308001 1-fA"7-M9- GT-215J NOISE FILTER GT-215J 1 
77 9642042014 1-\"DEP' M4X20 SMALL PAN-HEAD SCREW M4X20 2 
78 9710040008 M4 SPRING WASHER M4 2 
79 9660040014 /"VI- M4 HEXAGON NUT M4 2 
80 5340 61 991-2 h5DA TRANSFORMER 1 

CED20 240V FOR CE SPEC. 240V 
81 5290 61 135-1 LABEL 1 

CED30 240V FOR CE SPEC. 240V 
82 5290 24 118 COLLAR 4 
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Na 
No. hitla IZ T Na 42P/COMPONENT PARTS Na 

ART NAME in( 
Q ty 

5320 61 610-2 P-ROM'413)9-*A)ASsY COUNTER BOARD WITH UV-EPROM 1 
25,44 

98132-4 V VV9A ASSY CONTROL BOX ASSY 1 
2,3,8,17,20,22,25,43,44 

2 5320 61 241-1 Yo II) PANEL 
3 5320 61 230-1 7"”Vh BRACKET 
4 5323 61 225-1 13 V- COVER 
4 5323 61 525 COVER(DARK GRAY) 
5 9642030614 M)" M3X6 SMALL PAN-HEAD SCREW M3X6 
8 98116-2 .7.7.f7) )1``) PRINTED CIRCUIT BOARD 

1 7 5320 61 244-2 BAR 
20 5320 61 242-2 5A° U) BACK PANEL 
21 5323 61 224 A ° U07 PANEL BRACKET 
21 5323 61 524 Wpfl,”(51 ‘\ -99"U-) PANEL BRAcKET(DARK GRAY) 
22 98343001 A.fVI JW-S11RKK SWITCH JW-S11RKK 
23 9662100014 t!)h M10 HEXAGON NUT M10 
24 5310 61 222 SPACER 
25 5320 61 611-1 COUNTER BOARD 
26 9670041008 V7VhitiN1JF M4X10 HEXAGON SOCKET BOLT M4X10 
27 5323 61 210-1 7,9)F" STAND 
27 5323 61 510 A51)F"(51 -99"U-) STAND(DARK GRAY) 
28 5323 61 223 COVER 
28 5323 61 523 COVER(DARK GRAY) 
29 5320 61 226-1 71'5 F BRACKET 
30 9642040814 M4X8 SMALL PAN-HEAD SCREW M4X8 
32 9710060008 n"VP‘t M6 SPRING WASHER M6 
33 9660060014 tVh M6 HEXAGON NUT M6 
34 9672102514 (V)139V11,h M10X25 HEXAGON HEAD BOLT M10X25 
35 90680 4/51\ N' R-21 CONED DISC SPRING R-21 
36 5323 61 221-1 hA"- COVER 
36 5323 61 521 1311"-(9‘'-99‘`D-) COVER(DARK GRAY) 
37 9670062508 V7‘Vht"lbh M6X25 HEXAGON SOCKET BOLT M6X25 
38 9670062008 V7VF7 h M6X20 HEXAGON SOCKET BOLT M6X20 
39 9670061208 V7VI-VILF M6X12 HEXAGON SOCKET BOLT M6X12 
42 9642040414 M4X4 SMALL PAN-HEAD SCREW m4X4 
43 5320 61 612 A°U4V) PANEL CIRCUIT BOARD 
44 5320 61 801-1 P-ROM UV-EPROM 
45 9670060808 V7VhitiNbh m6X8 HEXAGON SOCKET BOLT M6x8 
46 5290 61 633 7-At) 300MM GROUND WIRE 300MM 

CED2 ,) FOR CE SPEC. 
47 90643 AVI,`N/J" B5 TOOTHED LOCK WASHER B5 6 

CED2 ,, FOR CE SPEC. 
47 90643 AV1P'/3" B5 TOOTHED LOCK WASHER B5 2 

CED3r)-W"( FOR NON CE SPEC. 
48 9642041014 t'\"DD" m4X10 SMALL PAN-HEAD SCREW M4X10 3 
49 9660040014 tVh m4 HEXAGON NUT M4 1 

CEa FOR CE SPEC. 
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I number. When ordering parts, please inform us of the press serial number. 

- /SET Na 
An/COMPONENT PARTS 

ART NAME 
trty 

5323 61 902-1 t1T-':4E/"B3V') ASSY STATIC ELIMINATOR ASSY 1 
JAPAN 

1 -9,13 -16 
5323 61 908 V ASSY STATIC ELIMINATOR ASSY 1 

CEDBt FOR CE SPEC. 
1 -9,13-16 

1 9642051614 M5X16 SMALL PAN-HEAD SCREW M5X16 3 
2 9710050008 il"Vt"t' M5 SPRING WASHER M5 8 
3 98191 t-Ct'D4D"34343:29 -1 200V STATIC ELIMINATOR 200V 1 

JAPAN 
3 98192 t'ff":)EP`B43 -f 230V STATIC ELIMINATOR 230V 1 

CEDa,) FOR CE SPEC. 
4 9660050014 tV1- M5 HEXAGON NUT M5 5 
5 964205301 4 J-1"DD" M5X30 SMALL PAN-HEAD SCREW M5X30 2 
6 5290 61 916-3 $2 JV5-ht" MOUNTING BRACKET 1 
7 5290 61 911-3 2.')D11"- BAR 1 
8 5290 61 912-3 BAR 1 
9 5290 61 917-1 7'55".9h BRACKET 2 

13 99957 7"5D BRUSH 1 
1 4 5323 61 921-1 7"5-5"Vh. BRACKET 1 
15 9670061208 M6X12 HEXAGON SOCKET BOLT M6X12 2 
1 6 9716050014 t5/"J3' M5 PLAIN WASHER M5 3 





-i n A 





PILII/MT
NaNa 

SMA/ 
WitIM/COMPONENT PARTS 

PART NAME oR 
No. o'ty 

5430 83 1 00-2 7°5DD"12 -13D ASSY PLUNGER CAN ASSY 1 
23-32 

5430 83 210-4 7°5 -InD)13" ASSY PLUNGER CAN SHAFT ASSY 1 
23.25-32 

1 5322 65 111-3 so-5-V"10A ROLLER BOX 
3 5322 65 112 o-5-40"Y9A79 ROLLER BOX COVER 
4 91400 7010t 17X19 WRENCH 17X19 
5 91401 13X17 WRENCH 13X17 
6 91402 701°J- 8X10 WRENCH 8X10 
7 91420 o5b9401/:pF 5MM HEXAGON KEY WRENCH 5MM 
8 91421 oVh9V ,̀71): 4MM HEXAGON KEY WRENCH 4MM 
9 91422 ciV/3940 3MM HEXAGON KEY WRENCH 3MM 

10 91423 W9h9t0")lip 2.5MM HEXAGON KEY WRENCH 2.5MM 
12 91430 h"5-01"-(+) 1 00MM DRIVER(+) 1 00MM 
13 91431 h 51W'-(-)100MM DRIVER(-)100MM 
14 96010 15 SPATULA 
17 5310 31 154-1 PILE BOARD 
18 5290 31 153-1 D51!)" PILE BOARD 
19 5290 31 1 52-1 D9Z-) PILE BOARD 
20 5290 31 151-1 595"  PILE BOARD 
21 91442 1-111,h"D OIL GUN 
22 91532-2 7R°7)7°3tt-(16 0TE25 PUMP OIL DTE25 
23 5430 83 111-1 HOLDER 
24 5430 83 115-1 VHD BOTTLE 
25 5430 83 213-3 HEAD 
26 5430 83 214-1 11:,7" RING 
27 5430 83 215-1 7° U7,2" SPRING 
28 5430 83 216-3 1,570  CAP 
29 5430 83 217 NUT 
30 5430 83 218 COVER 
31 90408 Xj=DliA2'52', 3/8 STAINLESS STEEL BALL 3/8 
32 9723180008 C- 11 9" C-I8 C-RING C-18 
33 91531 GREASE GUN 
34 5430 78 294-3 51"11/ LABEL 
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I numner. 'When ordering parts, please intorm us ot tee press serial numuer. 

, /SET Na 
fifi lf / PART Na 

64SNA%/ 
4 -/COMPONENT PARTS 

PART NAME 
Na 

fAR 
Q'ty 

5323 65 200-1 14"39'"( ASSY WORK ORGANIZER ASSY 
1 -9 

5323 65 300 4/ "3')9'"f ASSY WORK ORGANIZER(DARK GRAY) ASSY 1 
1-9 

1 9660050014 tVh M5 HEXAGON NUT M5 1 0 
2 9710050008 W'VP`t" M5 SPRING WASHER M5 1 0 
3 9642051614 M5X16 SMALL PAN—HEAD SCREW M5X16 6 
4 5290 65 214 7111, i FELT 4 
5 5323 65 213-1 7”7Vh BRACKET 2 
5 5323 65 313 7'5h".9h(9"-99"U—) BRACKET(DARK GRAY) 2 
6 9648051014 /53D" M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
7 5323 65 211-1 V4"3')9'"( WORK ORGANIZER 1 
7 5323 65 311 WORK ORGANIZER(DARK GRAY) 1 
8 9642051014 J-1"]D" M5X10 SMALL PAN—HEAD SCREW M5X10 4 
9 5323 65 212-1 BRACKET 1 
9 5323 65 312 7"5)b ( -79"L—) BRACKET(DARK GRAY) 

Na 





i 





j numuer. -mien um:tering parts, please tutors us 01 sue press .driai riumur. 

Na
i ISET Na 

PART 
ai3A / 

Na 1 / COMPONENT PARTS Na ART 
NAME 

Way 

1 91066 DPB15 DESTER PLUNGER DPB15 1 
2 91381 -7° 57)D 1'1,- DPB13 DESTER PLUNGER DPB13 1 
3 91331 D-Ilih"7°59" PG-10N SHIELD PLUG PG-10N 1 
5 91203 mW PHD-4 ELBOW PHD-4 2 
6 91162 1.57 0 11) PD-4 NIPPLE PD-4 1 
7 91169 PEF-4 ELBOW PEF-4 3 
9 91173 7°59" PA-6 PLUG PA-6 3 

10 91160 7°59" PA-4 PLUG PA-4 16 
11 91172 A9-7" PB-6 SLEEVE PB-6 3 
12 91161 70J-7" PB-4 SLEEVE PB-4 1 6 
1 3 91180 Wp17°1\%":)h" PZ-16 PIPE BAND PZ-16 3 
14 91166 A° -(7°)\u'Dh" PZ-24 PIPE BAND PZ-24 1 
15 91165 A°.f7°W'Dh" PZ-14 PIPE BAND PZ-14 7 
1 6 5327 66 114 7"57')h BRACKET 1 
17 5327 66 113 7" -”'9h BRACKET 1 
1 8 9670061208 M6X12 HEXAGON SOCKET BOLT M6X12 4 
19 9642062508 D" M6X25 SMALL PAN-HEAD SCREW M6X25 4 
20 9710060008 w‘vi-'13" M6 SPRING WASHER M6 4 
21 9660060014 VA' M6 HEXAGON NUT M6 4 
22 9642051014 t'\":D" M5X10 SMALL PAN-HEAD SCREW M5X10 13 
23 9710050008 W'VP',3 M5 SPRING WASHER M5 13 
24 9431060760 A ° -(7°(t-fo))6X760 PIPE 6X760 
25 9431060830 A ° .0°(/-(oD)6X830 PIPE 6X830 
26 9430040160 n"(7°(/- 11D)4X160 PIPE 4X160 
27 9430040180 A"f7°(/-UD)4X180 PIPE 4X180 
28 9430040230 1\ 0 170 (,-UD)4X230 PIPE 4X230 1 
29 9430040670 A 0 -00 0,- 1W4X670 PIPE 4X670 
30 9430040750 A 0 -(7 0 (,- 11D)4X750 PIPE 4X750 1 
31 9430040630 A°-(7 ° (/-9.7))4X630 PIPE 4X630 1 
32 9430040540 )\°1(7 ° ( /-UD)4X540 PIPE 4X540 1 
33 9430040700 11 0 1(7 0 (/- 11D)4X700 PIPE 4X700 1 
34 91384 A°-17 ° W`Dh" PZ-534 PIPE BAND PZ-534 2 
35 91355 D-1W'7 0 59" PG-004 SHIELD PLUG PG-004 1 

Nia3 FOR NP 
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Na /PART  
 Na Ba4L#/ 

OhtV%/COMPONENT PARTS 
PART NAME 
Na 

MR 
crty 

1 91335 LA-W8DR OIL PUMP LA-W8DR 1 
2 91066 5"X51-7°5)D”,- DPB15 DESTER PLUNGER DPB15 2 
3 91186 5-f- PKD-6 TEE PKD-6 1 
4 91331 D-ILF"7°59" PG-10N SHIELD PLUG PG-10N 
5 91355 D-10."7°59" PG-004 SHIELD PLUG PG-004 1 

NP2 FOR NP 
5 91355 D-W."7°59" PG-004 SHIELD PLUG PG-004 

NP3,)-f/P"f EXCEPT NP 
6 91171 PHD6 ELBOW PHD6 1 
7 91203 VD*" PHD-4 ELBOW PHD-4 3 
8 91162 =V7°111 PD-4 NIPPLE PD-4 2 
9 91169 nit" PEF-4 ELBOW PEF-4 3 

10 91170 =57°11, PFF-.4 NIPPLE PFF-4 1 
11 91173 7°59" PA-6 PLUG PA-6 7 
12 91160 7°59" PA-4 PLUG PA-4 18 
13 91172 PB-6 SLEEVE PB-6 7 
14 91161 701-7" PB-4 SLEEVE PB-4 18 
15 91180 A°-(7°VDF" PZ-16 PIPE BAND PZ-16 11 
16 91166 A0 1

, )011Wpt, PZ-24 PIPE BAND PZ-24 1 
17 91165 n0 1r70 nuDh" P2-14 PIPE BAND P2-14 3 
18 5327 66 111-1 T'”Vh BRACKET 1 
19 5327 66 114 7"57Vh BRACKET 2 
20 9670061208 V7'91-7 h M6X12 HEXAGON SOCKET BOLT M6X12 4 
21 9670062008 V hVII,h M6X20 HEXAGON SOCKET BOLT M6X20 5 
22 9642062514 M6X25 SMALL PAN-HEAD SCREW M6X25 4 
23 9670051008 s.1 F.7tI Nlih M5X10 HEXAGON SOCKET BOLT M5X10 2 
24 9710060008 A"VP'W' M6 SPRING WASHER M6 8 
25 9660060014 J".')F M6 HEXAGON NUT M6 8 
26 9642051014 M5X10 SMALL PAN-HEAD SCREW M5X10 1 6 
27 9710050008 A"V/"WN M5 SPRING WASHER M5 16 
28 9431060700 A c"1'7°0-foD)6X700 PIPE 6X700 1 
29 9431060630 11°1(7°(t-foD)6X630 PIPE 6X630 1 
30 9431060480 A°-(7°(1-foD)6X480 PIPE 6X480 1 
31 9430040430 A 0 117 0 ( 4,-UD)4X430 PIPE 4X430 1 
32 9430040410 M0 -00 (,- 117))4X410 PIPE 4X410 1 
33 9430040580 A°117°(/- 1JD)4X580 PIPE 4X580 1 
34 9430040420 n°17°(/-UD)4X420 PIPE 4X420 1 
35 9430040150 A 0 1170 (/-q))4X150 PIPE 4X150 1 
37 9430040170 11°-.0°(/- 1JD)4X170 PIPE 4X170 1 
38 9430040160 A°1(7°(/-IJD)4X160 PIPE 4X160 3 
39 91137 i\" b" P2-524 BAND PZ-524 1 
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(rty Na al 'kV-. 
/SET 

  T "Na 
fligaZA/ 
Ilat-gICOMPONENT 

PART NAME 
PARTS Na 

5290 61 922-1 5--7° -9- ASSY TAPE INSERTER ASSY 
1-15,22-25 

1 5290 61 961-1 t-7°-f)/-5/-*D9-f TAPE INSERTER BODY 1 
2 5290 61 964-1 5--7°Ail1,r- TAPE HOLDER 1 
3 9642030614 J-\"3.;" M3X6 SMALL PAN-HEAD SCREW M3X6 6 
4 5290 61 963 '5--7°)P"W' TAPE GUIDE 1 
5 9716030014 t75/"W' M3 PLAIN WASHER M3 2 
6 5290 61 966 7-L ARM 2 
7 9716100014 t5 3' M10 PLAIN WASHER M10 6 
8 90680 /5A" R-21 CONED DISC SPRING R-21 6 
9 9662100014 J")h M10 HEXAGON NUT M10 6 

1 0 5290 61 933 7"57'9h BRACKET 1 
11 5290 61 934 t°.--, PIN 2 
12 9710060008 A"IP'/J" M6 SPRING WASHER M6 2 
13 9660060014 tVF M6 HEXAGON NUT M6 2 
1 4 9672106514 oVh9V10. M10X65 HEXAGON HEAD BOLT M10X65 1 
1 5 9672105014 nh9V4)h M10X50 HEXAGON HEAD BOLT M10X50 1 
22 5290 61 941 t')D51- DC24V COUNTER DC24V 1 
23 5290 61 931 T'5h. BRACKET 1 
24 5290 61 932 7''.57Vh BRACKET 1 
25 91551 7-h-5-7°(200M) MAKER TAPE(200M) 2 
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1 We UlOWILSiUll,u1 

j number. when ordering 
We parLS maraeu NILII a A (litter depending on the press serial 

parts, please inform us of the press serial number. 

Na 1o7 hlitt/SET Na 
ea, Stf PART Na 

SOA#/ 
*O8 / COMPONENT PARTS 

PART NAME 
W 

faiR 
O'ty 

1 9642051614 M5X16 SMALL PAN—HEAD SCREW M5X16 6 
2 9710050008 "13" M5 SPRING WASHER M5 6 
3 5320 89 331-2 COVER 1 

CEDB') FOR CE SPEC. 
3 5323 71 661 131\"—(9"-99"1,—) COVER(DARK GRAY) 1 
3 5323 89 540-1 COVER 1 
4 5290 89 613 A-(VT-(51  SWITCH PLATE 1 
5 9710040008 il" VI-"t" M4 SPRING WASHER M4 8 
6 9642040614 1"\"DD" M4X6 SMALL PAN—HEAD SCREW M4X6 4 
7 9648030614 #5:D" M3X6 SMALL FLUSH HEAD SCREW M3X6 16 
8 91301 HINGE 4 

10 5320 89 624 SWITCH PLATE 1 
11 5323 89 618 COVER 1 
12 90740 /7"*"11,h M5X15 KNOB BOLT M5X15 1 
13 9660050014 t” M5 HEXAGON NUT M5 1 
14 5323 89 614 COVER 1 
16 5320 89 611 AT— STAY 2 
1 7 5323 89 648 bA"— COVER 1 
18 5323 71 560 COVER(DARK GRAY) 1 
18 5323 89 520-2 COVER 1 
18 5323 89 560-2 hfl"— COVER 1 

CED2') FOR CE SPEC. 
20 9642051014 J-\":"J" M5X10 SMALL PAN—HEAD SCREW M5X10 6 
21 9716050014 M5 5"3" M5 PLAIN WASHER M5 2 
22 5320 89 642 hA"- COVER 1 
23 5323 89 633 13 COVER 2 
24 5295 89 643 7"5”1.. BRACKET 1 
25 5295 89 644 7"”Sh BRACKET 1 
26 5295 89 631 7"57F BRACKET 1 
27 5295 89 632 7"575h BRACKET 1 
28 9642030614 J-.)"DD" M3X6 SMALL PAN—HEAD SCREW M3X6 4 
29 5295 89 634 PLATE 2 
30 9710030008 A"V,"13" M3 SPRING WASHER M3 4 
31 9660030014 1-.9 h M3 HEXAGON NUT M3 4 
33 9648041014 /53D" M4X10 SMALL FLUSH HEAD SCREW M4X10 8 
34 5512 71 114 A"-(:)1"35"Vt-A"S$145X8 SMALL BINDING SCREW M5X8 1 

CED3') FOR CE SPEC. 
34 90813 A"-(D1-"35" M5X10 SMALL BINDING SCREW M5X10 1 
35 90652 GS- 11.7,9" GS-5 GS—RING GS-5 1 
37 5300 89 512 SCALE 1 
40 5295 75 031-1 SWITCH CAM 2 

cEDa,) FOR CE SPEC. 
41 5295 89 670 7"5”1- BRACKET 1 

cED2r) FOR CE SPEC. 
42 91310006 h:4 D" M5X5 SET SCREW M5X5 2 

CED2h FOR CE SPEC. 
43 5320 89 660 7"57SF BRACKET 1 

CED3') FOR CE SPEC. 
44 5310 74 075 5'\"11, LABEL 1 
45 98804 $-10°52" DP-875 HOLE PLUG DP-875 1 
46 95145 $1-10°59" DP-500 PLUG DP-500 1 
47 5290 74 082-1 LABEL(ENGLISH) 2 
47 5290 74 092 5'\"11/( -1*Dp") LABEL(JAPANESE) 2 
48 5290 74 074 LABEL(ENGLISH) 1 
49 5290 74 083-2 LABEL(ENGLISH) 1 
49 5290 74 093 5'N"11)(.7;liD3") LABEL(JAPANESE) 1 
50 9716030014 t5i,"/J" M3 PLAIN WASHER M3 4 
51 5290 52 422 t°D PIN 2 
52 90924 79otVh M6 DOMED CAP NUT M6 2 





Na t, /SET 
ais a, / PART 

Na 
Na 

aiSNA / 
41M/COMPONENT 

PART NAME 
PARTS Na 

61 5323 71 520 COVER(DARK GRAY) 
61 5323 72 1 30-2 COVER 
63 5290 74 064 51NI, LABEL 
64 90643 B5 TOOTHED LOCK WASHER B5 

CED2 ,, FOR CE SPEC. 
65 5290 61 633 7-An 300MM GROUND WIRE 300MM 

CED2 FOR CE SPEC. 
66 5290 74 087-2 LABEL(ENGLISH) 
66 5290 74 091 51N1.(ZitD ) LABEL (JAPANESE) 
67 5290 74 083-2 5 11. (I-ID") LABEL(ENGLISH) 
67 5290 74 093 5•NNI)(=t:.7") LABEL (JAPANESE) 
71 5486 78 274-1 51Nli(=tiDD") LABEL(JAPANESE) 
71 5486 78 275-2 5'\NI;(m.fD") LABEL(ENGLISH) 
72 5344 74 412 03"7°D-h LOGOTYPE PLATE 
73 5290 61 135-1 51Nb LABEL 

EXCEPT JAPAN 
74 5290 74 084 LABEL(ENGLISH) 
74 5290 74 094 7'V`11,(.7.713D3'`) LABEL (JAPANESE) 
75 5323 74 101-1 NAME PLATE 
76 5290 74 201 -51"11)(90KG) LABEL(90KG) 
77 5321 74 074 (NP3,)) INDICATOR (FOR NP. NPI) 
78 5290 74 301 5n‘41(i-r]) LABEL(ENGLISH) 
78 5290 74 302 -5,\ ,xm(ztiD]xx) LABEL (JAPANESE) 
78 5290 74 312 5•NND(hu-(v:‘') LABEL(GERMANY) 
78 5290 74 313 7'NNI.(75D73") LABEL (FRENCH) 
78 5290 74 314 5111.,(A1°  -(D3") LABEL(SPANISH) 
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gV 
Q'ty Na t,l-tt/SET Na. 

g-/ PART Na 
BMA/ 
41a / COMPONENT PARTS 

PART NAME 
Na 

1 5295 75 064-1 3‘•LAF'911°— RUBBER STOPPER 3 
4 9642040807 J—\\•DV)‘' M4X8 SMALL PAN—HEAD SCREW m4X8 11 
8 5323 75 512-2 Yyt‘•DW— SAFETY COVER 1 

10 5295 75 040 t:JD" HINGE 1 
12 5322 75 020-1 t7) ,D" HINGE 1 
13 91310006 M5X5 SET SCREW M5X5 2 
14 5290 75 031 hG CAM 2 
15 5290 76 024 SWITCH PLATE 1 
1 6 97303 A-IVf v-15-1C26 SWITCH V-15-1C26 2 
16 98303001 X-f” 5845B20 SWITCH 5845B20 2 

CEDB,) FOR CE SPEC. 
17 5290 76 023 A -f”i3W`- SWITCH COVER 1 
18 9648043014 4/53 D" M4X30 SMALL FLUSH HEAD SCREW M4X30 2 
19 9642031414 t'N"nD'‘ M3X14 SMALL PAN—HEAD SCREW M3X14 4 
22 9710040008 W‘VP‘i3" M4 SPRING WASHER M4 4 
23 9660040014 tVh M4 HEXAGON NUT M4 4 
24 9648041814 4/5D D" M4X18 SMALL FLUSH HEAD SCREW M4X18 2 
25 5295 76 020 tDD‘N HINGE 1 
26 5323 75 511-1 7:-/V\TAM‘v— SAFETY COVER 1 
27 5295 76 030 tpD" HINGE 1 
38 5341 75 541 PLATE 1 
47 5290 74 082-1 LABEL(ENGLISH) 2 
47 5290 74 092 5'\9,(=;ti:)7'‘) LABEL (JAPANESE) 2 
49 5322 75 115-1 ifiD"2,3V- AUXILIARY COVER 1 
50 5290 35 113 135- COLLAR 1 
56 5323 75 513 9VD3D3‘1L DAMPER 1 
57 5323 75 514 9VD2D3'‘G DAMPER 1 
58 5323 75 515 9.)2D3‘,/. DAMPER 1 



1 







PART NAME 
Na o'ty 

-t,F.V.9- /SET Na 
t -g-/ PART Na 

effP. / 
Ota / COMPONENT PARTS 

1 9642051014 1-1"DD" M5X10 SMALL PAN—HEAD SCREW M5X10 16 
2 9710050008 nv‘v-P‘w% M5 SPRING WASHER M5 12 
3 5300 75 017 7"57- BRACKET 6 
4 5300 75 016 BRACKET 6 
5 5310 75 012-1 hA"- COVER 1 
6 5310 75 011-2 - COVER 
7 9642040814 1-'\"D D" M4X8 SMALL PAN—HEAD SCREW M4X8 1 6 
8 5310 75 015-1 COVER 1 
9 5310 75 018-1 hw‘—. COVER 1 

1 0 5310 75 019-1 COVER 1 
11 5310 75 013-2 COVER 
12 5310 75 014-1 COVER 
13 90651 GS- 11)9" GS-6 GS—RING GS-6 
14 5310 75 021-2 COVER 
15 90810 V DV.)" M6X8 SMALL BINDING SCREW M6X8 1 
16 9660040014 tV1- M4 HEXAGON NUT M4 2 

220V -,240V 220V,240V 
18 5290 74 084 LABEL(ENGLISH) 
1 8 5290 74 094 51N`lb(=t,DD`') LABEL (JAPANESE) 
1 9 5310 61 1 34 — COVER 

220V,240V 220V,240V 



r •  - 







No. AL'IllaE' Na izTNa SE. 4 / 
44t-9-/ COMPONENT PARTS 

ART NAME 
Na1 Wty 

5310 82 250 t:}D"3,)o-5- ASSY CLEANING ROLLER ASSY 1 
6,7 

5310 82 260 t')o-5-7-L ASSY ARM ASSY 1 
8,9 

5310 82 270 TVo-5-7-L ASSY ARM ASSY 1 
9,11 

5320 82 600-1 7"5D5"YhtDD"2VASSY BLANKET CLEANING DEVICE ASSY 1 
1-51,53-57 

5320 82 601-1 7"5,7,”FtDE,"3.,V ASSY BLANKET CLEANING DEVICE ASSY 1 
1 -39,47-50,56 

1 5300 82 301 DA"- LEVER 1 
2 5310 82 290 D1,7 h SHAFT 1 
3 5310 82 181 At- STAY 2 
4 9684050508 1-)L D" M5X5 SET SCREW M5X5 5 
5 5300 58 513 h /35- LOCK COLLAR 2 
6 90675 1"7,J)9" 6000Dpu BALL BEARING 6000DDU 2 
7 5310 82 240 tDD"3')o-5- CLEANING ROLLER 1 
8 5310 82 261 Y-L ARM 1 
9 5486 25 423 7"*JDa BUSHING 2 

1 0 5310 82 253 AT- STAY 2 
11 5310 82 271 7-t ARM 1 
12 5300 82 240 7D-L FRAME 1 
13 9710060008 A"V,"t" M6 SPRING WASHER M6 12 
1 4 9670061208 951-$"11/1- M6X12 HEXAGON SOCKET BOLT M6X12 6 
15 9660060014 tVi- M6 HEXAGON NUT M6 8 
16 90640 A t" B6 TOOTHED LOCK WASHER B6 6 
17 5300 82 1 70 7D-L FRAME 1 
1 8 5300 82 1 86 DA"- LEVER 1 
19 971 7100008 tz-.. /"13" M10 CORRUGATED WASHER M10 2 
20 5290 82 1 85 to D  PIN 2 
21 5300 82 1 84-1 DA"- LEVER 1 
22 5300 82 1 60 7D-L FRAME 1 
23 5300 82 259-1 A7°U.D9" SPRING 2 
24 5300 82 230 7D-L FRAME 1 
25 5300 82 256 -'," SCREW 2 
26 5300 82 257 A7°UD9" SPRING 2 
27 5300 82 255 E)" SCREW 2 
28 5300 82 258-1 -')" SCREW 2 
29 5310 82 254-1 At- STAY 1 
30 5310 82 282 o-5- ROLLER 1 
31 9648061214 

4
/53D" M6X12 SMALL FLUSH HEAD SCREW M6X12 2 

32 9672061214 oV/39$"11/1- M6X12 HEXAGON HEAD BOLT M6X12 2 
33 9721070008 D E-q2" E-7 E-RING E-7 2 
34 5300 82 221 A7°Up9" SPRING 1 
35 5300 59 1 32 Aill,9"- HOLDER 1 
36 5320 82 650 D1,7h SHAFT 1 
37 5290 82 660 V DA- LEVER 1 
38 92304003 t"-11,9" 7° 20(7"559) BALL GRIP 20(BLACK) 1 
39 9410301608 A7°,1:)9"t°D 3x16 SPRING PIN 3X16 1 
40 5290 82 610-1 7"55"Jh BRACKET 1 
41 5290 82 630 7"55")1- BRACKET 1 
42 9710050008 A "t" M5 SPRING WASHER M5 4 
43 9642051014 J-N"DD" M5X10 SMALL PAN-HEAD SCREW M5X10 4 
44 90642 AVV/"b" s8 TOOTHED LOCK WASHER B8 2 
45 9670083008 Vh'Vhili"Ilds M8X30 HEXAGON SOCKET BOLT M8X30 2 
46 5290 32 452 ';) 77.:. KNOB 2 
47 5310 82 1 82 AT- STAY 1 
48 9710040008 A "h" M4  SPRING WASHER M4 3 
49 9642041014 

.
/.,\"DE)" M4X10 SMALL PAN-HEAD SCREW M4X10 3 





nilinbel:: - Wh- en order Ing parts, please Inborril us ul LII yi 

Na - , /SET 
g5 t PART No. 

SAVt/ 
1k - / COMPONENT PARTS 

PART NAME 
No 

gR 
Q'ty 

50 5310 82 1 83 COVER 1 
51 5310 82 323-2 

°7)D"0-5- SPONGE ROLLER 1 
3 5320 82 670 7" --2-Dt7)DI`ar,9', RESERVIOR 1 

54 5290 82 640 7"-”Vh BRACKET 1 
55 5290 82 620 7"55'')F BRACKET 1 
56 5310 82 1 89 b"-F" COVER 1 
57 9670061608 V”FiN"Ibt- M6X16 HEXAGON SOCKET BOLT M6X16 4 
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Na -t7i-tML/SET tL 
ffat-'4/ PART No. 

MA.g4/ PART NAME 
1 J / COMPONENT PARTS k 

gR 
WtY 

5310 83 030 7.7°1,-/7.4, ASSY SPRAY NOZZLE ASSY 1 
6.28.73,80-82,86,88,89,101,102 

5323 83 250-3 A7°D-9 ASSY POWDER SPRAY DEVICE ASSY 1 
1-38,40-45,47-49,51-53,56,60-62,64-71,73-78,80-84,86 
88-93.95-98,100-102,104-106 

5332 83 030 A7°D-IANI, ASSY SPRAY NOZZLE ASSY 1 
6,28.73,82,86,88,89,101 

5340 83 050 Vt-11) ASSY BOTTLE ASSY 
27-38,40,42,43,45,96-98 

5430 14 450 11"fli” ASSY VALVE ASSY 1 
66-70 

1 5300 89 215 95D9 CRANK 1 
2 5290 83 251 A7°D-tG(A) CAM (A) 1 
3 9648041014 /30!)" M4X10 SMALL FLUSH HEAD SCREW M4X10 2 
4 5290 83 252 7,7°I)-hL (B) CAM (B) 1 
5 9642042514 M4X25 SMALL PAN-HEAD SCREW M4X25 6 
6 9716040014 t5-V`h M4 PLAIN WASHER M4 9 
7 95111 A-f” Z-15GW22-B SWITCH Z-15GW22-B 1 
8 9642040614 J-N"DDN` M4X6 SMALL PAN-HEAD SCREW M4X6 2 
9 5290 83 254 7,7°D-FUV5'9"-1 BASE 1 

1 0 95117 9D.9/3M"- AP-B TERMINAL COVER AP-B 1 
11 98518 7 1MMD 1.25-M4X TERMINAL 1.25-M4X 2 
1 2 95223 AWG#18 2DD CORD SVT AWG#18 2-WIRES 8 
1 3 95291 3 951- 1 -480424-0 4P CONNECTOR 1 -480424-0 4P 1 
1 4 98520 D 951- 1 -480425-0 4P CONNECTOR 1 -480425-0 4P 1 
15 98838 -IDDloV9 T-30-R FASTENING STRAP T-30--R 15 
1 6 98633 t'PP957)D 34864 CONNECTOR TERMINAL 34864 3 
17 95241 7”1,95/DD 1.25-M4(UL) TERMINAL 1.25-M4(UL) 8 
1 8 98541 7°59`` 1 70887-1 PLUG 1 70887-1 4 
1 9 98540 7°59NN 170020-1 PLUG 1 70020-1 4 
20 98538 7°59" 170021-1 PLUG 1 70021-1 6 
21 98539 7°59" 1 70889-1 PLUG 1 70889-1 6 
22 95242 YV”99DD 1.25-YS3A TERMINAL 1.25-YS3A 4 
23 97424 INDICATOR 1 
24 95329 A-1” WD1221 SWITCH WD1221 1 
25 98517 TM99DD 1.25-5 TERMINAL 1.25-5 2 
26 98303 3-F" GTCE3-0.75 CORD GTCE3-0.75 1 
27 5340 83 261 VgE KNOB 1 
28 90505 0-'1)9' P-16 0-RING P-16 3 
29 90511 0- 11:;9" P-20 0-RING P-20 1 
30 5430 39 118 KNOB 1 
31 9648051014 15.0 D" M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
32 5430 1 4 437 ;MO"- HOLDER 1 
33 5430 1 4 470-1 t"FID41,V7° BOTTLE CAP 1 
34 91238 li-A3V7°Ili 1 /4" HOSE NIPPLE 1 /4" 3 
35 5430 1 4 438 A":-)F" BAND 1 
36 5430 1 4 460 7°D-F PLATE 1 
37 5430 14 433-1 A° D PACKING 1 
38 5430 1 4 431 BOTTLE 1 
40 90609 BE- 1)D9" BE-80 BE-RING BE-80 1 
41 9642050614 t'\"3D" M5X6 SMALL PAN-HEAD SCREW M5X6 1 
42 9710050008 n,, rn M5 SPRING WASHER M5 2 
43 91235 IW 1/4" ELBOW 1/4" 3 
44 9672081214 oVh9VI1,F M8X12 HEXAGON HEAD BOLT M8X12 1 
45 9642051014 J-\"3.")" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
47 9716080014 t5/"h" M8 PLAIN WASHER M8 1 
48 5290 83 259-1 7"5Th.r)F BRACKET 1 
49 9672061214 nt9$"$F M6X12 HEXAGON HEAD BOLT M6X12 2 
51 5323 61 152 F5DAHP)5-f9 TRANSFOMER SETTING PLATE 1 





Na Na 
fif e. t -q-i PART Na 

ffigA4/ 
Otatt/COMPONENT PARTS 

PART NAME 
Na 

ine( 
(Vt.),  

52 9660060014 VA- M6 HEXAGON NUT M6 2 
53 91322 D"OD C-30-RK-3225 RUBBER FOOT C-30-RK-3225 4 
56 5323 83 255 T' ”A. BRACKET 1 
60 5290 83 253 AT- STAY 1 
61 9670081608 M8X16 HEXAGON SOCKET BOLT M8X16 1 
62 91852 t":-114-7 8X12X240 HOSE 8X12X240 1 
64 97625 ANO"AB21-02-5 100V VALVE AB21-02-5 1 00V 
65 91258 n7°11, 1/4" NIPPLE 1/4" 2 
66 5430 14 452 V7Z KNOB 
67 9662120014 VA- M12 HEXAGON NUT M12 1 
68 5430 14 453 7,7° J 9" SPRING 
69 5430 1 4 454 to D  PIN 
70 5430 14 451 VALVE 
71 91280 '”N'T. 1/4" JOINT 1/4" 
73 9660040014 V9h M4 HEXAGON NUT M4 
74 9710040008 11" VP'/P M4 SPRING WASHER M4 
75 5340 61 957-1 IY-DD7°U”- AIR COMPRESSOR 
76 5300 61 122-1 1. 5:77,13AN`- TRANSFORMER COVER 
77 9642061614 V\"3V)" M6X16 SMALL PAN-HEAD SCREW M6X16 
78 97947-1 115,230V/100V TRANSFORMER 115,230V/100V 
80 5310 83 034 HOLDER 
81 5310 83 033 HOLDER 
82 5332 83 020 7 -A.I"J7°11, HOSE NIPPLE 
83 9672062014 oTh971bh M6X20 HEXAGON HEAD BOLT M6X20 
84 91828 8X1 2X730 HOSE 8X12X730 
86 9710040014 W`VP'13 M4 SPRING WASHER M4 
88 5332 83 010 t11,9"- HOLDER 
89 5430 14 445 NOZZLE 
90 5430 14 426 HOLDER 
91 5430 14 427 7M9s". HOLDER 
92 9710060008 VV/"W' M6 SPRING WASHER M6 
93 9642041014 VV'D5" M4X10 SMALL PAN-HEAD SCREW M4X10 
95 92503003 7,70 1,-A0 9"- SPRAY POWDER 
96 9660050014 1- 5l• M5 HEXAGON NUT M5 
97 5480 1 4 428-1 LEVER 
98 5430 32 815 V7E KNOB 

100 5663 74 133-1 i'V'11,(=iNDD") LABEL(JAPANESE) 
1 00 5663 74 141-1 5'\Nli(1.-(0") LABEL (ENGLISH) 
1 01 5332 83 031 t°D PIN 
102 9672063014 W5397r1N1/1- M6X30 HEXAGON HEAD BOLT M6X30 
104 5340 83 277 7"5 F BRACKET 
105 9670062508 V”ht"Ilih M6X25 HEXAGON SOCKET BOLT M6X25 
1 06 91190 t-?i\"DF" 13 HOSE BAND 13 
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F t-g-/sET Ma 
at3 t/ PART Na 

BAV*/ 
RAttICOMPONENT PARTS 

PART NAME 
Na 

tet 
'ty 

5290 84 660 W"991]"1W' ASSY BACK GUIDE ASSY 1 
24-28,30 

5320 84 750 7 2.)DV ASSY ENVELOPE FEEDER UNIT ASSY 1 
1-7,9,10,12-45 

1 9721070008 E- 117)9" E-7 E—RING E-7 7 
2 5290 84 684 •7-7"11, TABLE 1 
3 5290 84 685 771,7h SHAFT 1 
4 5290 84 694 D51!:" UNDER MAT 1 
5 5290 84 688 ARM 1 
6 9660060014 J- Vh M6 HEXAGON NUT M6 1 
7 9710060008 A"VP`t" M6 SPRING WASHER M6 1 
9 5290 21 623-1 t0D PIN 1 

10 5290 84 686 117,7 LINK 1 
12 5290 84 720 PLATE 1 
13 9642050814 M5X8 SMALL PAN—HEAD SCREW M5X8 2 
14 9710050008 11" VP'W' M5 SPRING WASHER M5 9 
15 5290 84 680 70 PLATE 1 
16 5290 54 338 7.70 q7)9" SPRING 1 
1 7 9684050508 F$V.J" M5X5 SET SCREW M5X5 1 
1 8 5290 84 691 ‘;Ra KNOB 1 
19 5290 84 692 T`”Vt- BRACKET 1 
20 9642050514 M5X5 SMALL PAN—HEAD SCREW M5X5 2 
21 5320 84 690 ARM 1 
22 5290 84 714 0-5— ROLLER 1 
23 9721050008 E-920`\ E-5 E—RING E-5 1 
24 5290 32 213 T\c159 BLOCK 1 
25 9642040414 t 3.D" M4X4 SMALL PAN—HEAD SCREW M4X4 1 
26 9710040008 V*7"13 \ M4 SPRING WASHER M4 1 
27 5290 84 667 ;2 7o j 9%\ SPRING 1 
28 5290 84 666 W\V9W"rh's BACK GUIDE 1 
29 5290 29 312 95D1, — WASHER 2 
30 9642040814 t'V\7!)\\ M4X8 SMALL PAN—HEAD SCREW M4X8 2 
31 9642051014 M5X10 SMALL PAN—HEAD SCREW M5X10 6 
32 5290 84 734 7\'55"Vh BRACKET 1 
33 9648041014 /577D\\ M4X10 SMALL FLUSH HEAD SCREW M4X10 2 
34 5290 84 743 7 0 1,—F PLATE 1 
35 5290 84 746 DA"- LEVER 1 
36 5290 84 741 HOLDER 1 
37 9660050014 1"91' M5 HEXAGON NUT M5 1 
38 5290 84 744 T\57Vt- BRACKET 2 
39 5290 84 730 GUIDE RAIL 1 
40 9648052514 /53D" M5X25 SMALL FLUSH HEAD SCREW M5X25 2 
41 5310 33 538-1 S77—,(9"-99\sti—) KNOB(DARK GRAY) 1 
42 9717120008 M12 WAVE WASHER M12 1 
43 5290 84 745 15t. NUT 1 
44 5290 84 742 135— COLLAR 2 
45 5290 84 693 D1,7h SHAFT 1 
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, - /SET Na 
KE.*.g/PART Na 

BaVt/ 
1 - / COMPONENT PARTS 

PART NAME 
Na 

1 5300 86 211-10 7D-G FRAME 
2 5290 52 422 PIN 
3 5290 87 421-1 STUD 
4 5310 86 213 STAY 
5 9670041008 V7Vhiti"11/h M4X10 HEXAGON SOCKET BOLT M4X10 
6 5300 87 425-1 GUIDE 
7 5300 86 212-11 FRAME 
8 5310 87 423-2 tW.O.W GUIDE 
9 5290 87 441 77"5 ,)7 OIL RECEIVER 

10 9670061208 Vh"JhAiNI)F M6X1 2 HEXAGON SOCKET BOLT M6X12 
11 9710060008 AN'V”t" M6 SPRING WASHER M6 
12 5290 87 422-1 95 b" STUD 
13 9710080008 M"VP't" M8 SPRING WASHER M8 
14 9670081608 M8X16 HEXAGON SOCKET BOLT m8x16 
15 5290 87 216 T'059 BLOCK 
1 6 9660060014 1-!)f. M6 HEXAGON NUT M6 
1 7 9672063014 oVh9VILIF M6X30 HEXAGON HEAD BOLT M6X30 
18 5290 89 616 7"”Vh BRACKET 
19 95115 SWITCH COVER 
20 9716040014 t55 " M4 M4 PLAIN WASHER M4 
21 9642042514 /-\"Dn" M4X25 SMALL PAN-HEAD SCREW M4X25 
22 95111 A-fVf Z-15GW22-B SWITCH Z-15Gw22-B 
23 9642051014 J-VEJ" M5X10 SMALL PAN-HEAD SCREW M5X10 
24 95150 7-7`405D7° 3304 CABLE CLAMP 3304 
25 9710050008 VJ" M5 SPRING WASHER M5 
26 9670083508 97Vh710`11,F M8X35 HEXAGON SOCKET BOLT m8X35 
27 5290 86 413 7'");D:,9" BUSHING 
28 5290 24 126 WASHER 
29 9660080014 /")h M8 HEXAGON NUT m8 
30 5300 87 424-1 1- " GUIDE 
31 5290 87 431-2 7”5,)5.  OIL RECEIVER 
32 5290 32 117 7,10.911°- STOPPER 
33 98305002 A.V” D4D1A32N SWITCH D4D1A32N 

CED3 ,) FOR CE SPEC. 
35 5290 87 423-1 GUIDE 
37 5320 87 217-1 7'"775F BRACKET 
38 9716060014 t55'st M6 PLAIN WASHER M6 
40 5290 17 113 ANIO" VALVE 
41 5290 1 7 114 At° :)F"Iti NEEDLE 
42 5290 17 115 7,7 ° U29" SPRING 
43 5300 17 116 COVER 
44 5290 17 117 KNOB 
45 9684050508 h)t p" M5X5 SET SCREW M5X5 
46 91211 t-AWIDF" 16 HOSE BAND 16 
47 5310 87 219 t":-103-7, 10X17X2550 HOSE 1 0X17X2550 
48 5320 87 218 10X17X220 HOSE 10X17X220 
49 5310 88 151 t° PIN 
50 5340 87 461 7"5D BRUSH 
51 9716050014 t55."ts' M5 PLAIN WASHER M5 
52 9642052014 1-\"3D" M5X20 SMALL PAN-HEAD SCREW M5X20 
53 5341 87 462 7'"2- 751- BRACKET 
54 98945011 5--79,95Dt." CM1 2 CABLE GROUND CM12 

CED3 ,) FOR CE SPEC. 
55 9710040014 W 13" M4 SPRING WASHER M4 
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-t,Ft-9- /SET Na Na gil a4"/ PART Na 
MgVt/ 
41h / COMPONENT PARTS 

PART NAME 
Na 

illiR 
Wty 

5310 87 110 9 77°1D7 F ASSY DRIVE SPROCKET ASSY 1 
1 8,19,29,30,41 

5310 87 150-1 o-9 11-1"i" ASSY ROTARY GUIDE ASSY 1 
1 0,15,25,26,45-48,50,52 

5321 43 116Z VN7 ASSY GEAR ASSY 2 
33-35,53,54 

1 5310 87 210 D1'7h SHAFT 1 
2 9684061208 1 E" M6X12 SET SCREW M6X12 2 
3 5300 87 214-1 *11/9'— HOLDER 2 
4 90315 iti "—IV\"7 11.7)” 6003ZZ BALL BEARING 6003ZZ, 4 
5 5300 87 213-2 °o7V1- SPROCKET 1 
6 9684060608 t. D" M6X6 SET SCREW M6X6 2 
7 5310 87 522 ht CAM 1 
8 5300 87 212 7,7°E".9h. SPROCKET 1 
9 5290 23 113 9VDt— WASHER 8 
10 9670062008 97VhtNiih M6X20 HEXAGON SOCKET BOLT M6X20 7 
11 5300 87 512 W-1— SPACER 1 
1 2 5310 87 511 hL CAM 1 
13 9716060014 t5/"1"* M6 PLAIN WASHER M6 2 
15 9710050008 A"VP'h' M5 SPRING WASHER M5 1 0 
1 6 9642051614 t'\"DE," M5X16 SMALL PAN—HEAD SCREW M5X16 4 
1 7 5300 87 115-2 'P'571-- BRACKET 1 
18 9411503600 5—i\°—t°  D 5X36 TAPER PIN 5X36 1 
1 9 5300 87 113 A7'o7')I- SPROCKET 1 
20 5300 87 118 W—/— SPACER 1 
21 9648051014 /57EJ" M5X10 SMALL FLUSH HEAD SCREW M5X10 6 
22 5290 26 124 1"7 1JD9”111"— BEARING COVER 2 
23 90207 710'— W79,7)91' 6203LLB BALL BEARING 6203LLB 2 
24 5300 87 116-2 7"57Vh BRACKET 1 
25 9660060014 TVF M6 HEXAGON NUT M6 6 
26 9686062008 h$V," M6X20 SET SCREW M6X20 4 
27 5300 87 1 31-1 1'"0" GUIDE 2 
28 5290 87 140 70u_h PLATE 2 
29 9411503200 'T—j\°—t°  D 5X32 TAPER PIN 5X32 1 
30 5300 87 112 770 o1)h SPROCKET 1 
31 5300 87 121-1 l'Y GEAR 1 
32 9722100008 C—IlD9N' C-10 C—RING C-10 2 
33 5321 43 117 w_ii._ SPACER 4 
34 5321 43 116 l'7 GEAR 2 
35 91609 V'—lii'1"7 11D9" 6900ZZ BALL BEARING 6900ZZ 4 
36 5323 86 111 A9VF's STUD 2 
37 9710100008 A"VP'h" M10 SPRING WASHER M10 2 
38 9660100014 11)1-. M10 HEXAGON NUT M10 2 
40 9721150008 E-99" E-15 E—RING E-15 1 
41 5310 87 111 D1,71- SHAFT 1 
43 5300 87 122 's 7 GEAR 1 
44 9670061608 VThli'11,1- M6X16 HEXAGON SOCKET BOLT M6X16 11 
45 5300 87 161-1 71,—G FRAME 2 
46 5300 87 162 $11/51'— HOLDER 2 
47 5310 87 154 D1,71- SHAFT 8 
48 5522 45 126 W"fh"o-5— GUIDE ROLLER 24 
50 9642051014 t 3 1' M5X10 SMALL PAN—HEAD SCREW M5X10 6 
52 9670061008 V”htNlii- M6X10 HEXAGON SOCKET BOLT M6X10 8 
53 5321 43 118 7 ....1.1_ SPACER 2 
54 9723220008 C—'J " C-22 C—RING C-22 4 

-MS 
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CHAIN GRIPPER 
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alL14/PART Na 
afg". #/ 
ticompoNENT la PARTS 

PART NAME 
Q'ty 

5300 87 410 ASSY CHAIN ASSY 2 
1,25 

5310 87 300-3 fzp” 112" 1JVA°- ASSY GRIPPER ASSY 3 
2-10,15-17,19,21,22,26-28 

5310 87 301-2 7"IP))1°-'\"- ASSY GRIPPER BASE ASSY 3 
2,3,6,10,15,16,22,26-28 

5310 87 302-1 9"IP)11°-D1'7h ASSY GRIPPER SHAFT ASSY 3 
6,16,28 

1 5300 87 412 I.-:-.) CHAIN 6 
2 5300 87 312-1 7'"55')h BRACKET 3 
3 9684050508 h)tV-j)" M5X5 SET SCREW M5X5 3 
4 9716050014 t5V'1" M5 PLAIN WASHER M5 3 
5 90203 li"-IIPN"7 11)9" 625ZZ BALL BEARING 625ZZ 3 
6 5290 87 316-1 Y-L ARM 3 
7 5290 87 317-1 t°D PIN 3 
8 9710050008 WsV/"/7" M5 SPRING WASHER M5 3 
9 9660050014 TVF M5 HEXAGON NUT M5 3 

10 5310 87 310-1 9N`IMI°--7, GRIPPER BASE 3 
14 9670051 001 Vh")hVIlih M5X10 HEXAGON SOCKET BOLT M5X10 12 
1 5 5290 87 315-1 A'N°-/- SPACER 3 
16 5310 87 313-1 D1'7F SHAFT 3 
1 7 5290 87 321-1 7,7°UD9" SPRING 6 
19 5290 87 318-2 9"UVA°- GRIPPER 1 5 
21 9670061608 97Vh4inih M6X16 HEXAGON SOCKET BOLT M6X16 1 5 
22 5300 87 311-1 7"55-'9h BRACKET 3 
25 90853 D"31WilD9 RF2040(1") JOINT LINK RF2040(1") 6 
26 9411301600 T-i\°-t° D 3X16 TAPER PIN 3X16 3 
27 9411302000 f—A°-t°7) 3X20 TAPER PIN 3X20 3 
28 9411302200 T-A°-t°D 3X22 TAPER PIN 3X22 3 

-1 /7 





1 DELIVERY TAbLE DULLY i 





' 

No. Na 
/PART Na 

PART NAME 
4710/COMPONENT PARTS Na 

gR 
cpty 

5310 88 1 40-1 5'-7"69h",)D'N9 ASSY DRIVE SHAFT ASSY 1 
10,11,14 

5310 88 150-2 m-.7) ASSY CHAIN ASSY 1 
23,28,58,59 

5310 88 240 A1rDt-7N1; ASSY DELIVERY TABLE DOLLY ASSY 1 
JAPAN 

34-38 
5310 88 240 A-1'D5--7"11, ASSY DELIVERY TABLE DOLLY ASSY 2 

CE3') FOR CE SPEC. 
34-38 

1 9642032014 1-)"3D" M3X20 SMALL PAN-HEAD SCREW M3X20 2 
2 90644 AVI'N1 A3 TOOTHED LOCK WASHER A3 2 
3 5310 88 145-1 7'"77".9h BRACKET 1 
4 97313 A.f” VX-5-1C22 SWITCH VX-5-1C22 1 
5 9710050014 W`VP'13 M5 SPRING WASHER M5 6 
6 9642051014 1-'\"D D" M5X10 SMALL PAN-HEAD SCREW M5X10 4 
7 5300 21 424 

70 
 Li-b PLATE 1 

8 5290 89 1 43 BUSHING 1 
10 5290 88 1 42 A7°1:0"9h SPROCKET 2 
11 9410402508 7,7°11D9N't°D 4X25 SPRING PIN 4X25 2 
12 98501 13V- 360010-1 COVER 360010-1 1 
1 3 97381 7”2m-51- VAM22 ACTUATOR VAM22 1 
14 5310 88 141-1 fit,7h SHAFT 1 
15 9660060014 tVh M6 HEXAGON NUT M6 6 
16 9710060008 VW M6 SPRING WASHER M6 6 
17 5320 86 320-2 FRAME(DARK GRAY) 1 
18 5300 88 234 D-11, RAIL 2 
19 5290 14 111 VIDF BOLT 2 
20 9660100014 tVF M10 HEXAGON NUT M10 2 
21 5320 86 411-1 7"55b (9"-77"L'-) BRACKET(DARK GRAY) 2 
22 5483 1 4 112 D'"t0) 1"- JACK BASE 2 
23 5310 88 1 48-1 13L CAM 1 
24 90836 1-:*) RS37-1 59P CHAIN RS37-1 59P 1 
25 5290 88 235 WEIGHT 2 
26 9672061614 oVt9A"6h M6X16 HEXAGON HEAD BOLT M6X16 6 
27 5320 86 414-1 7"575F(”-99"1,-) BRACKET(DARK GRAY) 1 
28 90856 D"3-(DhilD9RS37-1 1/2" JOINT LINK R537-1 1/2" 4 
29 9670081608 ')7')htNLIF M8X16 HEXAGON SOCKET BOLT M8X16 6 
30 9710080008 AN'V,"/J'* M8 SPRING 'WASHER M8 8 
31 5290 88 231 75S b" STUD 2 
33 5290 88 220-2 7D-Z, FRAME 1 
34 5310 44 314 SCALE 1 

=V7N°D JAPAN 
34 5310 44 314 SCALE 2 

CED2r) FOR CE SPEC. 
35 5310 88 241 MDT- PAPER DELIVERY TABLE 1 

JAPAN 
35 5310 88 241 PAPER DELIVERY TABLE 2 

CED2', FOR CE SPEC. 
36 92312008 LPK-75 CASTER LPK-75 4 

JAPAN 
36 92312008 7,51- LPK-75 CASTER LPK-75 8 

CEDB‘, FOR CE SPEC. 
37 90770 4.1X20 WOOD SCREW 4.1X20 1 6 

JAPAN 
37 90770 9D" 4.1X20 WOOD SCREW 4.1X20 32 

CED3r, FOR CE SPEC. 
38 9716060014 t5Vst" M6 PLAIN WASHER M6 32 
39 9648051014 /53*5" M5X10 SMALL FLUSH HEAD SCREW M5X10 6 
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I number- when o?deriniparis, -pleise inform us of thepress"serialnmb 
, 

Na 
}- 4/SET Na 

N / PART Na 
EAVIF/ 
OtAtIvCOMPONENT PARTS 

PART NAME 
Na Mk 

Crty 
40 5320 86 310-1 FRAME(DARK GRAY) 1 
41 9414202514 7Ut°D 2X25 SPLIT PIN 2X25 2 
42 5310 88 233 A5- STAY 1 
44 5290 31 116 1 9 LINK 2 
45 9721070008 E-92" E-7 E-RING E-7 2 
46 5290 88 210-2 7D-G FRAME 1 
47 5290 88 232 A9Vh" STUD 4 
48 5290 31 117 0-5- ROLLER 4 
50 5320 86 412-1 7"5'l' <"-99"L-) BRACKET (DARK GRAY) 
51 5290 88 250 D-11, RAIL 2 
52 9716080014 t5/"/3" M8 PLAIN WASHER M8 4 
53 9662080014 J".91-. M8 HEXAGON NUT M8 8 
55 5310 88 147-1 CHAIN GUIDE 

57 9672051014 oVt9ir'10- M5X10 HEXAGON HEAD BOLT M5X10 2 
58 90111009 fm-D R537-1 7P CHAIN RS37-1 7P 1 
59 90111010 fm-:-) RS37-1 51P CHAIN RS37-1 51P 1 
60 9672081614 oVt9V10- M8X16 HEXAGON HEAD BOLT M8X16 4 
61 5340 88 232-1 A51Vh" STUD 2 
62 90214 V`.-11,1”qp9" 6000ZZ BALL BEARING 6000ZZ 2 





; 
i 
i 

1 
i 
1 
I 1 

I 
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I number. Yhen ordering parts, please inform us of the press serial number. 

-t-, Vg-/SET No No. BAltte PART Na 
BIOA#/ 
WIlt-111 COMPONENT PARTS 

PART NAME 
No. 

'lIM 
Sty 

5290 88 111Z-1 7"5”[. ASSY BRACKET ASSY 1 
25,26 

5290 88 112Z 101,9"— ASSY HOLDER ASSY 1 
25,38 

5290 88 1201 Y—L ASSY ARM ASSY 1 
29,47 

5290 88 190-3 "•? ASSY GEAR ASSY 1 
74,84,85,87 

5290 88 1941 "7 ASSY GEAR ASSY 1 
1,2 

5290 89 1 30-2 i i "J 1'7 ASSY BACK GUIDE KNOB SHAFT ASSY 1 
59,60,66,77 

5290 89 217Z 1.1:J9 ASSY LINK ASSY 1 
2,5 

5290 89 2181-1 hL ASSY CAM ASSY 1 
2,6 

5300 89 210 95D7°D1,7h ASSY CLAMP SHAFT ASSY 1 
9,16,17 

5310 88 110 ,)*—L 77w57'.9h ASSY WORM GEAR BRACKET ASSY 1 
17,25,26,35,36,42-44,46,48,61,79 

5310 88 160-1 ADFNL, ASSY ("-9"1i—) HANDLE ASSY(DARK GRAY) 1 
37,81-83 

1 5290 88 1 94 "7 GEAR 1 
2 5290 89 219 7N")D2. BUSHING 3 
3 5290 88 193 

2
3Vh" STUD 1 

4 5290 89 216 to:, PIN 1 
5 5290 89 217 UD9 LINK 1 
6 5290 89 218-1 hL CAM 1 
7 5290 89 215 259 CRANK 1 
8 9684060608 1-.. D" M6X6 SET SCREW M6X6 6 
9 5290 89 213 D1,7F SHAFT 1 
10 9642051614 J-Vsp*D" M5X16 SMALL PAN—HEAD SCREW M5X16 3 
11 9710050008 W'VP`h" M5 SPRING WASHER M5 8 
12 5290 89 211 *JO"— HOLDER 1 
13 90211 iN"—It""7 11D9 6202ZZ BALL BEARING 62021Z 2 
14 5290 89 212 h5— COLLAR 1 
15 9723350008 C—qp9" C-35 C—RING C-35 1 
16 5300 89 214 V'7 GEAR 1 
1 7 9410302508 A7c"JD9'

s t°D 3X25 SPRING PIN 3X25 2 
18 9721070008 E—UD9" E-7 E—RING E-7 3 
20 9642061014 l'\"JD" M6X10 SMALL PAN—HEAD SCREW M6X10 1 
21 5290 37 814 7°U7)9" SPRING 1 
22 5290 88 134 95” CLUTCH 1 
23 9684050508 I- .D" M5X5 SET SCREW M5X5 7 
24 9717120008 ta/"/Js% M12 WAVE WASHER M12 1 
25 90242 T'VD/ DUB1210 BUSHING DUB1210 5 
26 5290 88 111-1 7"57')h BRACKET 1 
27 9660050014 ”i.. M5 HEXAGON NUT M5 1 
29 5290 88 1 20 7—L ARM 1 
30 5290 51 064 77°IlD9" SPRING 1 
31 5290 51 070 A-91P9 PAWL 1 
32 5290 51 063-1 t°D PIN 1 
33 5300 88 116 UW‘— LEVER 1 
34 90752 V-11)9"9'.97° 25(7"55)9> BALL GRIP 25(BLACK) 1 
35 5310 88 113-1 D1,71,  SHAFT 1 
36 5290 88 183 4:_ KEY 1 
37 9648051014 4/5:D" M5X10 SMALL FLUSH HEAD SCREW M5X10 5 
38 5290 88 112 iN10"— HOLDER 1 
39 5310 89 111 ,JD9 LINK 1 





numoer:  tkhen oraermg piirth, pwase . 

Na g:11411MTNak 
A.5a#/ 
4A4t/COMPONENT PARTS 

PART NAME 
Na (MR 

o'ty 
40 9660060014 t9h M6 HEXAGON NUT M6 6 
41 9710060008 AN'V,"h" M6 SPRING WASHER M6 6 
42 5290 37 613 BEVEL GEAR 1 
43 5290 88 133 Dt7h SHAFT 1 
44 5290 37 614 GEAR 1 
45 9670062008 V7Vh*Nlih M6X20 HEXAGON SOCKET BOLT M6X20 4 
46 5290 88 180 "Y GEAR 1 
47 5290 88 131 7'")D2 BUSHING 1 
48 5290 88 115 RATCHET WHEEL 
49 5290 88 114 hL CAM 
50 5290 88 151 59 1-" STUD 
51 5290 51 083 7,7011:J9'' SPRING 
52 5290 51 082 t9 V”),  PAWL 
53 5290 88 144-1 WORM WHEEL 
54 90603 CE- 11D9" CE-12 CE—RING CE-12 
55 9410502508 A7° 117,9"t°D 5X25 SPRING PIN 5X25 
56 5290 88 143 )33- COLLAR 1 
57 5290 29 210 7N".9D2 BUSHING 1 
58 9642051014 t'\"DV-.)" M5X10 SMALL PAN—HEAD SCREW M5X10 4 
59 5290 89 135 730 5.9 SPROCKET 1 
60 9410403208 A7°IlD9"t °) 4X32 SPRING PIN 4X32 1 
61 9410302008 77° 1J:72"t°7) 3X20 SPRING PIN 3X20 
62 5310 89 134-2 97a(9"-99"I,—) KNOB(DARK GRAY) 
63 5310 89 133-3 V7E.:(3"-99"D—) KNOB(DARK GRAY) 
64 5290 89 120 LEVER 
65 5290 89 148 )35— COLLAR 
66 5290 89 131-2 Dt7F SHAFT 1 
70 5290 89 112 7"VD2 BUSHING 
74 5290 88 191-3 D1,7h SHAFT 
75 5290 82 1 62 7'"VD2 BUSHING 
76 5310 89 149 hW". COVER 
77 5290 89 129 /35- COLLAR 
78 5300 12 224 701)-1.. PLATE 
79 9410402808 A7° U.D9N't ° D 4X28 SPRING PIN 4X28 
80 5290 29 315 h)035— LOCK COLLAR 
81 5310 88 161-2 ADFNIAD51.“9"-99—) HANDLE BODY(DARK GRAY) 
82 5310 37 815-1 7 0 D—h(5"-99"D—) PLATE(DARK GRAY) 
83 5310 37 820 nD1'Nl)(5"-99'‘D-) HANDLE(DARK GRAY) 
84 5290 88 1 92-2 GEAR 
85 9410402208 7,7°IlD9"t° D 4X22 SPRING PIN 4X22 1 
86 5290 29 311 WASHER 
87 9410252208 7,7° IlD9"t° D 2.5X22 SPRING PIN 2.5X22 









a a, 





Na :11 -1a4AUTzTNaNa 41244/COMPONENT PARTS 
 

1

!
1

,

(I
ART NAME 151R 

0 'ty 
5310 89 225Z-4 /.(F"W'-fl" ASSY SIDE GUIDE ASSY 1 

2,3 
5310 89 226Z-3 /.0."1r'.ft-" ASSY SIDE GUIDE ASSY 1 

2,30 
1 5290 44 241 V7Z KNOB 1 
2 5290 37 513-1 7"VD2 BUSHING 4 
3 5310 89 225-4 -1-0"/3".fh" SIDE GUIDE 1 
4 9684050508 h)t D" M5X5 SET SCREW M5X5 5 
5 5290 29 315 h)th5- LOCK COLLAR 1 
6 5290 89 323-3 1"7, BOSS 1 
7 5290 33 122 11" 1J SPRING STUD 1 
8 5290 89 325-1 77°11D9" SPRING 1 
9 9660060014 tVF M6 HEXAGON NUT M6 2 
10 9684062508 h)t !"v " M6X25 SET SCREW M6X25 1 
11 9721100008 E- 11D9" E-10 E-RING E-10 3 
1 2 5290 29 311 9VD1,- WASHER 2 
13 5310 89 311 D1,7t. SHAFT 1 
14 5290 89 224 7,7°I1D9N` SPRING 1 
15 9648051014 /53,D" M5X10 SMALL FLUSH' HEAD SCREW M5X10 2 
16 5321 29 220-1 7"VD2 BUSHING 1 
17 5290 32 141 V7Z KNOB 1 
18 90607 CE- 1JD9" CE-18 CE-RING CE-18 1 
19 5290 89 227-1 7N")D2 BUSHING 1 
20 5310 89 320 70DF1i"-fh" FRONT GUIDE 1 
21 9642051614 t1"3D" M5X16 SMALL PAN-HEAD SCREW M5X16 3 
22 9710050008 VVP'h" M5 SPRING WASHER M5 5 
23 5290 89 222 T`VD/ BUSHING 1 
24 5290 89 221-1 7'`VD1 BUSHING 1 
25 9670061208 V”F*4)h M6X12 HEXAGON SOCKET BOLT M6X12 2 
26 9710060008 VVP'13'N M6 SPRING WASHER M6 2 
27 5290 89 324 11" V3 SPRING STUD 1 
28 9642051014 t'V'W-)" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
29 5310 89 411 75- STAY 1 
30 5310 89 226-3 /-fh'sir"fh'N SIDE GUIDE 1 
31 5310 89 412-3 V-fh" GUIDE 1 
32 5310 89 223 D1,71- SHAFT 1 
33 5290 89 228 7059, PLUG 1 
34 5322 89 421 7-f-5-V- FEELER BAR 1 
35 9410302508 7,7°9 -..)”t°D 3X25 SPRING PIN 3X25 2 
36 90601 CE-gD9" CE-8 CE-RING CE-8 2 
37 5300 75 112 to D  PIN 2 
38 5290 89 422 -::Ps SCREW 1 
39 5300 59 134 h)035- LOCK COLLAR 1 
40 5290 89 423-1 73°1W" SPRING 1 
41 9642031614 t'\"DD" M3X16 SMALL PAN-HEAD SCREW M3X16 2 
42 9716030014 t5”))"* M3 PLAIN WASHER M3 2 
43 5341 89 422 7''5rVh BRACKET 1 
44 98304004 7-f9o7,-C” VX-5247-1A2 MICRO SWITCH VX-5247-1A2 1 
46 9670051608 ')7V1-;ti"11,1- M5X16 HEXAGON SOCKET BOLT M5X16 2 
47 5341 89 423 7"5”h BRACKET 1 
48 9710030008 VV/"W' M3 SPRING WASHER M3 2 

147 





1  





NE 
tvi-t-g- /SET Na 
B t.9•/ PART Na 

/ 
4 / COMPONENT 

PART NAME 
PARTS Na 

gR 
Crty 

1 90802 TI-D RS35-1 46P CHAIN RS35-1 46P 1 
3 5310 89 1 51-1 STAY 1 
4 5290 89 153 70 D-F PLATE 1 
5 9648041014 /53D" M4X10 SMALL FLUSH HEAD SCREW M4X10 6 
6 5290 89 143 7"TD1 BUSHING 2 
7 9710050008 evIwIrs M5 SPRING WASHER M5 4 
8 9642051014 M5X10 SMALL PAN-HEAD SCREW M5X10 4 
9 5290 89 142 A70 o)F SPROCKET 1 

10 9684050508 F D" M5X5 SET SCREW M5X5 5 
11 5310 89 141 SHAFT 1 
1 2 5290 89 145 T'”Vh BRACKET 1 
13 5290 89 147 WNV9/r"W' BACK GUIDE 1 
1 4 9648051014 M5X10 SMALL FLUSH HEAD SCREW M5X10 8 
1 5 5290 89 146-2 AN"59h".0." BACK GUIDE 2 
16 9648061214 M6X12 SMALL FLUSH HEAD SCREW M6X12 2 
1 7 5310 89 138 A5- STAY 1 
18 5290 89 1 44-3 5')9 RACK 1 
1 9 9684060608 h E," M6X6 SET SCREW M6X6 1 
20 5290 89 139-1 5V9*11/9 - RACK HOLDER 1 
21 5290 29 314 h)035- LOCK COLLAR 1 
22 5290 89 152-1 GUIDE 3 
25 90630 A1-57°t°D SSP-8 SNAP PIN SSP-8 1 
26 5341 89 138-1 70 1.) -1, PLATE 1 
27 9670051001 V75h7NNI,F M5X10 HEXAGON SOCKET BOLT M5X10 2 
28 9410401008 A7°11D7"t°D 4X10 SPRING PIN 4X10 1 



. 



i 





/SET Na Na At -9'i PART Na NUIVg-/ COMPONENT PARTS 
PART NAME 
Na 

OV 
O'tY 

1 5290 74 063 'f)D"7-51- INK VOLUME SCALE 1 
2 5290 74 066 51'11) LABEL 1 
3 90810 W"f)t-'\3D" M6X8 SMALL BINDING SCREW M6X8 2 
4 5322 74 084 51"11) LABEL 1 
5 90811 11'"(DF"D.D" M6X16 SCREW M6X16 2 
8 9642041014 1-1"3D" M4X10 SMALL PAN—HEAD SCREW M4X10 6 

CED3') FOR CE SPEC. 
10 5290 74 056 51\4) LABEL 1 
12 5290 74 059 51\4) LABEL 1 
13 5290 74 061 51"11) LABEL 1 
1 4 5322 74 037 519) LABEL 1 
1 5 5322 74 058 -(7)D"7-51— INDICATOR 1 
1 6 5323 71 552 hA"—(9"-99"1)—) COVER(DARK GRAY) 1 
16 5323 72 085-1 13 "— COVER 1 
17 5323 71 510 bA"—(5/"-99"D—) COVER(DARK GRAY) 1 
17 5323 74 1 30 hA"— COVER 1 
1 8 9710050008 A"*/\'h" M5 SPRING WASHER M5 32 
1 9 9642053014 M5X30 SMALL PAN—HEAD SCREW M5X30 27 
20 90651 GS—U.7)9" GS-6 GS—RING GS-6 4 
22 5290 73 081 COVER 1 
23 5323 71 551 hA"—(51"-99"1)—) COVER(DARK GRAY) 1 
23 5323 72 011-1 COVER 1 
24 5323 71 040 MD/3V— DELIVERY COVER 1 
24 5323 71 540 A-fEJ/I/1"—(5.f1-9"D—) DELIVERY COVER(LIGHT GRAY) 1 
25 9642051014 J-1"3D" M5X10 SMALL PAN—HEAD SCREW M5X10 12 
26 9710040008 A"V,"t" M4 SPRING WASHER M4 3 
27 9660040014 ”1- M4 HEXAGON NUT M4 9 
28 5290 74 051 51"lb LABEL 
29 5323 71 530 COVER(DARK GRAY) 
29 5323 72 050-1 hA"- COVER 
30 5290 74 052 51"11) LABEL 
31 5290 74 053 31\4) LABEL 
32 5290 74 054 51\4 LABEL 
39 5322 74 071 -IDD"h"-9- INDICATOR 
40 5322 73 060-1 41"7/)A"— GEAR COVER 
41 5322 73 020-4 tA"— COVER 
42 5290 73 030-3 COVER 
43 5323 71 610 COVER(DARK GRAY) 
43 5323 74 230 tA"— COVER 
44 5323 71 620 COVER(DARK GRAY) 
44 5323 72 040-1 /3/1"— COVER 1 
45 5323 71 651 COVER(DARK GRAY) 1 
45 5323 72 031-2 h11"— COVER 1 
46 5295 73 071-1 hA"— COVER 1 
47 5323 71 111 hA"— COVER 1 
47 5323 71 553 tA"—(5.fh9"1)—) COVER(LIGHT GRAY) 1 
48 5300 74 068 51"lb LABEL 1 
49 5323 71 211-2 BASE COVER 1 
49 5323 71 653 1"—AbA"—(5-fh9"D—) BASE COVER(LIGHT GRAY) 1 
50 5300 74 069 51"11, LABEL 1 
51 5323 71 630 131\"— (S"-9"L—) COVER(DARK GRAY) 1 
51 5323 72 060-1 hA"— COVER 1 
52 5295 75 016 AhVA

°— STOPPER 2 
54 98804 $-10°52" DP-875 HOLE PLUG DP-875 1 
57 5323 71 652 13A"—(9"-99"1.)—) COVER(DARK GRAY) 1 
57 5323 72 086-2 tA"- COVER 1 
58 5290 74 062 51'11) LABEL 1 
59 99939 t-10°59" DP-1375 HOLE PLUG DP-1375 1 
60 95146 $-10

°59" HOLE PLUG 1 

1 





1 numer. When vraering parts, piease ,niorm us ol tee press sur,a, 

• a:.avalE
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 -rNaNa atiM#' 
matt/compoNENT PARTS 

 
w
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ART NAME gkc 
Sty 

53 9642041007 I-N"DD" M4X10 SMALL PAN—HEAD SCREW M4X10 6 
54 5323 89 649 tW"- COVER 1 
55 9642040607 1-N'DD" M4X6 SMALL PAN—HEAD SCREW M4X6 2 
56 5290 61 633 300MM GROUND WIRE 300MM 2 

CED37 FOR CE SPEC. 
58 90643 W:44P'1j" B5 TOOTHED LOCK WASHER B5 8 

CED2') FOR CE SPEC. 
59 9642041014 J-1'sDEP' M4X10 SMALL PAN—HEAD SCREW M4X10 2 

CEDB') FOR CE SPEC. 
60 9660040014 J".9h M4 HEXAGON NUT M4 4 

CED2,) FOR CE SPEC. 
61 5310 32 119 o-51 U—AT-- ROTARY STAY 1 
62 5300 54 332 .135- COLLAR 2 
63 5323 89 681 7"55-Vh BRACKET 1 
64 9642041207 :!P` M4X12 SMALL PAN—HEAD SCREW M4X12 2 
65 9648051614 /5M.)" M5X16 SMALL FLUSH HEAD SCREW M5X16 2 
66 5290 74 084 51N1)(I-.(3") LABEL(ENGLISH) 1 
66 5290 74 094 5"\Nli(zir:)3") LABEL(JAPANESE) 1 
67 5290 74 202 ti,.ft3')D's5"\Nli(120KG) LABEL(120KG) 1 





IN A#- 1 
PART NUMBER INDEX 

I 





uo 1r •• 
P ART Na SECTION Na Na  

1-1F, LW EV 

P ART Na SECTION Na Na P ART Na SECT ION Na No 

5290 11 152 5323Z 540 23 5290 21 813 5323Z 210 73 5290 25 508 5323Z 250 67 
5290 13 111 5323Z 110 10 5290 21 814 53232 210 74 5290 25 509 53232 250 70 
5290 1 4 111 5323Z 880 19 5290 21 815 5323Z 210 75 5290 25 510-1 5323Z 250 64 
5290 14 1 20 53232 110 13 5290 21 816 5323Z 210 76 5290 25 512 5323Z 250 75 
5290 16 111-1 5323Z 1 70 4 5290 21 820 5323Z 210 77 5290 25 521 53232 250 63 
5290 16 112-1 5323Z 1 70 4 5290 21 824 53232 210 78 5290 25 522 53232 250 56 
5290 16 200-4 53232 1 70 5290 21 831-1 5323Z 210 79 5290 25 523 53232 250 54 
5290 16 212 53232 1 70 9 5290 21 841 53232 210 80 5290 25 524-1 53232 250 53 
5290 16 215-1 5323Z 1 70 48 5290 22 110-2 5323Z 210 55 5290 25 525 5323Z 250 39 
5290 16 226 5323Z 1 70 67 5290 22 1 21 5323Z 210 61 5290 25 526 53232 250 58 
5290 16 311 53232 1 70 37 5290 22 121 53232 220 6 5290 25 527 53232 210 67 
5290 16 312 5323Z 1 70 43 5290 22 1 41 5323Z 210 95 5290 26 112 5323Z 370 75 
5290 1 6 313 5323Z 1 70 40 5290 22 1 41 53232 220 35 5290 26 1 22-1 53202 260 29 
5290 16 314 5323Z 1 70 42 5290 22 1 42 5323Z 220 3 5290 26 1 24 53202 260 34 
5290 16 315 5323Z 1 70 39 5290 22 150-2 5323Z 220 2 5290 26 1 24 53202 870 22 
5290 16 316 53232 1 70 41 5290 22 161 53232 210 56 5290 26 211 53202 260 37 
5290 16 411 5323Z 1 70 47 5290 22 161 5323Z 220 1 5290 26 212 53202 260 39 
5290 16 412-1 5323Z 1 70 30 5290 22 210 5323Z 210 1 0 5290 26 213 53202 260 43 
5290 16 413 5323Z 170 34 5290 22 210 5323Z 220 20 5290 26 216 53202 260 40 
5290 16 414 53232 1 70 33 5290 22 221 5323Z 210 13 5290 26 221 53202 260 24 
5290 16 416-1 5323Z 1 70 73 5290 22 221 5323Z 220 17 5290 26 222 53202 260 22 
5290 16 417 53232 1 70 63 5290 22 222 5323Z 210 12 5290 26 223 53202 260 21 
5290 16 418 5323Z 170 62 5290 22 222 5323Z 220 1 6 5290 26 224 53202 260 23 
5290 16 419 5323Z 1 70 72 5290 22 223 5323Z 210 15 5290 29 112-5 5323Z 295 1 
5290 16 421 5323Z 170 1 0 5290 22 223 53232 220 1 3 5290 29 1122-5 53232 295 
5290 17 111 5323Z 1 70 52 5290 22 224 5323Z 210 70 5290 29 113-4 53232 295 5 
5290 17 112 5323Z 170 51 5290 22 224 53232 220 1 5 5290 29 114 53222 290 5 
5290 17 113 5323Z 1 70 59 5290 22 314 5323Z 220 45 5290 29 114 53232 295 3 
5290 17 113 53232 860 40 5290 22 315 53232 220 47 5290 29 115 53222 290 1 0 
5290 17 114 53232 1 70 58 5290 22 318 53232 250 15 5290 29 115 5323Z 295 9 
5290 17 114 5323Z 860 41 5290 22 318 53232 516 25 5290 29 116 5322Z 290 17 
5290 17 115 53232 1 70 57 5290 22 318 5323Z 520 28 5290 29 116 53232 295 1 4 
5290 17 115 53232 320 109 5290 22 320 53232 220 49 5290 29 210 53202 330 60 
5290 17 115 5323Z 860 42 5290 22 330 5323Z 220 50 5290 29 210 53232 370 58 
5290 17 117 53232 1 70 54 5290 22 412 53232 540 1 4 5290 29 210 53232 512 37 
5290 17 117 53232 320 111 5290 22 420-1 5323Z 210 8 5290 29 210 53232 890 57 
5290 17 117 5323Z 860 44 5290 22 430-1 53232 220 39 5290 29 220-1 5323Z 360 2 
5290 1 7 119 5323Z 1 70 61 5290 23 112 5322Z 230 1 6 5290 29 220-1 5323Z 510 42 
5290 17 1 20-1 5323Z 1 70 21 5290 23 112 5323Z 240 61 5290 29 311 53102 892 1 2 
5290 17 126 53232 1 70 70 5290 23 112 5323Z 540 43 5290 29 311 53202 330 20 
5290 17 1 27 5320Z 330 74 5290 23 113 5320Z 870 9 5290 29 311 5320Z 350 19 
5290 17 1 27 5323Z 1 70 1 5 5290 23 113 5323Z 250 29 5290 29 311 5323Z 210 24 
5290 21 114 53202 330 73 5290 23 115 53222 230 1 9 5290 29 311 53232 220 31 
5290 21 121 53202 330 8 5290 23 115 53232 540 31 5290 29 311 53232 250 92 
5290 21 1 23 53202 330 16 5290 23 116-1 53222 230 24 5290 29 311 53232 360 54 
5290 21 1 23 5320Z 350 1 4 5290 23 116-1 53232 540 46 5290 29 311 53232 370 2 
5290 21 1 43-1 53202 330 1 4 5290 23 117 53222 230 25 5290 29 311 53232 380 63 
5290 21 161 53202 330 38 5290 23 1 22 5322Z 230 8 5290 29 311 5323Z 510 63 
5290 21 161 5323Z 520 1 6 5290 23 1 23 53222 230 9 5290 29 311 53232 530 67 
5290 21 164-1 5323Z 370 33 5290 23 220 53222 230 10 5290 29 311 53232 890 86 
5290 21 212 5323Z 512 32 5290 23 231 53222 230 30 5290 29 312 52902 340 27 
5290 21 313 53232 210 62 5290 23 234 53222 230 1 5290 29 312 5310Z 841 29 
5290 21 315 5323Z 210 33 5290 23 235 5322Z 230 13 5290 29 312 5320Z 330 1 3 
5290 21 316 5323Z 520 1 0 5290 23 236 53222 230 1 2 5290 29 312 5323Z 250 71 
5290 21 410 53237 210 54 5290 23 311 53222 230 28 5290 29 312 53232 320 36 
5290 21 510 53232 210 31 5290 24 118 5323Z 610 75 5290 29 312 53232 370 1 0 
5290 21 521 53232 210 32 5290 24 118 5323Z 612 82 5290 29 312 53232 380 20 
5290 21 521 5323Z 380 39 5290 24 126 53232 250 25 5290 29 312 53232 540 81 
5290 21 522 53232 210 52 5290 24 126 5323Z 860 28 5290 29 313 53232 210 53 
5290 21 610 53232 210 25 5290 24 127 5322Z 230 1 4 5290 29 313 53232 240 32 
5290 21 610 5323Z 220 27 5290 24 127 5323Z 240 63 5290 29 313 53232 370 1 4 
5290 21 6102 5323Z 210 5290 24 1 27 5323Z 540 45 5290 29 313 53232 380 52 
5290 21 610Z 53232 220 5290 24 233 5323Z 240 85 5290 29 313 53232 514 35 
5290 21 612 53232 210 26 5290 24 234 5323Z 240 13 5290 29 314 53202 330 47 
5290 21 612 53232 220 30 5290 24 251 53232 240 35 5290 29 314 53202 894 21 
5290 21 612 53232 250 46 5290 24 252 , 53232 240 42 5290 29 314 53232 520 35 
5290 21 612 5323Z 370 51 5290 24 253 53232 240 46 5290 29 315 5310Z 892 5 
5290 21 621 53232 220 33 5290 25 113 5323Z 250 77 5290 29 315 53222 230 2 
5290 21 622 5323Z 220 21 5290 25 114 5323Z 250 11 5290 29 315 53232 240 38 
5290 21 623-1 53102 841 9 5290 25 115 53202 260 27 5290 29 315 53232 360 1 4 
5290 21 623-1 53232 210 21 5290 25 211 5323Z 250 78 5290 29 315 53232 510 48 
5290 21 623-1 53232 220 26 5290 25 212 5323Z 250 79 5290 29 315 53232 512 25 
5290 21 630 5323Z 220 25 5290 25 216 53232 250 81 5290 29 315 5323Z 518 12 
5290 21 641 53232 220 53 5290 25 502 5323Z 250 47 5290 29 315 53232 530 1 
5290 21 641 5323Z 370 31 5290 25 502Z 5323Z 250 5290 29 315 53232 540 74 
5290 21 641 5323Z 540 2 5290 25 503-1 53232 250 51 5290 29 315 53232 890 80 
5290 21 643 5320Z 330 69 5290 25 504-1 53232 250 48 5290 29 316 53232 210 3 
5290 21 643 5323Z 220 24 5290 25 505-1 53232 250 68 5290 29 316 5323Z 220 36 
5290 21 712 53232 210 22 5290 25 5052-1 53232 250 5290 29 317 5323Z 516 37 
5290 21 811 53232 210 71 5290 25 506-1 53232 250 44 5290 31 112 53232 310 19 
5290 21 812 53232 210 72 5290 25 507-3 53232 250 73 5290 31 116 53232 310 8 
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P AR T Na SECTION M — P ART Na SECTION Na 
LILL 

P ART Na SECTION Na 

5290 31 116 53232 880 44 5290 33 453-1 5320Z 330 23 5290 37 433 5323Z 370 43 
5290 31 117 5323Z 310 11 5290 33 454 5320Z 330 71 5290 37 433 53232 510 40 
5290 31 117 53232 880 48 5290 33 455 53202 330 27 5290 37 434-1 53202 330 37 
5290 31 118-1 53232 310 20 5290 33 511 53232 380 67 5290 37 434-1 53232 370 41 
5290 31 122 53102 312 12 5290 33 512 5323Z 380 65 5290 37 513-1 53102 892 2 
5290 31 122 5323Z 310 25 5290 33 513 5323Z 380 64 5290 37 513-1 53202 350 17 
5290 31 151-1 5323Z 650 20 5290 33 514-1 5323Z 360 3 5290 37 610 53232 370 
5290 31 152-1 5323Z 650 19 5290 33 514-1 5323Z 380 70 5290 37 611 53232 370 67 
5290 31 153-1 53232 650 18 5290 33 515 53232 210 98 5290 37 612 53232 370 64 
5290 31 212 5323Z 310 24 5290 33 515 5323Z 380 66 5290 37 613 53232 370 68 
5290 31 213 53232 110 19 5290 33 520 5323Z 380 72 5290 37 613 53232 890 42 
5290 31 213 5323Z 310 6 5290 33 531 5323Z 380 76 5290 37 614 53232 370 66 
5290 31 213Z 5323Z 310 5290 33 532 53232 380 75 5290 37 614 53232 890 44 
5290 31 214 5323Z 110 20 5290 33 533 5323Z 380 74 5290 37 712 53222 370 61 
5290 31 214 5323Z 310 7 5290 33 534 5323Z 380 73 5290 37 713 5323Z 370 85 
5290 31 216 53232 110 16 5290 33 534 5323Z 540 79 5290 37 721 53232 370 56 
5290 31 217 5323Z 110 23 5290 33 536 5323Z 380 60 5290 37 722 53232 370 55 
5290 32 112 5323Z 320 57 5290 33 537 5323Z 380 49 5290 37 814 5323Z 370 49 
5290 32 113 5323Z 320 70 5290 33 554-1 5323Z 380 48 5290 37 814 53232 890 21 
5290 32 114 53232 320 68 5290 33 555 5323Z 380 56 5290 38 110 5323Z 370 11 
5290 32 115 5323Z 320 58 5290 33 562 5323Z 380 34 5290 38 1102 5323Z 370 
5290 32 117 53232 320 69 5290 34 110 5320Z 330 17 5290 38 121 5323Z 370 12 
5290 32 117 53232 860 32 5290 34 121 5320Z 330 18 5290 38 121 53232 380 19 
5290 32 121 5323Z 320 71 5290 34 130 53202 330 36 5290 38 122 53232 370 13 
5290 32 122 53232 320 72 5290 34 141-1 5320Z 330 35 5290 38 130 5323Z 370 16 
5290 32 123-1 5323Z 320 63 5290 34 142 53202 330 33 5290 38 141-1 53232 210 63 
5290 32 125 5323Z 320 62 5290 34 151 5320Z 330 41 5290 38 141-1 53232 370 15 
5290 32 126 5323Z 320 61 5290 34 152-1 5320Z 330 40 5290 38 142 53232 370 19 
5290 32 141 53102 892 17 5290 34 152-1 53232 170 14 5290 38 210-1 5323Z 380 18 
5290 32 141 5323Z 320 55 5290 34 153 5320Z 330 44 5290 38 2102-1 5323Z 380 
5290 32 211-2 5323Z 320 54 5290 35 110 5320Z 350 18 5290 38 220-1 53232 380 14 
5290 32 212-3 5323Z 320 76 5290 35 110Z 5320Z 350 5290 38 231 53232 380 13 
5290 32 213 5310Z 841 24 5290 35 113 5323Z 750 50 5290 38 232 53232 380 16 
5290 22 213 53232 320 80 5290 35 131-1 5323Z 240 30 5290 38 233 5323Z 380 25 
5290 32 214 53232 320 81 5290 35 131-1 5323Z 540 40 5290 38 235 53232 518 45 
5290 32 216 5323Z 320 79 5290 35 133 5320Z 350 8 5290 38 235 53232 530 39 
5290 32 217 5323Z 320 84 5290 35 134 5320Z 350 4 5290 38 236 53232 380 29. 
5290 32 310 53232 320 78 5290 35 135 5320Z 350 2 5290 38 236 5323Z 380 23 
5290 32 313 5323Z 320 TT 5290 35 136-1 5320Z 350 13 5290 38 310-1 5323Z 380 3 
5290 32 420-4 5323Z 320 5290 36 111 5323Z 360 52 5290 38 321 53232 380 6 
5290 32 422-2 53232 320 85 5290 36 111Z 5323Z 360 5290 38 322-2 53232 380 12 
5290 32 426-1 5323Z 320 86 5290 36 112-1 5323Z 360 50 5290 38 330 53232 380 8 
5290 32 429-1 5323Z 320 4 5290 36 211 53232 360 39 5290 38 341 5323Z 380 9 
5290 32 430-4 53232 320 5290 36 212 53232 360 45 5290 43 121 5290Z 340 20 
5290 32 432-2 5323Z 320 87 5290 36 214 5323Z 360 41 5290 44 241 5310Z 892 1 
5290 32 439-1 53232 320 7 5290 36 312-3 5323Z 360 9 5290 51 017 5323Z 510 83 
5290 32 440-2 5323Z 320 6 5290 36 313-2 5323Z 360 12 5290 51 042-2 53222 510 14 
5290 32 451-1 5323Z 320 3 5290 36 321 5323Z 360 16 5290 51 0422-2 53232 510 
5290 32 452 5320Z 820 46 5290 36 351 5323Z 360 7 5290 51 043 53232 510 15 
5290 32 454 5323Z 380 1 5290 36 353 53232 360 18 5290 51 043 53232 514 28 
5290 32 531 5323Z 320 27 5290 36 354-1 5323Z 360 17 5290 51 047 5323Z 510 85 
5290 32 532-1 5323Z 320 12 5290 36 355-1 5323Z 360 15 5290 51 048 53232 510 86 
5290 32 533-3 5323Z 320 13 5290 36 411 5323Z 360 62 5290 51 049 53232 510 98 
5290 33 110 5320Z 330 63 5290 37 110-1 5323Z 370 3 5290 51 051-1 5323Z 510 32 
5290 33 1102 5320Z 330 5290 37 110Z-1 53232 370 5290 51 052-1 53232 510 7 
5290 33 121 53202 330 64 5290 37 121 5323Z 360 53 5290 51 063-1 5323Z 510 29 
5290 33 122 5310Z 892 7 5290 37 122 53232 370 5 5290 51 063-1 53232 890 32 
5290 33 122 5320Z 330 65 5290 37 123 52902 340 5 5290 51 064 53232 510 27 
5290 33 130 5320Z 330 66 5290 37 123 5320Z 330 24 5290 51 064 53232 890 30 
5290 33 141 53202 330 68 5290 37 123 53232 370 . 4 5290 51 070 53232 510 28 
5290 33 142-1 5320Z 330 70 5290 37 130 5323Z 370 9 5290 51 070 5323Z 890 31 
5290 33 143 53202 330 2 5290 37 140 53232 370 30 5290 51 081-1 5323Z 510 
5290 33 212-1 53202 330 67 5290 37 151-1 53232 370 29 5290 51 082 53232 510 33 
5290 33 213-1 53202 330 59 5290 37 210 5323Z 370 44 5290 51 082 5323Z 890 52 
5290 33 2132-1 53202 330 5290 37 230-1 5323Z 370 36 5290 51 083 53232 510 34 
5290 33 214 5320Z 330 48 5290 37 2302-1 5323Z 370 5290 51 083 5323Z 890 51 
5290 33 214 53232 510 23 5290 37 232 5323Z 370 38 5290 51 112-2 53232 510 49 
5290 33 215-1 53202 330 56 5290 37 233-1 5323Z 370 37 5290 51 120-3 53232 510 45 
5290 33 2152-1 5320Z 330 5290 37 240-1 53232 370 27 5290 51 122 53232 510 43 
5290 33 230-2 53202 330 25 5290 37 251-1 53232 370 28 5290 51 123-1 53232 510 41 
5290 33 311 53202 330 58 5290 37 300-1 5323Z 370 5290 51 123-1 53232 516 1 
5290 33 312 ' 5320Z 330 49 5290 37 3002-1 5323Z 370 5290 51 123-1 53232 520 17 
5290 33 313 5320Z 330 50 5290 37 310-2 5323Z 370 26 5290 51 131-2 53232 510 47 
5290 33 314 5320Z 330 57 5290 37 314 5323Z 370 20 5290 51 133 5323Z 510 38 
5290 33 410 5320Z 330 62 5290 37 320-1 5323Z 370 24 5290 51 134 53232 510 54 
5290 33 410Z 5320Z 330 5290 37 332 53232 370 23 5290 51 135 5323Z 510 37 
5290 33 420 53202 330 a 5290 37 411 5323Z 370 79 5290 51 212-3 5323Z 512 35 
5290 33 431 5320Z 330 45 5290 37 412 5323Z 370 78 5290 51 213-2 53232 512 38 
5290 33 440 53202 330 22 5290 37 421-1 5323Z 370 35 5290 51 231-1 53232 512 34 
5290 33 4402 53202 330 5290 37 431 5323Z 370 42 5290 51 232-1 5323Z 512 33 
5290 33 452 5320Z 330 29 5290 37 432 5323Z 370 40 5290 51 2322-1 5323Z 512 





OP 00 fir 
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P ART Na SECTION Na P ART Na SECTION Na 

5290 51 312 53232 510 60 5290 52 423-1 5323Z 510 101 5290 74 074 53232 896 48 
5290 51 321 5323Z 510 65 5290 52 523 5323Z 514 3 5290 74 082-1 5323Z 518 57 
5290 51 321Z 5323Z 510 5290 52 531 5323Z 514 1 7 5290 74 082-1 53232 750 47 
5290 51 322 53232 510 64 5290 52 532 53232 514 2 5290 74 082-1 5323Z 896 47 
5290 51 323 5323Z 510 66 5290 52 533 53232 514 19 5290 74 083-2 53232 700 67 
5290 51 412 53232 514 42 5290 52 534 5323Z 514 24 5290 74 083-2 5323Z 896 49 
5290 51 413 53232 514 11 5290 52 535 5323Z 514 9 5290 74 084 5323Z 700 74 
5290 51 414 5323Z 514 30 5290 52 536-1 53232 514 1 0 5290 74 084 5323Z 752 18 
5290 51 423 5323Z 514 26 5290 53 255 5323Z 530 81 5290 74 084 5323Z 896 66 
5290 51 424-1 5323Z 514 37 5290 53 336 53232 530 4 5290 74 087-2 53232 700 66 
5290 51 425-1 53232 514 39 5290 54 115 5323Z 540 34 5290 74 091 53232 700 66 
5290 51 426-1 5323Z 514 38 5290 54 117 5323Z 540 36 5290 .74 092 53232 518 57 
5290 51 427 5323Z 514 33 5290 54 325 5323Z 540 50 5290 74 092 53232 750 47 
5290 51 429 5323Z 514 43 5290 54 338 5310Z 841 1 6 5290 74 092 53232 896 47 
5290 51 432 53232 512 43 5290 54 413 5323Z 540 39 5290 74 093 53232 700 67 
5290 51 433 53232 512 44 5290 54 520 53232 540 17 5290 74 093 53232 896 49 
5290 51 434-1 5323Z 512 48 5290 54 522-1 53232 540 18 5290 74 094 53232 700 74 
5290 51 435 53232 512 42 5290 54 531-1 53232 540 47 5290 74 094 53232 752 1 8 
5290 51 436 5323Z 512 47 5290 54 540 53232 540 29 5290 74 094 53232 896 66 
5290 51 437-1 53232 512 45 5290 54 542-1 5323Z 540 1 5290 74 201 5323Z 700 76 
5290 51 521 5323Z 512 21 5290 54 645 5323Z 540 75 5290 74 202 53232 896 67 
5290 51 521 5323Z 518 29 5290 54 654 5323Z 540 71 5290 74 301 53232 700 78 
5290 51 522 5323Z 512 18 5290 54 667 53232 540 68 5290 74 302 53232 700 78 
5290 51 622-2 5323Z 512 6 5290 54 669-1 53232 540 33 5290 74 312 5323Z TOO 78 
5290 51 622-2 5323Z 518 21 5290 54 681-1 53232 540 61 5290 74 313 5323Z 700 78 
5290 51 623 5323Z 512 2 5290 54 682-1 5323Z 540 59 5290 74 314 53232 700 78 
5290 51 632-2 53232 512 9 5290 55 312 53232 550 7 5290 75 031 5323Z 750 1 4 
5290 51 632-2 53232 518 27 5290 55 313-1 5323Z 550 11 5290 76 023 5323Z 750 1 7 
5290 51 632-2 5323Z 530 12 5290 55 314 53232 550 2 5290 76 024 5323Z 750 1 5 
5290 51 640-2 5323Z 512 5290 61 111-10 53232 610 21 5290 82 1 62 53232 890. 75 
5290 51 640-2 5323Z 518 5290 61 112-2 5323Z 610 26 5290 82 1 85 53202 820 20 
5290 51 642-2 5323Z 512 10 5290 61 123-1 53232 610 10 5290 82 610-1 5320Z 820 40 
5290 51 642-2 5323Z 518 15 5290 61 1 23-1 5323Z 612 1 0 5290 82 620 53202 820 55 
5290 51 642-2 5323Z 530 3 5290 61 1 35-1 5323Z 612 81 5290 82 630 53202 820 41 
5290 51 650 5323Z 512 8 5290 61 135-1 5323Z TOO 73 5290 82 640 5320Z 820 54 
5290 51 650 53232 518 24 5290 61 1 36-3 53232 612 21 5290 82 660 53202 820 '37 
5290 51 722 5323Z 516 2 5290 61 1 37 5323Z 612 26 5290 83 200-1 5290Z 340 
5290 51 730-1 53232 516 9 5290 61 1 40-1 53232 610 46 5290 83 251 5323Z 834 2 
5290 51 731-1 5323Z 516 19 5290 61 1 40-1 5323Z 612 46 5290 83 252 5323Z 834 4 
5290 51 732 5323Z 516 5 5290 61 143 5323Z 610 47 5290 83 253 5323Z 834 60 
5290 51 735 53232 516 4 5290 61 1 43 53232 612 47 5290 83 254 53232 834 9 
5290 51 736 5323Z 516 11 5290 61 1 51-2 5323Z 295 1 2 5290 83 259-1 53232 834 48 
5290 51 737 5323Z 516 23 5290 61 611 5323Z 610 25 5290 83 331 53232 320 107 
5290 51 738 5323Z 516 21 5290 61 611 53232 612 25 5290 83 332 5323Z 320 108 
5290 51 740 53232 516 15 5290 61 633 5323Z 616 46 5290 83 336-1 53232 320 106 
5290 51 742 5323Z 516 1 4 5290 61 633 5323Z 700 65 5290 83 337 53232 320 105 
5290 51 744 53232 516 42 5290 61 633 5323Z 896 56 5290 83 340-1 53232 320 95 
5290 51 821-1 5323Z 516 49 5290 61 634 5323Z 612 55 5290 83 345-2 5323Z 320 96 
5290 51 822 5323Z 516 48 5290 61 732 53232 210 85 5290 83 347-1 53232 320 98 
5290 51 823 53232 516 45 5290 61 810-2 5323Z 610 69 5290 83 351 5323Z 320 92 
5290 51 830 5323Z 516 50 5290 61 810-2 5323Z 612 69 5290 83 352 5323Z 320 91 
5290 51 832 53232 516 51 5290 61 821 53232 360 TO 5290 83 353 53232 320 93 
5290 51 922-2 53232 530 9 5290 61 822 5323Z 210 81 5290 83 354 53232 320 99 
5290 52 112 5323Z 516 28 5290 61 911-3 53232 630 7 5290 83 355 53232 320 97 
5290 52 112 53232 540 3 5290 61 912-3 53232 630 8 5290 83 357 5323Z 320 113 
5290 52 114 5323Z 516 29 5290 61 916-3 53232 630 6 5290 84 300 53232 320 
5290 52 115 5323Z 516 32 5290 61 917-1 5323Z 630 9 5290 84 310 53232 320 117 
5290 52 117 5323Z 516 40 5290 61 922- 1 5322Z 683 5290 84 313 5323Z 320 118 
5290 52 119-1 5323Z 516 31 5290 61 931 5322Z 683 23 5290 84 320 53232 320 119 
5290 52 1 20 53232 516 5290 61 932 5322Z 683 24 5290 84 660 53102 841 
5290 52 1 21-1 5323Z 516 26 5290 61 933 53222 683 1 0 5290 84 660 5323Z 320 
5290 52 122-2 5323Z 516 43 5290 61 934 5322Z 683 11 5290 84 665 5323Z 320 100 
5290 52 130 5323Z 516 5290 61 941 5322Z 683 22 5290 84 666 5310Z 841 28 
5290 52 1 31 5323Z 516 39 5290 61 961-1 5322Z 683 1 5290 84 666 5323Z 320 82 
5290 52 1 31Z 53232 516 5290 61 963 5322Z 683 4 5290 84 667 5310Z 841 27 
5290 52 132-2 53232 516 38 5290 61 964-1 5322Z 683 2 5290 84 667 5323Z 320 83 
5290 52 1 40 5323Z 516 33 5290 61 966 53222 683 6 5290 84 680 5310Z 841 15 
5290 52 150 5323Z 516 41 5290 65 214 5323Z 652 4 5290 84 684 5310Z 841 2 
5290 52 212-1 5323Z 520 29 5290 73 030-3 5323Z 700 42 5290 84 685 53102 841 3 
5290 52 213-1 53232 520 25 5290 73 081 5323Z 700 22 5290 84 686 5310Z 841 10 
5290 52 231 5323Z 520 33 5290 74 051 5323Z 700 28 5290 84 688 5310Z 841 5 
5290 52 232 5323Z 520 31 5290 74 052 53232 700 30 5290 84 691 5310Z 841 18 
5290 52 233 53232 520 32 5290 74 053 53232 700 31 5290 84 692 53102 841 19 
5290 52 234 5323Z 520 46 5290 74 054 53232 700 32 5290 84 693 5310Z 841 45 
5290 52 243-1 5323Z 520 21 5290 74 056 5323Z 700 1 0 5290 84 694 53102 841 4 
5290 52 253 5323Z 540 5 5290 74 059 53232 700 12 5290 84 714 5310Z 841 22 
5290 52 255 5323Z 540 27 5290 74 061 53232 700 13 5290 84 720 53102 841 12 
5290 52 256 5323Z 540 10 5290 74 062 5323Z 700 58 5290 84 730 53102 841 39 
5290 52 422 53232 510 84 5290 74 063 53232 700 1 5290 84 734 5310Z 841 32 
5290 52 422 53232 860 2 5290 74 064 53232 700 63 5290 84 741 5310Z 841 36 
5290 52 422 5323Z 896 51 5290 74 066 53232 700 2 5290 84 742 53102 841 44 





P ART Na SECTION Na 
IlL 

PART Na SECTION Na P A R T Na SECTION Na 
La 

5290 743 5310Z 841 34 5290 89 212 5323Z 890 14 5300 641 Z 5323Z 518 
5290 744 5310Z 841 38 5290 89 213 5323Z 890 9 5300 644 5323Z 512 12 
5290 745 5310Z 841 43 5290 89 215 5323Z 890 7 5300 644 53232 518 14 
5290 746 5310Z 841 35 5290 89 216 53232 890 4 5300 250-5 5323Z 530 
5290 891 5290Z 340 13 5290 89 217 53232 890 5 5300 252-1 5323Z 530 83 
5290 893 5290Z 340 10 5290 89 217Z 5323Z 890 5300 253 5323Z 530 82 
5290 910 52902 340 7 5290 89 218-1 5323Z 890 6 5300 254-3 5323Z 530 80 
5290 920 52902 340 33 5290 89 2182-1 5323Z 890 5300 256-3 53232 530 78 
5290 930 5290Z 340 34 5290 89 219 5290Z 340 28 5300 332 5323Z 896 62 
5290 933 52902 340 32 5290 89 219 5323Z 890 2 5300 512 5323Z 540 84 
5290 940 52902 340 5290 89 221-1 53102 892 24 5300 088 52902 340 18 
5290 941 52902 340 29 5290 89 222 5310Z 892 23 5300 091 53232 518 39 
5290 942 52902 340 30 5290 89 224 53102 892 14 5300 313-1 5323Z 210 84 
5290 950 5290Z 340 23 5290 89 227-1 5310Z 892 19 5300 144 5323Z 320 37 
5290 953 52902 340 22 5290 89 228 53102 892 33 5300 513 53202 820 5 
5290 960 5290Z 340 24 5290 89 323-3 5310Z 892 6 5300 513 5323Z 530 57 
5290 963-1 52902 340 26 5290 89 324 5310Z 892 27 5300 132 53202 820 35 
5290 970 5290Z 340 17 5290 89 325-1 5310Z 892 8 5300 134 53102 892 39 
5290 980-1 52902 340 1 5290 89 422 53102 892 38 5300 839 5323Z 520 45 
5290 990 5290Z 340 6 5290 89 423-1 53102 892 40 5300 122-1 5323Z 834 76 
5290 991 5290Z 340 19 5290 89 613 5323Z 896 4 5300 415-1 53202 260 15 
5290 413 5323Z 860 27 5290 89 616 53232 860 18 5300 416 5320Z 260 4 
5290 140 5320Z 870 28 5295 61 124 5323Z 610 3 5300 068 5323Z 700 48 
5290 216 53232 860 15 5295 61 124 5323Z 612 3 5300 069 53232 700 50 
5290 315-1 53202 872 15 5295 73 071-1 5323Z 700 46 5300 016 5323Z 752 4 

5290 316-1 5320Z 872 6 5295 75 016 53232 700 52 5300 017 53232 752 3 
5290 317-1 53202 872 7 5295 75 031-1 5323Z 896 40 5300 112 5310Z 892 37 
5290 318-2 5320Z 872 19 5295 75 040 5323Z 750 10 5300 001-1 5323Z 110 24 
5290 321-1 5320Z 872 17 5295 75 064-1 5323Z 518 4 5300 160 53202 820 22 
5290 421-1 5323Z 860 3 5295 75 064-1 5323Z 750 1 5300 170 53202 820 17 
5290 422-1 5323Z 860 12 5295 76 020 53232 750 25 5300 184-1 5320Z 820 21 
5290 423-1 5323Z 860 35 5295 76 030 5323Z 750 27 5300 186 5320Z 820 18 
5290 431-2 5323Z 860 31 5295 89 631 5323Z 896 26 5300 221 5320Z 820 34 
5290 441 5323Z 860 9 5295 89 632 53232 896 27 5300 230 53202 820 24 
5290 111-1 5323Z 890 26 5295 89 634 5323Z 896 29 5300 240 5320Z 820 12 
5290 1112-1 53232 890 5295 89 643 5323Z 896 24 5300 255 5320Z 820 27 
5290 112 5323Z 890 38 5295 89 644 5323Z 896 25 5300 256 5320Z 820 25 
5290 112Z 5323Z 890 5295 89 670 5323Z 896 41 5300 257 5320Z 820 26 
5290 114 5323Z 890 49 5300 12 224 5323Z 320 51 5300 258-1 5320Z 820 28 
5290 115 5323Z 890 48 5300 12 224 5323Z 890 78 5300 259-1 53202 820 23 
5290 120 5323Z 890 29 5300 17 116 5323Z 1 70 56 5300 301 5320Z 820 1 
5290 120Z 5323Z 890 5300 17 116 5323Z 320 110 5300 520-1 53232 530 73 

5290 131 5323Z 890 47 5300 17 116 5323Z 860 43 5300 113 53222 230 27 
5290 133 53232 890 43 5300 17 118 5323Z 170 60 5300 211-10 53232 860 1 

5290 134 5323Z 890 22 5300 21 424 5323Z 210 43 5300 212-11 5323Z 860 7 
5290 142 5323Z 880 10 5300 21 424 5323Z 240 20 5300 112 53202 870 30 
5290 143 5323Z 890 56 5300 21 424 5323Z 880 7 5300 113 5320Z 870 19 
5290 144-1 5323Z 890 53 5300 22 316-1 5323Z 220 41 5300 115-2 53202 870 17 
5290 151 5323Z 890 50 5300 22 317 5323Z 220 40 5300 116-2 53202 870 24 

5290 180 5323Z 890 46 5300 26 225-2 5320Z 260 25 5300 118 5320Z 870 20 

5290 183 • 53232 890 36 5300 29 317 53232 210 48 5300 121-1 53202 870 31 

5290 190-3 53232 890 5300 32 510 5323Z 320 41 5300 122 5320Z 870 43 

5290 191-3 5323Z 890 74 5300 32 520 53232 320 43 5300 131-1 53202 870 27 

.
5290 192-2 5323Z 890 84 5300 32 550 5323Z 320 42 5300 161-1 53202 870 45 

5290 193 5323Z 890 3 5300 32 562 5323Z 320 20 5300 162 53202 870 46 
5290 194 5323Z 890 1 5300 32 563 53232 320 19 5300 212 53202 870 8 

5290 194Z 5323Z 890 5300 32 564 5323Z 320 45 5300 213-2 53202 870 5 

5290 210-2 5323Z 880 46 5300 32 5642 53232 320 5300 214-1 5320Z 870 3 
5290 220-2 5323Z 880 33 5300 32 565 5323Z 320 17 5300 311-1 5320Z 872 22 
5290 231 5323Z 880 31 5300 32 568 5323Z 320 11 5300 312-1 5320Z 872 2 
5290 232 5323Z 880 47 5300 32 569 5323Z 320 26 5300 410 5320Z 872 

5290 235 53232 880 25 5300 32 571 5323Z 320 24 5300 412 5320Z 872 1 

5290 250 53232 880 51 5300 32 572 53232 320 9 5300 424-1 5323Z 860 30 

5290 112 53232 890 70 5300 32 573 5323Z 320 38 5300 425-1 53232 860 6 

5290 120 5323Z 890 64 5300 32 573Z 5323Z 320 5300 512 5320Z 870 11 

5290 129 53232 890 77 5300 32 574 5323Z 320 34 5300 116 5323Z 890 33 

5290 130-2 5323Z 890 5300 32 575 5323Z 320 46 5300 234 5323Z 880 18 

5290 131-2 5323Z 890 66 5300 32 575Z 53232 320 5300 210 53232 890 

5290 135 5323Z 890 59 5300 32 576 5323Z 320 44 5300 214 5323Z 890 16 

5290 139-1 5320Z 894 20 5300 32 580 5323Z 320 5300 215 53232 834 1 

5290 1 42 5320Z 894 9 5300 33 561-2 5323Z 380 55 5300 512 5323Z 896 37 

5290 143 5320Z 894 6 5360 36 352 53232 360 8 5310 220-1 53232 320 48 

5290 143 53232 880 8 5300 38 234-1 5323Z 380 28 5310 223-1 5323Z 320 49 

5290 1 44-3 5320Z 894 18 5300 45 243 5323Z 510 100 5310 123 5323Z 170 17 
5290 1 45 5320Z 894 12 5300 51 150-1 5323Z 510 58 5310 124 5323Z 170 69 

5290 146-2 5320Z 894 15 5300 51 160 53232 520 1 5310 125 5323Z 170 36 

5290 147 5320Z 894 13 5300 51 633-2 5323Z 512 7 5310 300 53232 220 

5290 148 53232 890 65 5300 51 633-2 5323Z 518 23 5310 311 5323Z 220 46 

5290 152-1 5320Z 894 22 5300 51 641-1 53232 512 13 5310 313-1 53232 220 43 

5290 153 5320Z 894 4 5300 51 641-1 53232 518 16 5310 114 53222 230 21 

5290 211 5323Z 890 12 5300 51 641Z 5323Z 512 5310 121-1 5322Z 230 22 





P ART Na SECTION Na A K 1 Na J L1,1. t-U 8 IC 

5310 23 1 212-1 53222 230 5310 52 292 5323Z 520 14 5310.  89 151-1 53202 894 3 

5310 23 210 5322Z 230 5310 52 293 5323Z 520 1 1 5310 89 223 5310Z 892 32 

5310 23 211 53222 230 4 5310 52 500-4 53232 514 5310 89 225-4 5310Z 892 3 

5310 24 211 53232 240 40 5310 52 510-1 53232 514 5 5310 89 225Z-4 5310Z 892 

5310 24 236 5323Z 240 89 5310 52 521 5323Z 514 7 5310 89 226-3 5310Z 892 30 

5310 25 528 5323Z 210 68 5310 52 523 53232 514 6 5310 89 2262-3 5310Z 892 

5310 25 529 5323Z 210 45 5310 54 114 53232 540 20 5310 89 311 5310Z 892 13 

5310 26 120-1 53202 260 5310 55 311 5323Z 550 5 5310 89 320 53102 892 20 

5310 26 121-1 5320Z 260 33 5310 55 315 53232 550 4 5310 89 411 53102 892 29 

5310 29 232 53222 290 11 5310 55 317 53232 550 21 5310 89 412-3 53102 892 31 

5310 29 233 5322Z 290 5310 55 318-3 5323Z 510 96 5312 53 522 5323Z 530 34 

5310 31 111-3 5323Z 310 14 5310 55 322 5323Z 510 104 5312 53 733 5323Z 530 1 20 

5310 31 113-1 5323Z 310 10 5310 61 134 53232 752 19 5312 53 756 53232 530 121 

5310 31 114-1 5323Z 310 1 2 5310 61 222 5323Z 616 24 5312 53 781-1 53232 530 122 

5310 31 115-1 5323Z 310 13 5310 61 411-1 53232 612 66 5320 16 422 53232 1 70 24 

5310 31 119 53232 310 27 5310 61 412 53222 290 13 5320 21 851 53232 610 70 

5310 31 120-1 5323Z 310 5310 74 075 5323Z 896 44 5320 21 851 5323Z 612 70 

5310 31 121-2 5323Z 310 5 5310 75 011-2 53232 752 6 5320 24 123 53232 240 5 

5310 31 154-1 5323Z 650 17 5310 75 012-1 5323Z 752 5 5320 24 240 5323Z 240 44 

5310 31 215 5323Z 110 22 5310 75 013-2 5323Z 752 11 5320 24 322-1 5323Z 240 41 

5310 32 111 5323Z 320 59 5310 75 014-1 53232 752 12 5320 31 211 5323Z 310 1 

5310 32 116 53232 320 66 5310 75 015-1 5323Z 752 8 5320 51 522-2 53232 518 9 

5310 32 118 53232 320 65 5310 75 018-1 53232 752 5320 51 523-1 5323Z 518 26 

5310 32 119 5323Z 896 61 5310 75 019-1 5323Z 752 10 5320 51 720 5323Z 516 

5310 32 130 5323Z 320 67 5310 75 021-2 5323Z 752 14 5320 51 721 53232 516 . 3 

5310 32 410 5322Z 290 12 5310 82 181 53202 820 5320 52 270 5323Z 520 39 

5310 32 560 5323Z 320 5310 82 182 53202 820 47 5320 52 290 53232 520 15 

5310 .32 561-1 5323Z 320 18 5310 82 183 53202 820 50 5320 52 294 5323Z 520 13 

5310 32 566 5323Z 320 23 5310 82 189 53202 820 56 5320 52 410-1 5323Z 540 82 

5310 32 567 5323Z 320 8 5310 82 240 53202 820 7 5320 52 414 53232 540 88 

5310 32 570 53232 320 5310 82 250 53202 820 5320 52 420 53232 540 78 

5310 32 577-2 5323Z 320 47 5310 82 253 53202 820 10 5320 52 531 53232 518 37 

5310 32 578-1 53232 320 53 5310 82 254-1 5320Z 820 29 5320 52 533 53232 518 44 

5310 33 200-2 5320Z 330 5310 82 260 53202 820 5320 52 534 5323Z 518 49 

5310 33 210-1 5320Z 330 5310 82 261 53202 820 5320 52 541 53232 518 43 

5310 33 211-1 5320Z 330 54 5310 82 270 53202 820 5320 52 542 5323Z 518 48 

5310 33 220-2 53202 330 5310 82 271 53202 820 11 5320 54 511 5323Z 540 35 

5310 33 221-1 5320Z 330 53 5310 82 282 53202 820 30 5320 54 656-2 5323Z 540 67 

5310 33 538-1 53102 841 41 5310 82 290 53202 820 2 5320 54 683-1 5323Z 540 77 

5310 33 538-1 5323Z 240 28 5310 82 323-2 53202 820 51 5320 54 721 5323Z 540 37 

5310 33 538-1 53232 380 32 5310 83 030 53232 834 5320 54 730-1 53232 540 49 

5310 33 560-1 5323Z 380 5310 83 033 53232 834 81 5320 54 733-1 53232 540 65 

5310 33 570 5323Z 380 35 5310 83 034 5323Z 834 80 5320 54 734 53232 540 63 

5310 33 574-1 5323Z 380 37 5310 83 356 5323Z 320 112 5320 54 735 53232 540 48 

5310 33 580 53232 380 38 5310 86 213 5323Z 860 4 5320 54 736 53232 540 52 

5310 36 215 5323Z 360 44 5310 87 110 53202 870 5320 54 740 53232 540 56 

5310 36 310-1 5323Z 360 5310 87 111 5320Z 870 41 5320 54 742 5323Z 540 69 

5310 36 311-1 53232 360 11 5310 87 150-1 5320Z 870 5320 54 743 53232 540 58 

5310 36 322-1 5323Z 360 65 5310 87 154 5320Z 870 47 5320 54 744 5323Z 540 51 

5310 36 323 53232 360 65 5310 87 210 53202 870 5320 54 745 53232 540 55 

5310 36 330 5323Z 360 22 5310 87 219 53232 860 47 5320 54 750 53232 540 53 
5310 36 3302 53232 360 5310 87 300-3 53202 872 5320 54 753 53232 540 41 

5310 36 420 53232 360 60 5310 87 301-2 53202 872 5320 54 760 5323Z 540 19 

5310 36 440-1 5323Z 360 68 5310 87 302-1 53202 872 5320 61 1 40-3 5323Z 610 

5310 37 510 5323Z 370 73 5310 87 310-1 53202 872 10 5320 61 140-3 5323Z 612 
5310 37 510Z 5323Z 370 5310 87 313-1 53202 872 1 6 5320 61 141-1 53232 610 73 

5310 37 511 5323Z 370 76 5310 87 423-2 53232 860 8 5320 61 141-1 53232 612 73 

5310 37 710 5323Z 370 5310 87 511 53202 870 1 2 5320 61 226-1 53232 616 29 

5310 37 711 53232 370 63 5310 87 522 5320Z 870 7 5320 61 230-1 53232 616 3 

5310 37 720 5323Z 370 52 5310 88 110 53232 890 5320 61 241-1 53232 616 2 

5310 37 724 53232 370 53 5310 88 113-1 5323Z 890 35 5320 61 242-2 5323Z 616 20 

5310 37 730 53232 370 5310 88 140-1 53232 880 5320 61 244-2 5323Z 616 17 

5310 37 810 5323Z 370 531068 141-1 5323Z 880 14 5320 61 610-2 53232 616 

5310 37 811-1 5323Z 370 81 5310 88 145-1 53232 880 3 5320 61 611-1 5323Z 616 25 

5310 37 815-1 53232 370 82 5310 88 147-1 5323Z 880 55 5320 61 612 5323Z 616 43 
5310 37 815-1 5323Z 890 82 5310 88 148-1 53232 880 23 5320 61 616 5323Z 360 57 
5310 37 820 53232 370 84 5310 88 150-2 53232 880 5320 61 617 53232 360 63 
5310 37 820 53232 890 83 5310 88 151 5323Z 860 49 5320 61 801-1 5323Z 616 44 
5310 38 351 5323Z 380 2 5310 88 160-1 53232 890 5320 82 600-1 5320Z 820 
5310 44 314 5323Z 320 60 5310 88 161-2 53232 890 81 5320 82 601-1 53202 820 
5310 44 314 5323Z 880 34 5310 88 233 5323Z 880 42 5320 82 650 53202 820 36 
5310 44 314 5323Z 880 34 5310 88 240 5323Z 880 5320 82 670 53202 820 53 
5310 51 090 5323Z 510 5310 88 240 53232 880 5320 83 300-1 5323Z 320 
5310 51 091 53232 510 92 5310 88 241 5323Z 880 35 5320 84 690 5310Z 841 21 
5310 51 110-1 53232 510 5310 88 241 53232 880 35 5320 84 750 53102 841 
5310 51 111-1 5323Z 510 46 5310 89 111 53232 890 39 5320 86 310-1 5323Z 880 40 
5310 51 170 53232 520 9 5310 89 133-3 5323Z 890 63 5320 86 320-2 53232 880 17 
5310 51 180-1 5323z 520 4 5310 89 134-2 53232 890 62 5320 86 411-1 5323Z 880 21 
5310 51 190 5323Z 520 8 5310 89 138 53202 894 17 5320 86 412-1 5323Z 880 50 
5310 51 210-2 5323Z 512 5310 89 141 53202 894 11 5320 86 414-1 53232 880 27 
5310 51 211-1 5323Z 512 40 5310 89 149 53232 990 76 5320 87 217-1 53232 860 37 





P ART Na SECTION Na 
Na 

P ART - Na SECTION Na PART Na SECTION Na Na 

5320 87 218 5323Z 860 48 5322 51 932-1 5323Z 512 30 5323 53 517 5323Z 530 64 
5320 89 331-2 53232 896 3 5322 52 200 53232 520 5323 53 520-1 5323Z 530 
5320 89 611 53232 896 16 5322 52 211 5323Z 520 36 5323 53 521-1 5323Z 530 45 
5320 89 624 5323Z 896 10 5322 52 220-1 5323Z 520 34 5323 53 541 53232 530 53 
5320 89 642 5323Z 896 22 5322 52 240 5323Z 520 37 5323 53 542 5323Z 530 56 
5320 89 660 5323Z 896 43 5322 52 250 5323Z 540 9 5323 53 543 5323Z 530 55 
5321 29 220-1 53102 892 16 5322 52 250Z 53232 540 5323 53 544 53232 530 54 
5321 43 116 5320Z 870 34 5322 52 257 5323Z 550 17 5323 53 551 5323Z 512 55 
5321 43 116 53232 530 93 5322 52 260 5323Z 540 25 5323 53 552 53232 512 56 
5321 43 116Z 53202 870 5322 52 260Z 5323Z 540 5323 53 553-1 5323Z 512 23 
5321 43 117 5320Z 870 33 5322 52 270 5323Z 520 42 5323 53 554-1 5323Z 512 71 
5321 43 118 5320Z 870 53 5322 52 280 5323Z 520 43 5323 53 555 5323Z 512 59 
5321 43 118 53232 530 92 5322 52 291 5323Z 520 40 5323 53 556 5323Z 512 62 
5321 51 630 53232 530 11 5322 52 292 5323Z 520 41 5323 53 557 5323Z 512 63 
5321 51 641-1 5323Z 530 5 5322 53 217-1 5323Z 530 74 5323 53 558 53232 530 16 
5321 51 641Z 5323Z 530 5322 55 111-8 5323Z 550 3 5323 53 560 53232 512 
5321 74 074 53232 700 77 5322 55 211-10 5323Z 550 6 5323 53 561 53232 512 64 
5322 21 711 5323Z 210 27 5322 65 111-3 5323Z 650 1 5323 53 597-1 5323Z 530 71 
5322 22 1 41-1 53232 210 4 5322 65 112 53232 650 3 5323 53 598-2 5323Z 530 69 
5322 22 224 5323Z 210 14 5322 73 020-4 5323Z 700 41 5323 53 599-2 53232 530 72 
5322 24 112-1 5323Z 240 73 5322 73 060-1 5323Z 700 40 5323 53 800-2 5323Z 536 
5322 24 114-2 5323Z 240 74 5322 74 037 5323Z 700 14 5323 54 500 5323Z 540 
5322 24 121-2 53232 240 75 5322 74 058 53232 700 15 5323 54 510 53232 540 91 
5322 24 124-1 5323Z 240 77 5322 74 071 5323Z 700 39 5323 54 514 53232 540 92 
5322 24 131-2 5323Z 240 10 5322 74 084 5323Z 700 4 5323 54 515 5323Z 540 93 
5322 24 200 5323Z 240 5322 75 020-1 5323Z 750 12 5323 54 520 53232 540 
5322 24 230 5323Z 240 5322 75 115-1 53232 750 49 5323 54 521 5323Z 540 94 
5322 24 231 5323Z 240 2 5322 89 421 5310Z 892 34 5323 54 522 53232 540 95 
5322 24 232 5323Z 240 12 5323 11 110-4 53232 110 1 5323 54 690 5323Z 540 76 
5322 24 235 5323Z 240 90 5323 11 114 5323Z 612 62 5323 54 710 53232 540 73 
5322 24 271 5323Z 240 93 5323 11 152-1 5323Z 110 3 5323 61 121 53232 610 7 
5322 24 311 5323Z 240 60 5323 11 163-1 5323Z 1 20 10 5323 61 121 5323Z 612 7 
5322 24 531-2 5323Z 240 76 5323 15 111 5323Z 1 20 2 5323 61 122 5323Z 610 4 
5322 24 532-1 5323Z 240 83 5323 15 511-1 53232 120 1 5323 61 122 5323Z 612 4 
5322 24 533-2 5323Z 240 82 5323 15 611 5323Z 120 1 5323 61 131-1 5323Z 110 5 
5322 24 534 53232 240 78 5323 21 610 5323Z 210 99 5323 61 132-1 53232 110 15 
5322 24 550 5323Z 240 5323 21 620 5323Z 210 5323 61 152 5323Z 834 51 
5322 24 560 53232 240 17 5323 21 832 53202 260 49 5323 61 210-1 5323Z 616 27 
5322 24 563 53232 240 92 5323 21 860-1 5323Z 210 97 5323 61 221-1 53232 616 36 
5322 24 570 5323Z 240 33 5323 22 110 5323Z 210 5323 61 223 5323Z 616 28 
5322 24 583 5323Z 240 96 5323 22 150 5323Z 220 5323 61 224 5323Z 616 21 
5322 24 591 5323Z 240 91 5323 22 410 5323Z 540 5323 61 225-1 5323Z 616 4 
5322 29 111-6 5322Z 290 2 5323 22 411 53232 540 13 5323 61 510 53232 616 27 
5322 29 111Z-6 5322Z 290 5323 22 420 5323Z 540 I 5323 61 521 5323Z 616 36 
5322 29 113-2 53222 290 8 5323 22 421 5323Z 540 22 5323 61 523 5323Z 616 28 
5322 33 540 53232 380 42 5323 24 125 5323Z 240 98 5323 61 524 53232 616 21 
5322 33 551 53232 380 44 5323 24 126 53232 240 99 5323 61 525 53232 616 4 
5322 33 552 5323Z 380 40 5323 24 128 53232 240 105 5323 61 733-1 5323Z 210 85 
5322 33 553 53232 380 50 5323 25 110-2 5323Z 250 5323 61 902-1 53232 630 
5322 33 563 53232 380 51 5323 25 111-1 53232 250 8 5323 61 908 5323Z 630 
5322 35 120 53202 350 12 5323 25 120 53232 250 5323 61 921-1 53232 630 14 
5322 35 132 5320Z 350 1 5323 25 121 53232 250 10 5323 65 200-1 5323Z 652 
5322 36 340 53232 360 4 5323 25 131 5323Z 250 17 5323 65 211-1 5323Z 652 7 
5322 51 000-4 5323Z 510 5 5323 25 213-1 5323Z 250 80 5323 65 212-1 53232 652 9 
5322 51 015 5323Z 510 2 5323 25 310 53232 250 76 5323 65 213-1 5323Z 652 5 
5322 51 100-2 5323Z 510 5323 25 412 53232 250 3 5323 65 300 5323Z 652 
5322 51 300-1 53232 510 5323 25 413 53232 250 86 5323 65 311 5323Z 652 7 
5322 51 310-1 53232 510 59 5323 25 414 53232 250 93 5323 65 312 5323Z 652 9 
5322 51 400-2 5323Z 514 5323 25 415 5323Z 250 87 5323 65 313 5323Z 652 5 
5322 51 410-2 53232 514 40 5323 25 416-1 53232 250 84 5323 71 040 5323Z 700 24 
5322 51 510 53232 512 22 5323 25 420-1 5323Z 250 5323 71 111 53232 700 47 
5322 51 510 5323Z 518 30 5323 25 430-1 5323Z 250 5323 71 211-2 5323Z 700 49 
5322 51 520 53232 518 5323 25 431-1 5323Z 250 94 5323 71 510 53232 700 17 
5322 51 521 5323Z 518 18 5323 25 440-1 53232 250 5323 71 520 5323Z 700 61 
5322 51 530-2 5323Z 518 5323 25 441 53232 250 88 5323 71 530 5323Z 700 29 
5322 51 600-3 5323Z 512 5323 25 442-1 53232 250 89 5323 71 540 5323Z 700 24 
5322 51 610-2 5323Z 512 1 5323 25 510 53232 250 5323 71 551 5323Z 700 23 
5322 51 610-2 5323Z 518 20 5323 25 511 53231 250 72 5323 71 552 53232 TOO 16 
5322 51 620-2 53232 512 5323 26 212 5320Z 260 36 5323 71 553 53232 700 47 
5322 51 621 5323Z 512 15 5323 26 215 53202 260 38 5323 71 560 5323Z 896 18 
5322 51 630-3 5323Z 512 5323 36 210 5323Z 360 5323 71 610 5323Z 700 43 
5322 51 630-3 53232 518 5323 36 211 53232 360 43 5323 71 620 5323Z 700 44 
5322 51 643 5323Z 512 14 5323 51 500 5323Z 518 5323 71 630 53232 700 51 
5322 51 643 53232 518 10 5323 51 550 5323Z 518 5323 71 651 5323Z 700 45 
5322 51 700 53232 516 13 5323 51 910-1 5323Z 512 5323 71 652 5323Z 700 57 
5322 51 700Z 53232 516 5323 51 920-1 53232 512 5323 71 653 5323Z 700 49 
5322 51 810 5323Z 516 47 5323 51 921-1 5323Z 512 27 5323 71 661 53232 896 3 
5322 51 810Z 53232 516 5323 52 110 53230 516 35 5323 72 011-1 5323Z 700 23 
5322 51 900-3 5323Z 518 5323 53 410-2 5323Z 530 70 5323 72 031-2 5323Z 700 45 
5322 51 920-2 53232 518 5323 53 510-1 5323Z 530 5323 72 040-1 5323Z 700 44 
5322 51 921 5323Z 518 32 5323 53 511-1 5323Z 530 84 5323 72 050-1 53232 700 29 
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5323 060-1 53232 700 51 5332 772 5323Z 536 5 5341 53 640-1 5323Z 530 
5323 085-1 5323Z 700 16 5332 840 5323Z 536 5341 53 650-1 5323Z 530 21 
5323 086-2 5323Z 700 57 5332 850 5323Z 536 ' 1 5341 74 081 5323Z 612 72 
5323 130-2 5323Z 700 61 5332 270 5323Z 530 114 5341 74 082 5323Z 612 72 
5323 061 5323Z 530 104 5332 280 5323Z 530 5341 75 541 53232 750 38 
5323 101-1 5323Z 700 75 5332 290 5323Z 530 5341 87 462 5323Z 860 53 
5323 130 5323Z 760 17 5332 010 5323Z 834 88 5341 89 138-1 5320Z 894 26 
5323 230 5323Z 700 43 5332 020 5323Z 834 82 5341 89 422 5310Z 892 43 
5323 454 5323Z 518 5 5332 030 5323Z 834 5341 89 423 5310Z 892 47 
5323 511-1 5323Z 750 26 5332 031 5323Z 834 101 5344 74 314 5323Z 110 29 
5323 512-2 5323Z 750 8 5340 111 5323Z 120 2 5344 74 412 5323Z 700 72 
5323 513 5323Z 750 56 5340 175 5323Z 530 29 5430 14 426 53232 834 90 
5323 514 5323Z 750 57 5340 122 5323Z 240 4 5430 14 427 53232 834 91 
5323 515 5323Z 750 58 5340 262 5323Z 240 94 5430 14 431 5323Z 834 38 
5323 250-3 5323Z 834 5340 263 5323Z 240 95 5430 14 433-1 5323Z 834 37 
5323 255 53232 834 56 5340 266 5323Z 240 86 5430 14 437 53232 834 32 
5323 111 5320Z 870 36 5340 267 5323Z 240 87 5430 14 438 5323Z 834 35 
5323 520-2 5323Z 896 18 5340 541 5323Z 240 19 5430 14 445 5323Z 834 89 
5323 540-1 5323Z 896 3 5340 212 5323Z 250 20 5430 14 450 5323Z 834 
5323 560-2 5323Z 896 18 5340 213 5323Z 250 18 5430 14 451 5323Z 834 70 
5323 614 53232'896 14 5340 214 53232 250 28 5430 14 452 5323Z 834 66 
5323 618 5323Z 896 11 5340 215 5323Z 250 19 5430 14 453 5323Z 834 se, 
5323 633 53232 896 23 5340 014 5323Z 510 1 5430 14 454 53232 834 69 
5323 648 53232 896 17 5340 040-1 53232 510 78 5430 14 460 5323Z 834 36 
5323 649 5323Z 896 54 5340 041 53232 510 12 5430 14 470-1 5323Z 834 33 
5323 681 5323Z 896 63 5340 041Z 5323Z 510 5430 32 815 5323Z 834 98 
5327 314-1 5323Z 210 88 5340 043-2 5323Z 510 79 5430 35 314 53232 530 30 
5327 431 5323Z 512 41 5340 044-2 5323Z 510 80 5430 39 118 5323Z 834 30 
5327 431Z 5323Z 512 5340 053-2 5323Z 510 30 5430 51 537 53232 510 102 
5327 450 5323Z 514 5340 060 5323Z 510 26 5430 78 294-3 5323Z 650 34 
5327 451 53232 514 27 5340 060Z 5323Z 510 5430 83 100-2 5323Z 650 
5327 240 5323Z 520 18 5340 080 53232 510 93 5430 83 111-1 5323Z 650 23 
5327 111-1 5323Z 662 18 5340 096 52902 340 21 5430 83 115-1 5323Z 650 24 
5327 113 5323Z 660 17 5340 136-1 5323Z 510 52 5430 83 210-4 53232 650 
5327 114 5323Z 660 16 5340 140 5323Z 510 53 5430 83 213-3 5323Z 650 25 
5327 114 5323Z 662 19 5340 140Z 5323Z 510 5430 83 214-1 5323Z 650 26 
5330 163-2 53231 120 11 5340 142 5323Z 510 70 5430 83 215-1 5323Z 650 27 
5330 111-2 5323Z 170 4 5340 161 53232 380 79 5430 83 216-3 5323Z 650 28 
5330 112-2 5323Z 170 4 5340 274 5323Z 250 82 5430 83 217 5323Z 650 29 
5330 221 5323Z 210 69 5340 957-1 5323Z 834 75 5430 83 218 5323Z 650 30 
5330 221 5323Z 220 54 5340 991-2 5323Z 612 80 5480 14 428-1 5323Z 834 97 
5330 113 5322Z 230 15 5340 050 5323Z 834 5480 51 193 5323Z 512 67 
5330 113 5323Z 240 56 5340 261 5323Z 834 27 5483 14 112 5323Z 880 22 
5330 113 53232 540 44 5340 277 5323Z 834 104 5486 25 423 53202 820 9 
5330 311 53232 240 50 5340 461 5323Z 860 50 5486 78 274-1 5323Z 700 71 
5330 312 .53232 240 49 5340 232-1 5323Z 880 61 5486 78 275-2 5323Z 700 71 
5330 313 5323Z 240 72 5341 211 5323Z 250 22 5512 71 114 5323Z 896 34 
5330 314-1 5323Z 240 66 5341 510 5310Z 312 5522 45 1 26 53202 870 48 
5330 315 5323Z 240 69 5341 511 5310Z 312 7 5522 51 117 5323Z 536 6 
5330 316-1 5323Z 240 68 5341 512 5310Z 312 3 5523 74 122 53232 295 18 
5330 317 5323Z 240 65 5341 513 5310Z 312 6 5560 54 226 5323Z 530 119 
5330 318 5323Z 240 71 5341 514 5310Z 312 4 5663 74 131 5323Z 610 35 
5330 319-2 5323Z 240 51 5341 515 5310Z 312 5 5663 74 133-1 53232 834 100 
5330 321-1 5323Z 240 53 5341 516-1 5310Z 312 14 5663 74 1 41-1 5323Z 834 100 
5330 322-1 5323Z 240 55 5341 140-1 53102 312 15 90072 5323Z 250 23 
5330 341 5323Z 240 36 5341 421 5323Z 514 29 90101 5323Z 170 3 
5330 344 5323Z 240 37 5341 151 5323Z 530 65 90102 53232 170 3 
5330 349-3 5323Z 240 16 5341 152 5323Z 530 111 90111009 53232 880 58 
5330 351 53232 240 14 5341 516 5323Z 530 40 90111010 5323Z 880 59 
5330 515 5323Z 240 100 5341 517 5323Z 530 43 90178 53232 530 85 
5330 118 5323Z 250 6 5341 521 5323Z 530 37 90200 5323Z 360 6 
5330 132 5323Z 510 39 5341 523 5323Z 530 32 90200 5323Z 510 44 
5330 563 5323Z 518 41 5341 526 5323Z 512 70 90202 5323Z 360 21 
5330 564 5323Z 518 42 5341 527 5323Z 530 23 90203 5320Z 872 5 
5330 565 5323Z 518 46 5341 528 5323Z 530 33 90203 5323Z 520 19 
5330 566-1 5323Z 518 31 5341 531 5323Z 530 94 90204 5323Z 516 22 
5330 251-1 5323Z 530 77 5341 532-1 5323Z 530 89 90205 5323Z 516 12 
5330 121-1 5322Z 290 18 5341 551-2 5323Z 530 97 90206 5323Z 250 91 
5330 121-1 5323Z 295 15 5341 560-1 5323Z 530 95 90206 53232 516 46 
5330 122 5322Z 290 19 5341 571-2 5323Z 530 88 90207 5320Z 260 28 
5330 122 5323Z 295 16 5341 580-3 5323Z 530 86 90207 5320Z 870 23 
5330 121 5323Z 512 68 5341 590-1 53232 530 100 90207 53232 250 4 
5330 622-1 53232 610 74 5341 596-1 5323Z 530 98 90208 5323Z 240 8 
5330 622-1 53232 612 74 5341 597 53232 530 101 90209 5322Z 230 23 
5332 523 5323Z 512 69 5341 600-1 5323Z 530 90209 5323Z 540 42 
5332 526-1 5323Z 530 117 5341 610-1 5323Z 530 8 90210 5322Z 230 20 
5332 575-1 5323Z 530 113 5341 620 53232 530 90210 5323Z 540 32 
5332 735-1 5323Z 530 108 5341 621 5323Z 530 7 90211 53232 250 21 

..... 
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90230 53232 512 46 90770 5323Z 880 37 91331 5323Z 662 
90240 5323Z 530 44 90784 5323Z 240 67 91335 5323Z 662 
90242 5323Z 890 25 90800 5323Z 60 91355 5323Z 660 
90247 5323Z 250 69 90802 53202 

37
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90352 5323Z 360 40 90813 53232 360 67 91401 5323Z 650 
90371 53232 510 97 90813 5323Z 896 34 91402 5323Z 650 
90400 5323Z 370 77 90836 5323Z 880 24 91420 5323Z 650 
90408 5323Z 650 31 90852 5323Z 320 32 91421 5323Z 650 
90461 5323Z 530 20 90853 5320Z 872 25 91422 5323Z 650 
90477 53232 240 64 90856 5323Z 370 62 91423 5323Z 650 
90500 5320Z 330 51 90856 5323Z 880 28 91430 53232 650 
90502 5323Z 1 70 31 90900 5323Z 250 9 91431 53232 650 
90505 5323Z 834 28 90904 53232 170 74 91442 5323Z 650 
90510 5323Z 320 88 90924 5323Z 530 47 91531 5323Z 650 
90511 5323Z 834 29 90924 5323Z 896 52 91532-2 5323Z 650 
90600 5320Z 330 52 91066 5323Z 660 1 91551 5322Z 683 
90601 5310Z 892 36 91066 5323Z 662 2 91609 5320Z 870 
90601 5323Z 512 20 91100-2 5323Z 170 91609 5323Z 250 
90601 5323Z 518 28 91137 53232 662 39 91609 5323Z 530 
90603 5323Z 320 73 91150 5323Z 170 32 91627 5323Z 536 
90603 5323Z 890 54 91 160 5323Z 660 10 91706 5323Z 510 
90604 5323Z 320 116 91160 53232 662 1 2 91710001 5323Z 210 
90607 5310Z 892 18 91161 5323Z 660 1 2 91828 5323Z 834 
90609 5323Z 834 40 91161 5323Z 662 1 4 91852 5323Z 834 
90610 53232 514 34 91162 5323Z 660 6 92304003 5320Z 820 
90627 5323Z 510 72 91162 5323Z 662 8 92312008 5323Z 880 
90628 5323Z 210 86 911 65 5323Z 660 15 92312008 5323Z 880 
90628 5323Z 250 43 91165 5323Z 662 17 92503003 5323Z 834 
90628 5323Z 380 54 91166 5323Z 660 1 4 9430040150 5323Z 662 
90630 53202 894 25 91166 53232 662 16 9430040160 5323Z 660 
90640 5320Z 820 16 91169 5323Z 210 96 9430040160 53232 662 
90640 5323Z 210 20 91169 53232 220 55 9430040170 53232 662 
90640 5323Z 220 28 91169 5323Z 360 47 9430040180 5323Z 660 
90642 5320Z 820 44 91169 53232 660 7 9430040230 5323Z 660 
90642 5323Z 210 60 91169 5323Z 662 9 9430040410 5323Z 662 
90642 5323Z 220 9 91170 5323Z 662 10 9430040420 5323Z 662 
90643 5290Z 340 8 91171 53232 662 6 9430040430 5323Z 662 
90643 5323Z 616 47 91172 5323Z 660 11 9430040540 5323Z 660 
90643 5323Z 616 47 91172 5323Z 662 1 3 9430040580 53232 662 
90643 5323Z 700 64 91173 5323Z 660 9 9430040630 53232 660 
90643 5323Z 896 58 91173 5323Z 662 11 9430040670 5323Z 660 
90644 5323Z 210 46 91180 53232 660 13 9430040700 5323Z 660 
90644 5323Z 240 1 06 91180 5323Z 662 15 9430040750 53232 660 
90644 5323Z 880 2 91186 53232 662 3 9431060480 5323Z 662 
90651 5323Z 530 99 91190 5323Z 834 106 9431060630 5323Z 662 
90651 5323Z 700 20 91200 53232 170 12 9431060700 53232 662 
90651 5323Z 752 1 3 91203 5323Z 660 5 9431060760 5323Z 660 
90652 5323Z 896 35 91203 5323Z 662 7 9431060830 53232 660 
90653 5323Z 360 64 91211 5320Z 330 39 95103042 53232 110 
90672 53232 240 3 91211 5323Z 170 16 95103044-1 5323Z 110 
90675 53202 820 6 91211 5323Z 320 114 95104-1 5323Z 170 
90680 5322Z 683 8 91211 5323Z 860 46 • 95111 5323Z 250 
90680 53232 616 35 91213 53202 330 43 95111 5323Z 550 
90688 5323Z 240 103 91213 5323Z 170 11 95111 53232 834 
90690 5320Z 260 44 91231 5323Z 170 44 95111 53232 860 
90700 5323Z 210 11 91232 5323Z 170 13 95115 5323Z 250 
90700 5323Z 220 18 91233 5323Z 170 7 95115 53232 550 
90701 5323Z 514 32 91234 5323Z 170 35 95115 5323Z 660 
90703 53232 518 47 91235 53232 834 43 9511 7 5323Z 834 
90710 53207 260 45 91236 5323Z 170 46 95118 5323Z 210 
90711 5323Z 210 1 6 91237 53232 170 45 95145 53232 612 
90711 5323Z 220 12 91238 53232 834 34 95145 5323Z 896 
90720 5323Z 220 5 91239 5323Z 320 103 95146 53232 700 
90721 53232 220 4 91240 5323Z 170 8 95150 53232 860 
90730 5323Z 240 97 91250 53232 550 8 95171 53232 610 
90730 5323Z 530 103 91251 5323Z 170 29 95171 5323Z 612 8 
90730 5323Z 540 96 91258 5323Z 834 65 95211 53232 295 10 
90740 5323Z 514 8 91280 5323Z 834 71 95223 53232 834 12 
90740 5323Z 896 1 2 91298 5323Z 240 57 95241 5323Z 834 17 
90752 5323Z 510 8 91301 5323Z 896 8 95242 53232 834 22 
90752 5323Z 514 4 91310006 5323Z 750 13 95291 53237 834 13 
90752 5323Z _ 516 44 91310006 5323Z 896 42 95329 53237 1 11 
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97034 
97038-1 
97160 
97190 
97190 
97206 
97303 
97303 
97313 
97313 
97380 
97381 
97400 
97400 
97403 
97424 
97500 
97528 
97618-1 
97625 
97631-1 
97656-1 
97685 
97713 
97729-2 
97729-2 
97825 
97942 
97942 
97947-1 
98111008 
98111008 
98116-2 
98132-4 
98135-3 
98135-3 
98191 
98192 
98303 
98303001 
98304004 
98305002 
98343001 
98501 
98501 
98501 
98517 
98518 
98520 
98538 
98539 
98540 
98541 
98633 
98804 
98804 
98838 
98945011 
98945012 
98949004 
98949004 
99303002 
99303002 
99305007 
99305007 
99308001 
99776 
99939 
99957  

5323Z 120 
5323Z 120 
5323Z 610 
5323Z 610 
5323Z 612 
5323Z 612 
5323Z 240 
5323Z 750 
5323Z 210 
5323Z 880 
5323Z 240 
53232 880 
5323Z 610 
5323Z 612 
5323Z 612 
5323Z 834 
5320Z 260 
5320Z 260 
5323Z 380 
5323Z 834 
5323Z 380 
53232 250 
5323Z 612 
5323Z 612 
5323Z 610 
5323Z 612 
5322Z 290 
5323z 610 
5323Z 612 
5323Z 834 
5323Z 610 
5323Z 612 
5323Z 616 
5323Z 616 
5323Z 610 
53232 612 
53232 630 
5323Z 630 
5323Z 834 
5323Z 750 
5310Z 892 
5323Z 860 
5323Z 616 
5323Z 210 
5323Z 240 
5323Z 880 
5323Z 834 
5323Z 834 
5323Z 834 
5323Z 834 
5323Z 834 
5323Z 834 
5323Z 834 
5323Z 834 
5323Z 700 
5323Z 896 
53232 834 
53232 860 
5323Z 612 
5323Z 610 
5323Z 612 
5323Z 610 
53232 612 
53232 610 
5323Z 612 
5323Z 612 
5323Z 110 
53232 700 
5323Z 630 

5 
5 

22 
27 
27 
22 
22 
16 
44 
4 

21 
13 

9 
9 

31 
23 

1 6 
57 
64 
57 
40 
51 
53 
48 
48 
14 
24 
24 
78 
19 
1 9 

8 

45 
45 

3 

26 
1 6 
44 
33 
22 
38 
26 
12 
25 
11 
1 4 
20 
21 
19 
1 8 
1 6 
54 
45 
15 
54 
63 
42 
42 
50 
50 
41 
41 
76 
25 
59 
13 
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